PARTS LIST

2022.05.30




TABLE OF CONTENTS

CHASSIS SYSTEM-LPG & DIESEL . ... .. ... 1
CHASSIS SYSTEM-BAT TERY ... 4
CHASSIS SYSTEM-FRONT ENGINE COVERASSY ... 7
CHASSIS SYSTEM-ENGINE COVER ASSY ... ... 9
CHASSIS SYSTEM-RIGHT DOOR ASSY . ... 11
CHASSIS SYSTEM-LEFT COVER ASSY . ... . 13
CHASSIS SYSTEM-PULL ROD ASSY ... 15
CONTROL SYSTEM . . 17
CONTROL SYSTEM-STEERING ASSY ... ... 19
CONTROL SYSTEM-BRAKE LINKAGE ASSY ... ... 22
DECAL SY STEM. . 25
DUST CONTROL SYSTEM . ... 27
ECOFLEXT ASSEMBLY ... 30
ELECTRICAL SYSTEM . .. . 32
ELECTRICAL SYSTEM-CIRCUIT BREAKER PANEL ASSY ............................. 36
ELECTRICAL SYSTEM-CONTACTOR PANEL ASSY ... .. ... .. 38
ENGINE SYSTEM_GASOLINE-PETROL . ... .. . .. 40
ENGINE ASSY-GASOLINE-PETROL . ... ... 43
LPG TANK AS S Y . 45
ENGINE SYSTEM-LPG ... . 47
ENGINE ASSY-LPG. . . 50
ENGINE SUB ASSY-GASOLINE-PETROL .......... .. 52
ENGINE SYSTEM-LPG LEV ... . 95
POWER UNIT-LPG LEV ... 58
ENGINE BASE-REPLACEMENT PARTS-LPGLEV...... .. .. .. ... ... ... ............. 60
ENGINE ASSEMBLY-LPG LEV .. ... 62
LPG TANK ASSY . 64
ENGINE SYSTEM-DIESEL ... ... .. 66
ENGINE ASSY-DIESEL . . ... . 69
ENGINE SUB ASSY-DIESEL .. ... . 72
DIESEL FUEL TANK ASSY .. 74
DIESEL FUEL TANK ASSY [AFTER 12-15-2013].................... ... ... .. . ... ... ... 76
HOPPER SY STEM-1 .. 78
HOPPER SYSTEM-2 . . 82
HYDRAULIC SYSTEM . ... 86
MAIN BROOM SYSTEM . ... 88
RECOVERY SYSTEM . .. 91
SCRUB SY STEM . . 94
SCRUB SYSTEM-DECK ASSY ... 96
SCRUB SYSTEM-LEFT SKIRT ASSY . ... 99
SCRUB SYSTEM-RIGHT SKIRT ASSY ... ... 102
SIDE BROOM SYSTEM. ... 105
RIGHT SIDE BROOM ARM ASSY . ... 108



TABLE OF CONTENTS

LADDER DIAGRAM-TRACKCLEAN CONNECTIONS . ... ... ... .. .. 112
SOLUTION SYSTEM-1 114
SOLUTION SYSTEM-2 . . 117
SQUEEGEE SYSTEM . .. . 119
WHEEL SY STEM . . 121
SQUEEGEE ASSY .. 123
LADDER DIAGRAM-T 125
LADDER DIAGRAM-2 . 127
LADDER DIAGRAM-3 . . 129
LADDER DIAGRAM-4 . 131
LADDER DIAGRAM 5 . 133
LADDER DIAGRAM-KUBOTA DIESEL ENGINE SYSTEM............................. 135
LADDER DIAGRAM-KUBOTA LPG ENGINE SYSTEM .. ................ . ... .. ... .. ... 137
LADDER DIAGRAM-KUBOTA LPG LEV ENGINE SYSTEM ... ............ ... .. ... ..... 139
56510414 - BEACON KIT ... . 141
56305519 - BACK-UP ALARM KIT .. . o 143
OPTIONAL KITS & ACCESSORIES . .. ... 145
RECOMMENDED SPARE PART S . .. 148
BRUSH SELECTOR GUIDE . .. ... ... 152
BROOM SELECTOR GUIDE . .. ... .. i 154
SQUEEGEE BLADE SELECTOR GUIDE .. ... ... .. ... ... . ... 156
56394124 - REAR ROLLERKIT —LeftandRight.......... ... ... ... .. ... ... ........ 158
56111280 - Recovery Tank Clean Out Kit. ... ... ... ... .. ... ... . . . . . . . . . . . . . . .. ... ... 160
56305519 - Back-up Alarm Kit. ... ... ... . 162
56383027 - TVS PATCH KIT ... 164
56383044 - WORK LIGHT KIT ... 166
56383061 - CONTROL BOARD KIT .. ..o 168
56383065 - WIRE REPAIR KIT ... 170
56383068 - LED HEADLIGHT KIT . ... . 172
56383452 - VAC WAND HINGE KIT . ... .. i, 174
56383455 - SEAT BELT KIT ... . . 176
56383909 - GROUND WIRE KIT .. ... i 178
56383955 - Ul GROUND KIT ... . 180
56383992 - SQUEEGEE STOP KIT ... ... .. 182
56384018 - WIRE HARNESS GUARD KIT ... .. ... 184
56384067 - PROXIMITY SWITCH BRACKET KIT . ... .. . i, 186
56384449 SIDE BROOM MOTOR KIT . ... o, 188
56384593 and 56384597 TRACKCLEAN CS7000KIT. ... ... ... . ... ... i ... 190
56384594 and 56384598 TRACKCLEAN CS7000KIT.......... ... .. i ... 192
56384867 - Exhaust Kit. ... ... . 194
56384904 - String Guard Kit. . ... . .. . 196
56385099 - USER INTERFACE KIT ... ... . . 198
56509481 - DUST GUARD KIT .. .. . 200



TABLE OF CONTENTS

56509675 - REAR CORNER ROLLER KIT ... ... . . 205
56509728 - Hopper Temperature Sensor Kit. . ... .. .. . . . . . . .. 207
56509729 - Plugged Filter Switch Kit. . ........... ... ... ... . ... .. . ... 209
56509810 — LP HIGH PRESSURE PUMP KIT .. ... ... . ... . . . ... 211
56509811 — DIESEL HIGH PRESSURE PUMP KIT ... ... ... ... .. . . . ... 214
56509812 — HIGH PRESSURE PUMP ASSEMBLY . ... .. ... ... . . ... ... ... 216
56509914 - FRONT CORNER ROLLERKIT .. ... .. . . 218
56509926 - EXTENDED SCRUB KIT . ... .. 220
56509975 - LOW CLEARANCE OVERHEAD GUARD KIT ......... ... .. . . ... 222
56509988 - DELUXE SEAT KIT .. .. . 224
56510015 - HOT WATER KIT -LP ENGINE . . ... ... ... . . 226
56510201 - SQUEEGEE GUARD KIT . ... ... 228
56510368 - WASH HOSE KIT ... ... 230
56510405 - WORK LIGHT KIT .. .. . 232
56510407 - OVERHEAD GUARD BEACONKIT ... ... . . 234
56510414 - WARNING BEACON KIT ... i, 236
56510424 - SOLUTION AUTO FILL KIT ... 238
56510443 - VAC WAND KIT .. . 240
56510444 - OVERHEAD GUARD CANOPY KIT . ... .. . . 242
56510450 - FRONT BUMPER KIT ... i, 244
56510464 - HOT WATER KIT - DIESELENGINE . ....... ... ... .. ... . . . ... . ... ... ... 246
56510465 - ACCESSORY SOCKET KIT ... ... 248
56510605 - FIRE EXTINGUISHER KIT .. ... . 250
56510683 - ECOFLEX ADVANCE - 56510684 - ECOFLEX KIT NILFISK.............. 252
56511565 - Control board kit . ... ... ... .. . . . . 254
56511635 - TRACTION CONTROLLER KIT . ... .. . 256
56511916,56511917,56511918 - Radiator kit. ........... ... ... ... .. ... ... ... ... ........ 258
56511968 - SensorSweepKit. ... ... .. 260

REPLACING MAIN BROOM MOTOR CARBONBRUSHES ............................ 262



CHASSIS SYSTEM-LPG & DIESEL 2017.11.02

CS7000 1200 Battery

2016.11.29

Resource notes:

K1 incl. pos. 18,19,39 K2 incl. pos. 1,2,3,4,6,7,8,9,10,13,14,15,16,17,18,19,21,49 K3 incl. pos. 4,5,11,20,25,47,48



CHASSIS SYSTEM-LPG & DIESEL 2017.11.02

CS7000 1200 Battery 2016.11.29
Pos. Artikel-Nr. Menge |Variante Notes
1 2 K2 1]
2 6 K2,K3 2]
3 6 K2 3]
4 4 K2 [4]
6 1 K2 1]
8 1 K2 [5]
9 6 K2 6]
10 2 K2 7]
13 6 K2 8]
14 6 K2 9]
15 2 K2 [10]
16 2 K2,K3 [11]
17 2 K2 [12]
18 10 K1,K2 [13]
19 10 K1,K2 [14]
20 1 K3 [15]
21 2 K2 [16]
22 56511149 2 BRACKET TANK STOP
23 56232181 1 Distanzbuchse
24 56314206 1 Gadruckfeder
25 1 K3 [17]
26 56416546 1 SHIELDED PULLEY
27 56418471 1 Verschluss zu CR 1300
28 1 CHASSIS WELDT (NOT AVAILABLE FOR SALE) [18]
29 56511740 1 FRONT ENGINE COVER ASSY [19]
30 56511184 1 ENGINE COVER ASSY
31 56511182 1 RIGHT DOOR ASSY
33 56511153 1 SUPPORT-PANEL
34 56509851 1 LEFT COVER ASSY
35 56509881 1 LOWER COVER-RT
36 56511183 1 PULL ROD ASSY
37 56509982 1 BUSHING .200 X .375 X .88
38 56510125 1 GUARD-RESERVOIR
39 1 K1 [20]
40 56511172 1 BRACKET
41 56382941 1 HANGER-SIDE PANEL
42 56510587 1 NUT PLATE
43 56510717 1 BRACKET
44 56510723 1 STRIKE-LATCH
45 56510749 1 FOAM INSULATION
46 56510750 1 FOAM INSULATION
48 1 K3 [21]
49 2 K2 [22]
50 56511226 1 PLUG-TUBE 2.0 X 4.0

Service Kits

K1 56510735 1 DUST SHEILD KIT-HOPPER [23]
K2 56383006 1 HARDWARE KIT-ENG CHASSIS SYS [24]
K3 56509013 1 RIGHT DOOR LATCH KIT [25]
Part Notes:
[1] - SCR, HEX 3/8-16 X 1.25
[2] - WSH, FLT SAE 5/16
3] - WSH, FLT SAE 3/8
[4] - WSH, FLT SAE 1/4
[5] - SCR, PAN PHIL THD FORM 10-24 X 1.25
[6] - NUT-HEX NYL LOC 3/8-16
[7] - NUT, HEX NYL LOC-THIN 5/16-18
[8] - SCR,HEX HD LOC 5/16-18X.62
[9] - SCR,HEX HD LOC 3/8-16X1.00




CHASSIS SYSTEM-LPG & DIESEL 2017.11.02

CS7000 1200 Battery 2016.11.29
[10] SCR,HEX HD LOC 1/4-20X.75
[11] SCR,HEX HD LOC 5/16-18X.75
[12] SCR,HEX HD LOC 1/4-20X.88
[13] WSH, FLT SS .260 X 1.000 X .074
[14] SCR, PAN PHIL THD FORM 1/4-20 X .50
[15] NUT, HEX JAM 1/4-20
[16] WSH-FLT .406X.750X.090
[17] LEG LEVELER 1/4-20
[18] CHASSIS WELDT (NOT AVAILABLE FOR SALE)
[19] The Front Engine Cover Assy 56511181 has been obsoleted and replaced by Front Engine Cover Assy 56511740.
[20] SHIELD-DUST
[21] BRACKET
[22] 3/8-16 X 1.0", CARRIAGE BOLT
[23] K1 incl. pos. 18,19,39
TSB-FC-2019-008 CS7010 Alternator-Generator Cable Routing
DE TSB-FC-2019-008 CS7010 Neue Kabelverlegung vom Generator
[24] K2 incl. pos. 1,2,3,4,6,7,8,9,10,13,14,15,16,17,18,19,21,49
[25] K3 incl. pos. 4,5,11,20,25,47,48



2017.11.02

CHASSIS SYSTEM-BATTERY

CS7000 1200 Battery

2016.11.29

Resource notes:

) K4 incl. pos.

,7,8,9,10,11,12,13,15,16,17,19,22 K3 incl. pos.
56510823 not shown here

7
&

2,11,17,20,21,22,35,41,42,49,50,52,60,6 1

K1 incl. pos. 24,24,48 K2 incl. pos. 1,2,3,4,5,6
3,6,7,14,18,25,31,58,59 - (includes 56510753



CHASSIS SYSTEM-BATTERY 2017.11.02
CS7000 1200 Battery 2016.11.29
Pos. Artikel-Nr. Menge |Variante Notes
1 3 K1 [1]
2 4 K2,K4 [2]
3 6 K2,K3 [3]
4 1 K2 [4]
5 15 K2 [5]
6 2 K2 [6]
7 2 K2 [7]
9 2 K2 [8]
10 1 K2 [9]
11 8 K2,K4 [10]
12 2 K2 [11]
13 3 K2 [12]
16 6 K2 [13]
17 10 K2,K4 [14]
18 2 K3 [15]
19 2 K2 [16]
20 3 K4 [17]
21 2 K4 [18]
22 3 K2,K4 [19]
23 10 K1 [20]
24 10 K1 [21]
25 1 K3 [22]
26 56511149 2 BRACKET TANK STOP

27 56232181 1 Distanzbuchse

28 56303228 6 ROLLER ASSEMBLY

29 56305053 1 Naherungssensor

30 56314206 1 Gadruckfeder

31 1 K3 [23]
32 56416546 1 SHIELDED PULLEY

33 1 CHASSIS WELDT (NOT AVAILABLE FOR SALE) [24]
34 56511740 1 FRONT ENGINE COVER ASSY [25]
35 1 K4 [26]
36 56511184 1 ENGINE COVER ASSY

37 56511182 1 RIGHT DOOR ASSY

38 56511153 1 SUPPORT-PANEL

39 56509755 1 PLATE ASM-BATTERY STOP

39a 56449221 2 DAEMPFER

39b 56001954 1 WSH FLT SAE 10

39¢ 56002192 1 SCR PAN HD PHIL 10-24X.75

39d 56003289 2 NUT WING 1 1/2-13

3% 56003537 1 Schraube SOC SHD.25x.38x

39f 56245060 1 SPRING TOR .38X2 FC486B

399 56303284 1 BEARING FL .375X.250X.188

39h 56369004 1 Hiilse

39i 56413875 1 WASHER TEFLON .21X.88X.045

39 56509756 1 PLATE-BATTERY STOP

39k 56509757 1 LATCH-BATTERY STOP

40 56509758 1 BRACKET-SWITCH MOUNT

41 1 K4 [27]
42 1 K4 [28]
43 56509851 1 LEFT COVER ASSY

44 56509881 1 LOWER COVER-RT

45 56511183 1 PULL ROD ASSY

46 56509982 1 BUSHING .200 X .375 X .88

47 56510125 1 GUARD-RESERVOIR

48 1 K1 [29]
49 2 K4 [30]
50 1 K4 [31]
51 56510537 1 BRACKET




CHASSIS SYSTEM-BATTERY 2017.11.02
CS7000 1200 Battery 2016.11.29
Pos. Artikel-Nr. Menge |Variante Notes
52 1 K4 [32]
53 56511172 1 BRACKET
54 56382941 1 HANGER-SIDE PANEL
55 56510587 1 NUT PLATE
56 56510751 1 COVER PLATE ASSY
57 56510752 1 RETAINER-COVER PLATE
59 1 K3 [32]
60 5 K4 [33]
61 2 K4 [34]
K1 56510735 1 DUST SHEILD KIT-HOPPER [35]
K2 56383008 1 HARDWARE KIT-BATT CHASSIS SYS
K3 56509013 1 RIGHT DOOR LATCH KIT
K4 56510838 1 BATTERY GUIDE KIT
Part Notes:
[1] SCR, HEX 3/8-16 X 1.25
[2] WSH-FLT SAE 1/2
[3] WSH, FLT SAE 5/16
[4] SCR-PAN PHIL 10-24 X .50
[5] WSH, FLT SAE 3/8
[6] WSH, FLT SAE 1/4
[7] SCR, HEX 1/4-20 X .75
[8] NUT, HEX NYL LOC 1/4-20
[9] SCR, PAN PHIL THD FORM 10-24 X 1.25
[10] NUT-HEX NYL LOC 3/8-16
[11] NUT, HEX NYL LOC-THIN 5/16-18
[12] NUT, HEX NYL LOC-THIN 10-24
[13] SCR,HEX HD LOC 5/16-18X.62
[14] SCR,HEX HD LOC 3/8-16X1.00
[15] SCR,HEX HD LOC 5/16-18X.75
[16] SCR,HEX HD LOC 1/4-20X.88
[17] SCR,HEX HD LOC 3/8-16X1.25
[18] SCR,HEX HD LOC 3/8-16X1.75
[19] SCR,HEX HD LOC 1/2-13X1.00
[20] WSH, FLT SS .260 X 1.000 X .074
[21] SCR, PAN PHIL THD FORM 1/4-20 X .50
[22] NUT, HEX JAM 1/4-20
[23] LEG LEVELER 1/4-20
[24] CHASSIS WELDT (NOT AVAILABLE FOR SALE)
[25] The Front Engine Cover Assy 56511181 has been obsoleted and replaced by
Front Engine Cover Assy 56511740.
[26] BRACKET - ROLLERS
[27] BATTERY GUIDE-FRONT
[28] BATTERY GUIDE WELDT
[29] SHIELD-DUST
[30] BUSHING-.400 X .625 X .50
[31] BATTERY STOP WELDT
[32] BRACKET
[33] 3/8-16 X 1.0", CARRIAGE BOLT
[34] Scr-Flt Soc 3/8-16 X 1.25 SS
[35] TSB-FC-2019-008 CS7010 Alternator-Generator Cable Routing

DE TSB-FC-2019-008 CS7010 Neue Kabelverlegung vom Generator




CHASSIS SYSTEM-FRONT ENGINE COVER ASSY 2017.11.02

CS7000 1200 Battery 2016.11.29

Resource notes:
K1 incl. pos. 1,2,3,4,5,7,8,9,10,11,12,13,14



CHASSIS SYSTEM-FRONT ENGINE COVER ASSY 2017.11.02
CS7000 1200 Battery 2016.11.29
Pos. Artikel-Nr. Menge |Variante Notes
56511740 1 FRONT ENGINE COVER ASSYK1
1 2 K1 [1]
2 2 K1 [2]
3 4 K1 [3]
4 4 K1 [4]
5 2 K1 [5]
6 1 K1 [6]
7 4 K1 [7]
8 1 K1 [8]
9 2 K1 [9]
10 1 K1 [10]
11 56509403 1 COVER-ENGINE-FRONT
12 1 K1 [11]
13 1 K1 [12]
14 1 K1 [13]
15 1 K1 [13]
16 2 K1 [14]
Service Kits
K1 56383002 1 FRONT ENGINE COVER HINGE KIT [15]
Part Notes:
[1] Wsh, Flt Std 1/4
[2] Nut, Hex Nyl Loc 1/4-20
[3] Scr-Hex Hd Loc 5/16-18x.75
[4] Scr-Hex Hd Loc 1/4-20x.88
[5] Scr-Carriage 1/4-20 X .88
[6] Scr, Pan Phil SS Type Ab 10-16 X .75
[7] Wsh, FIt SS .260 X 1.000 X .074
[8] Nut, Hex Jam 1/4-20
[9] Hinge Weldt
[10] Leg Leveler 1/4-20
[11] Bracket-Engine Cover
[12] Latch Bracket Weldt
[13] Bracket-Support-Cover
[14] Washer 3/8PL.Nylon
[15] The Front Engine Cover Assy 56511181 has been obsoleted and

replaced by Front Engine Cover Assy 56511740.




CHASSIS SYSTEM-ENGINE COVER ASSY 2017.11.02

CS7000 1200 Battery 2016.11.08

Resource notes:
K1 incl. pos. 1,2,5,6,7,11,12,13,14 K2 incl. pos. 3,4,9,10



CHASSIS SYSTEM-ENGINE COVER ASSY 2017.11.02

CS7000 1200 Battery 2016.11.08
Pos. Artikel-Nr. Menge |Variante Notes
00 56511184 1 ENGINE COVER ASSY
1 7 K1 1]
2 2 K1 2]
3 2 K2 3]
4 2 K2 [4]
5 7 K1 [5]
6 2 K1 6]
7 2 K1 [7]
8 56509404 1 COVER-ENGINE-REAR
9 1 K2 [8]
10 1 K2 9]
11 1 K1 [10]
12 1 K1 [11]
13 1 K1 [10]
14 1 K1 [12]
K1 56510840 1 SEAL KIT-ENGINE COVER [13]
K2 56510841 1 LATCH STRIKE KIT [14]
Part Notes:

1] - WSH, FLT SAE 10

21 - WSH, FLT SAE 1/4

3] - SCR, PAN PHIL LOC 1/4-20 X .62

[4] - SCR,HEX HD LOC 5/16-18X.75

[5] - SCR, PAN PHIL PLASTITE 10-14 X .88
6] - SCR,PAN PHIL SS TYPE AB 10-16X1.00
7] - BUSHING .26X.37X.28

[8] - BRACKET-GAS SPRING

[9] - LATCH STRIKE WELDT

[10] - SHIELD

[11] - PLATE-SEAL

[12] - BULBSEAL

[13] - pos.1256,7,11,12,13,14

[14] - pos.3,4,9,10

10



2017.11.02

CHASSIS SYSTEM-RIGHT DOOR ASSY

CS7000 1200 Battery

2016.11.08

11



CHASSIS SYSTEM-RIGHT DOOR ASSY 2017.11.02
CS7000 1200 Battery 2016.11.08
Pos. Artikel-Nr. Menge |Variante Notes
00 56511182 1 RIGHT DOOR ASSY
1 2 WSH, FLT SAE 5/16 [1]
2 4 WSH, FLT SAE 1/4 [2]
3 56002124 6 Schraube10-24 X .62 PNH PH.
4 56002832 6 6-Kt Mutter Nylon
5 8 Scr-Hex Hd Loc 1/4-20x.62 [2]
6 2 Scr-Hex Hd Loc 5/16-18x.62 [1]
7 6 SCR PANPHIL SS TYPE B 1/4-14 X .62 [1]
8 1 CAM-LATCH [1]
9 1 LATCH-LIFT & TURN [1]
10 56509010 1 DOOR-RIGHT
11 1 BRACKET-DOOR [1]
12 1 BRACKET-BUMPER [1]
13 2 UPPER HINGE WELDT [2]
14 2 LOWER HINGE WELDT [2]
15 56510632 1 GRILLE-RIGHT
16 4 Washer Flat .266x.906x.060 [2]
K1 56510789 1 HINGE KIT- RT DOOR [3]
K2 56509013 1 RIGHT DOOR LATCH KIT [4]
Part Notes:
1] - K2
[2] - K1
[3] - Kitincl. pos. 2,5,7,13,14,16
[4] - K2incl. pos. 1,6,7,8,9,11,12

12




CHASSIS SYSTEM-LEFT COVER ASSY 2017.11.02

CS7000 1200 Battery 2016.11.08

13



CHASSIS SYSTEM-LEFT COVER ASSY

2017.11.02
CS7000 1200 Battery 2016.11.08
Pos. Artikel-Nr. Menge |Variante Notes
00 56509851 1 LEFT COVER ASSY
1 56002066 8 Schraube
2 56002840 8 Nut 1/4 20
3 56509852 1 COVER-LEFT
4 56510606 1 GRILLE

14




CHASSIS SYSTEM-PULL ROD ASSY 2017.11.02

CS7000 1200 Battery 2016.11.08

Resource notes:
K1 incl. pos. 1,2,3,5,6,7,8,10,13,15,15,19,21,23 K2 incl. pos. 1,3,4,7,9,11,12,17,18,20,22

15



CHASSIS SYSTEM-PULL ROD ASSY 2017.11.02
CS7000 1200 Battery 2016.11.08

Pos. Artikel-Nr. Menge |Variante Notes

00 56511183 1 PULL ROD ASSY

1 3 K1,K2 1]

2 2 K1 2]

3 8 K1,K2 [3]

4 3 K2 [4]

5 1 K1 [5]

6 1 K1 6]

7 6 K1,K2 [7]

8 2 K1 [8]

9 1 K2 9]

10 1 K1 [10]

11 3 K2 [11]

12 1 K2 [12]

13 56304826 1 LATCH LH

14 1 K1 [13]

15 1 K1 [14]

16 56509865 1 PULL ROD

17 1 K2 [15]

18 1 K2 [16]

19 1 K1 [17]

20 1 K2 [18]

21 1 K1 [19]

22 1 K2 [20]

23 1 K1 [21]
Service Kits

K1 56510732 1 LATCH KIT-ENGINE COVER [22]

K2 56510733 1 PIVOT KIT-PULL ROD [23]

Part Notes:

1] SCR, HEX 1/4-20 X 1.50

121 WSH, FLT SAE 5/16

3] WSH, FLT SAE 1/4

[4] SCR, HEX 1/4-20 X .75

[5] NUT, HEX NYL LOC 10-24

6] SCR, HEX 10-24 X .62

71 NUT, HEX NYL LOC-THIN 1/4-20

[8] SCR,HEX HD LOC 5/16-18X.62

[9] NUT, WING LOC 1/4-20

[10] SCR, PAN PHIL LOC 10-24 X .38

[11] BUSHING

[12] BEARING, .500 X .375 X .625

[13] BRACKET-LATCH

[14] PIN

[15] YOKE-PULL ROD

[16] PIVOT WELDT

7] BRACKET-PULL ROD

[18] BUSHING-.265 X .375 X .700

[19] RETAINER-PULL ROD

[20] CABLE ASSY

[21] NUT, WING 10-24

[22] pos. 1,2,3,5,6,7,8,10,13,15,15,19,21,23

[23] pos. 1,3,4,7,9,11,12,17,18,20,22

16




CONTROL SYSTEM 2017.11.02

CS7000 1200 Battery 2019.10.31

Resource notes:
K1 incl. pos. 6,23 K2 incl. pos. 1,2,3,4,5,7,8,9,10,11,12,13

17



CONTROL SYSTEM 2017.11.02

CS7000 1200 Battery 2019.10.31
Pos. Artikel-Nr. Menge |Variante Notes
1 2 K2 [1]
2 4 K2 [2]
3 4 K2 [3]
4 2 K2 [4]
5 4 K2 [5]
6 3 K1 [6]
7 2 K2 [7]
8 4 K2 [8]
9 1 K2 [9]
10 2 K2 [10]
11 1 K2 [11]
12 4 K2 [12]
13 4 K2 [13]
14 56305053 2 N&herungssensor
15 56510729 1 Lenksteuerung
16 56409538 5 Isolator
17 1 ASSEMBLY TILT STEERING [14]
18 1 BRAKE LINKAGE ASSY
19 56509435 1 CAM-STEERING
20 56509436 2 Buchse 0.332 X 0.75 X 0.50
21 56511959 1 BRACKET-SENSOR MOUNTING-LT
22 56511140 1 SHIELD-SPLASH
23 1 K1 [15]
24 56380406 1 Motor f. Lenkgetriebe 36V
25 56511960 1 BRACKET-SENSOR MOUNTING-RT
K1 56510792 1 FOOT PEDAL KIT [16]
K2 56510816 1 HARDWARE KIT-CONTROL SYS [17]
Part Notes:
1] - SCR, SOC HD 10-24 X 0.62
[2] - SCR, HEX 1/4-20 X .50
[3] - WSH, FLT SAE 1/4
[4] - WSH, FLT SAE 8
[5] - SCR, SOC HD 5/16-18 X 0.88
[6] - SCR-PAN PHIL 1/4-20 X .75
[7] - NUT, HEX NYL LOC 10-24
[8] - SCR-PAN PHIL BLK 5/16-18 X .75
[9] SCR, HEX THD TO HD M8-1.25 X 25MM
[10] SCR-HEX LOC SS M8-1 X 30MM
[11] WSH-FLT SS .344 X 1.500 X .080
[12] SCR, PAN PHIL THD FORM 10-24 X .75
[13] SCR, PAN PHIL THD FORM 1/4-20 X .50
[14] TSB-FC-2016-252 CS7000 Steering boot

DE TSB-FC-2016-252 CS7000 Lenkstdrung durch Wassereintritt

[15] FOOT PEDAL ASSY R1
[16] pos. 6,23
[17] pos. 1,2,3,4,5,7,8,9,10,11,12,13

18




CONTROL SYSTEM-STEERING ASSY 2017.11.02

CS7000 1200 Battery 2016.11.08

Resource notes:

K1 incl. pos. 1,2,12,13,15,30 K2 incl. pos. 4,14,18,29 K3 incl. pos. 5,7,9,11,16,19,21,24 K4 incl. pos.
1,3,6,8,9,10,20,22,23,27,28 K5 incl. pos. 17,25,26,34

19



CONTROL SYSTEM-STEERING ASSY 2017.11.02
CS7000 1200 Battery 2016.11.08
Pos. Artikel-Nr. Menge |Variante Notes
1 3 K1,K4 1]
2 1 K1 2]
3 5 K4 3]
4 2 K2 [4]
5 3 K3 [5]
6 1 K4 [6]
7 4 K3 [7]
8 3 K4 8]
9 4 K3,K4 [9]
10 3 K4 [10]
11 4 K3 [11]
12 5 K1,K3 [12]
13 1 K1 [13]
14 2 K2 [14]
15 1 K1 [15]
16 2 K3 [16]
17 4 K5 [17]
18 1 K2 [18]
19 1 K3 [19]
20 4 K4 [20]
21 1 K3 [21]
22 5 K4 [22]
23 1 K4 [23]
24 1 K3 [24]
25 1 K5 [25]
26 1 K5 [26]
27 1 K4 [27]
28 1 K4 [28]
29 1 K2 [29]
30 1 K1 [30]
31 56510408 1 Servolenkung
32 56601060 1 STEERING WHEEL
33 7-37-00001 1 Kardangelenk
34 4 K5 [31]
Service Kits
K1 56510918 1 STEERING SHAFT KIT [32]
K2 56510919 1 STEERING CLAMP PLATE KIT [33]
K3 56510920 1 STEERING COLUMN KIT [34]
K4 56510921 1 STEERING HOUSING KIT [35]
K5 56510922 1 STEERING BOOT KIT [36]
Part Notes:
[1] - SCR, HEX 1/4-20 X 1.25
[2] - WSH-FLT SAE 1/2
[3] - WSH, FLT SAE 5/16
[4] - WSH, FLT SAE 3/8
[5] - SCR-PAN PHIL 1/4-20 X .62
[6] - SCR, HEX 5/16-18 X 1.50
[7] - SCR-PAN PHIL 10-24 X .62
[8] - SCR, HEX 5/16-18 X 1.00
[9] - NUT, HEX NYL LOC 5/16-18
[10] - NUT, HEX NYL LOC 1/4-20
[11] - NUT, HEX NYL LOC-THIN 10-24
[12] - NUT, HEX NYL LOC-THIN 1/4-20
[13] - NUT, HEX NYL LOC-THIN 1/2-13
[14] - SCR,HEX HD LOC 3/8-16X1.25
[15] - KEY, WDF .62 X .19
[16] - SCR, PAN PHIL THD FORM 8-32 X .38
[17] - SCR, PAN PHIL THD FORM 1/4-20 X .75

20




CONTROL SYSTEM-STEERING ASSY

CS7000 1200 Battery

(8]
[19]
[20]
[21]
[22]
[23]
[24]
[25]
[26]
[27]
[28]
[29]
[30]
(311
[32]
[33]
[34]
[35]
[36]

GROMMET

BUSHING

BEARING, FLANGE .625 X .500 X .250
RATCHET, STEERING COLUMN
BUSHING .32X.50X.35

SPRING, EXTENSION
WELDMENT-TILT STEERING
BOOT-STEERING

PLATE-BOOT HOLDER
WELDMENT-STEERING MOUNT
WELDMENT-TILT LEVER
PLATE-STEERING CLAMP
SHAFT-STEERING

SPACER

pos. 1,2,12,13,15,30

pos. 4,14,18,29

pos. 5,7,9,11,16,19,21,24

pos. 1,3,6,8,9,10,20,22,23,27,28
pos. 17,25,26,34

21

2017.11.02
2016.11.08



CONTROL SYSTEM-BRAKE LINKAGE ASSY 2017.11.02

CS7000 1200 Battery 2020.02.03

Resource notes:

K1 incl. pos. 4,6,1
1

12,16,23,23a,23b,23c¢,23d,23e,23f,239,23h,23i,23},23k,231 K2 incl. pos.
1,2,3,4,5,6,7,8,9,10,11,12

0,
0, ,13,14,26,27,28

22



CONTROL SYSTEM-BRAKE LINKAGE ASSY 2017.11.02
CS7000 1200 Battery 2020.02.03
Pos. Artikel-Nr. Menge |Variante Notes
1 1 K2 [1]
2 2 K2 2]
3 1 K2 [3]
4 2 K1,K2 [4]
5 4 K2 [5]
6 1 K1,K2 [6]
7 2 K2 [7]
8 2 K2 [8]
9 1 K2 [9]
10 2 K1,K2 [10]
11 4 K2 [11]
12 2 K1,K2 [12]
13 1 K2 [13]
14 2 K2 [14]
15 56109172 2 YOKE CLEVIS

15 56416089 2 Gabel

16 56304543 1 CATCH BRAKE LOCK

17 56305053 1 Naherungssensor

18 56509365 1 WELDT-BRAKE BAR

19 56509368 1 ROD-BRAKE

20 56509369 2 ROD-BRAKE

21 56509370 4 PIVOT-BRAKE

22 56511139 1 BRACKET-SWITCH MOUNT

23 1 K1 [15]
23A 2 K1 [16]
23B 2 K1 [17]
23C 1 K1 [18]
23D 1 K1 [19]
23E 1 K1 [20]
23F 1 K1 [21]
23G 1 K1 [22]
23H 2 K1 [23]
23l 1 K1 [24]
23J 1 K1 [25]
23K 1 K1 [26]
23L 56511166 1 BRAKE PEDAL WELDT [27]
24 2-00-06016 1 ROD END 3/8-24 RH

25 2-00-06017 1 ROD END 3/8-24 LH THREAD

26 56418478 2 ROD END .31

27 2 K2 [28]
28 4 K2 [29]
K1 56510786 1 BRAKE PEDAL KIT [30]
K2 56510785 1 HARDWARE KIT-BRAKE LINKAGE [31]
Part Notes:

11 SCR, HEX 3/8-16 X 1.25

2] Scr Hex 5/16-18 X 1.25

[3] SCR-PAN PHIL 10-24 X .50

[4] WSH, FLT SAE 3/8

[5] WSH, FLT SAE 1/4

[6] SCR, HEX 3/8-16 X 1.75

[71 NUT, HEX NYL LOC 1/4-20

[8] SCR-PAN PHIL 1/4-20 X .88

[9] NUT, HEX NYL LOC-THIN 10-24

[10] NUT, HEX NYL LOC-THIN 3/8-16

[11] SCR,HEX HD LOC 1/4-20X.88

[12] SCR, HEX THD FORM 1/4-20 X .50

[13] NUT, HEX JAM 3/8-24

[14] Nut Hex Jam 5/16-24

23




CONTROL SYSTEM-BRAKE LINKAGE ASSY 2017.11.02

CS7000 1200 Battery 2020.02.03
[15] - BRAKE PEDAL ASSY
[16] - WSH-FLT SAE 1/2
[17] - WSH, FLT SAE 5/16
[18] - SCR, HEX 5/16-18 X 1.00
[19] - NUT-HEX NYL LOC 1/2-13
[20] - NUT, HEX NYL LOC-THIN 5/16-18
[21] - SCR, HEX 1/2-13 X 5.50
[22] - BUSHING .323 X .500 X .180
[23] - BEARING, FL 1.000X.750X.500
[24] - SPRING, EXTENSION
[25] - BUSHING-.520 X .750 X 3.995
[26] - BRAKE PEDAL WELDT
[27] - NON-SALEABLE USE 56510786

K1

[28] - Nut Hex Nyl Loc-Thin 5/16-18
[29] - Wsh Flt Sae 5/16
[30] - pos. 4,6,10,12,16,23,23a,23b,23c,23d,23e,23f,239,23h,23i,23},23k, 23|
[31] - pos.1,2,3,4,5,6,7,89,10,11,12,13,14,26,27,28

24



2017.11.02

DECAL SYSTEM

CS7000 1200 Battery

2013.04.02

25



DECAL SYSTEM 2017.11.02
CS7000 1200 Battery 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
1 1 Decal-Caution
2 1 Decal-LPG
3 1 Decal-Warning Broom
4 1 Decal,Warning Tip Over
5 1 Decal-Warning Hot (Gasoline-Petrol-LPG & Diesel)
6 1 Decal-Nilfi sk
7 1 Decal-Diesel Fuel
7 1 Decal-Unleaded Fuel (Gasoline-Petrol)
8 1 Decal-Low Sulfur Diesel
9 1 Decal-Exhaust (Gasoline-Petrol-LPG & Diesel)
10 2 Decal-CS7000
11 1 Decal-Circuit Breaker
12 1 Decal-Contactor Location (on panel behind recovery tank)
13 1 Decal-Battery Wiring (Battery)
14 1 Decal-Swing Out Tank (Diesel)
15 1 Decal-Hopper Safety Support
16 1 Decal-Battery Wiring
17 1 Decal-Belt Removal Tool
18 56510650 2 DECAL-HYBRID EMBOSSED
18 56510748 2 DECAL-E POWER EMBOSSED
19 1 Decal-Filter Shaker Hanger
20 1 Pe(ls(?l-Disconnect Power (on PCB box mounting plate behind recovery
an
21 1 Decal-Warning Hopper
22 1 Decal-Warning Hydraulic
23 1 Label-Carb EPA (Gasoline-Petrol)
K1 56510886 1 DECAL KIT-NILFISK [1]
Part Notes:

)

- K1incl. pos. 1-22

26




DUST CONTROL SYSTEM 2017.11.02

CS7000 1200 Battery 2016.11.29

27



DUST CONTROL SYSTEM 2017.11.02
CS7000 1200 Battery 2016.11.29
Pos. Artikel-Nr. Menge |Variante Notes
1 6 K1 1]
2 6 K1 2]
3 4 K2,K3 3]
4 4 K2 [4]
5 4 K2 [5]
6 2 K2 6]
7 2 K3 7]
8 56370711 2 Mutter
9 1 K1 8]
9a 33015359 1 FAN RADIAL 36V
9b 1 K1 9]
9c 1 K1 [10]
9d 3 K1 [11]
9e 33023192 1 GASKET MOTOR VACUUM SIP [12]
of 6 K1 [13]
99 3 K1 [14]
9h 4 K1 [15]
9i 1 K1 [16]
9j 1 K1 [17]
10 56509762 1 FILTER SHAKER ASSY [18]
10a 4 K4 [19]
10b 2 K4 [20]
10c 4 K4,K5 [21]
10d 2 K5 [22]
10e 1 K5 [16]
10f 1 K5 [23]
10g 2 K5 [24]
10h 1 K4 [25]
10i 2 K5 [26]
10j 1 K5 [27]
10k 1 K5 [27]
101 1 K4 [28]
11 56510253 2 ROD-THREADED
12 56510354 1 Filterelement syntetisch
13 2 K2 [29]
Service Kits
K1 56510778 1 IMPELLER KIT-HOPPER [30]
K2 56510779 1 BRKT KIT-FILTER TIE DOWN [31]
K3 56510783 1 HARDWARE KIT-DUST CONTROL SYS [32]
K4 56511367 1 Ruttler Motor Set [33]
K5 56510788 1 FILTER SHAKER KIT [34]
Part Notes:
[1] - SCR, HEX 1/4-20 X .62
[2] - WSH, FLT SAE 1/4
[3] - NUT, HEX NYL LOC SS 5/16-18
[4] - SCR-HEX LOC SS 5/16-18 X .62
[5] - WSH-FLT SAE SS 5/16
[6] - SCR-HEX SS 5/16-18 X 1.50
[7] - WSH-FLT SS .344 X 1.500 X .080
[8] - IMPELLER ASSY
[9] - SUPPORT-VAC
[10] - PLATE-VAC
[11] - SPACER
[12] - GASKET
[13] - NUT-HEX NYL LOC M6-1
[14] - SCR-HEX M6-1 X 100MM
[15] - SCR, HEX THD FORM 1/4-20 X .50
[16] - TIE, CABLE

28




DUST CONTROL SYSTEM 2017.11.02

CS7000 1200 Battery 2016.11.29
[17] - PROTECTION GRATE

[18] - TSB-FC-2016-272 CS7000 Shaker Motor Ground Wire Connection
[19] - WSH, FLT STD 5/16

[20] - Scr, Hex 5/16-18 X 1.00

[21] - NUT, HEX NYL LOC-THIN 5/16-18

[22] - WSH-FLT SS .33 X 1.00 X.060

[23] - FILTER SHAKER WELDT

[24] - ISOLATOR

[25] - CLAMP-SHAKER MOTOR

[26] - WSH-RUBBER .34X1.00X.25

[27] - FILTER CLAMP WELDT

[28] - MOTOR-FILTER SHAKER 36V

[29] - BRACKET-FILTER TIE DOWN

[30] - K1incl. pos. 1,2,9,9a,9b, 9¢,9d,9e,9f,99,9h,9i,9j

[31] - K2incl. pos. 3,4,5,6,13

[32] - K3incl. pos. 3,7

[33] - K4incl. pos. 10a,10b,10c,10h,10I

[34] - K5incl. pos. 10c,10d,10e,10f,10g,10i,10j,10k

29



ECOFLEXT ASSEMBLY 2017.11.02

CS7000 1200 Battery 2014.08.06

NG
u\¥T0 SOLUTION LINE

Resource notes:

K1 incl. pos. 11,14,17,20,21 K2 incl. pos. 1,2,3,4,5,6,7,8,9,24,25,26 K3 incl. pos. 12,13,19,27,29,30 K4 incl. pos.
15,16,18,22,28

30



ECOFLEXT ASSEMBLY 2017.11.02

CS7000 1200 Battery 2014.08.06

Pos. Artikel-Nr. Menge |Variante Notes
56509950 1 ONBOARD CHEMICAL ASSYOnboard Chemical Assy (1-30)

1 4 Wsh, Flt Sae #10

2 2 Scr-Pan Phil 10-24 X .38

3 2 Wsh, FIt Sae 1/4

4 2 Scr-Pan Phil 1/4-20 X .62

5 4 Nut, Hex Nyl Loc 10-24

6 4 Scr, Hex 10-24 X 1.25

7 1 Bushing, 1/4 Id Snub

9 1 Decal-Chemical Ratio

11 2 Pump, Detergent, 12v M17 / M18

12 1 Clamp- Hose Sae #12

13 2 Elbow Poly 1/2 X 3/4

14 1 Hose

15 2 Cap, Raw

16 56315523 1 Deckel EDS-SchwimmerCap, Dry Break, 1/8 Barb, 90

17 1 Hose-Chemical Resistant-7.50

18 1 Cap, 38mm Buttress

19 1 Hose-Spiral .75x6.00

20 2 Fitting, Y, Barb, .125

21 4 Hose-Chem Resistant-5.00

22 2 Insert, Dry Break

23 56413810 1 Pumpe 36 V BR 1300 SPump, 36v M19

24 1 Pump Mnt Weldt

25 1 Cover Weldt

26 1 Pump Support Weldt

28 2 Chemical Bottle Assy

31 3 Cable Tie

K1 56510888 1 DETERGENT PUMP KIT [1]

K2 56510889 1 BRACKET/HARDWARE KITBracket / Hardware Kit [2]

K3 56510891 1 HOSE/FITTING KITHose / Fitting Kit [3]

K4 56510892 1 CHEMICAL BOTTLE KIT [4]

Part Notes:

[1] - Ktincl. pos. 11,14,17,20,21

[2] - K2incl. pos. 1,2,3,4,5,6,7,8,9,24,25,26

[3] - K3incl. pos. 12,13,19,27,29,30

[4] - Kd4incl. pos. 15,16,18,22,28

31




ELECTRICAL SYSTEM 2017.11.02
CS7000 1200 Battery 2019.06.12

Resource notes:

NOTE 1: These items are only used on diesel models.

NOTE 2: These items are only used on LPG and diesel models.
NOTE 3: Quantity of 6 on battery models.

NOTE 4: Used on machines before serial number 1000048160.
NOTE 5: Used on machines after serial number 1000048159.

NOTE 6: Refer to instruction sheets 56090153, 56090154 and TSBFC2012-105 when installing the Control Board
Kit for the Main PCB Box Assy for machines after serial number

1000053097.

NOTE 8: This kit is for all CS7000 machines built before serial number 1000053098. Machines built after serial
number 1000053097 should refer to the Controller Kit 56511565.

NOTE 9: Only used on Gasoline/Petrol, LPG, and Diesel models.
NOTE 10: Only used on Battery models.

32



ELECTRICAL SYSTEM 2017.11.02
CS7000 1200 Battery 2019.06.12
Pos. Artikel-Nr. Menge |Variante Notes
1 2 SCR, HEX 1/4-20 X 1.50 [1]
2 6 SCR, HEX 1/4-20 X .62 [1]
3 2 NUT, WING 1/4-20 [2]
4 1 SCR, HEX 1/4-20 X 1.00 [2]
5 10 WSH, FLT SAE 1/4 [3]
6 4 SCR-PAN PHIL 1/4-20 X .50 [1]
7 4 SCR, FLT PHIL 10-24 X .88 [1]
8 2 SCR, HEX 3/8-16 X 1.00 [4]
9 1 NUT, HEX NYL LOC 5/16-18 [1]
10 1 NUT, HEX NYL LOC 1/4-20 [4]
11 4 NUT, HEX NYL LOC 10-24 [1]
12 2 NUT, HEX NYL LOC-THIN 1/4-20 [1]
13 5 SCR-HEX M6-1 X 12MM [5]
15 4 SCR, HEX THD FORM 1/4-20 X .50 [1]
17 5 WSH, INT SHPRF 1/4 [5]
18 4 SCR, PAN PHIL THD FORM 1/4-20 X .75 [1]
19 2 WSH-FLT .392X1.00X.075 [4]
20 56111109 1 Schllsselschalter [6]
21 80564310 3 Gelbatterie Monoblock, 12V-76 Ah [7]
22 56303295 2 Sicherungsblock

23 56303297 1 Sicherung 400 A [8]
24 56372673 6 BOOT, BATTERY POST

25 56380449 1 BATTERY-12V 45AH WET [9]
26 56407130 1 Schalter(Notunterbrecher) [10]
27 56409485 2 CABLE ASSY.1 X 15.00 [11]
28 56412089 1 FUSE 150 AMP [12]
29 56412344 1 Drahtseil BR 700 [7]
30 56482365 1 HORN 36V [13]
31 56493357 8 INSULATOR TERMINAL [14]
32 56507906 1 TRIM-EDGE-.18X4.70 [7]
33 56511635 1 TRACTION CONTROLLER KIT [15]
34 56510986 1 HARNESS-MAIN [16]
34 56510986 1 HARNESS-MAIN [17]
35 56509174 1 HARNESS-HOPPER [18]
36 56509178 1 Batteriestecker Komp. [19]
36 56509177 1 CABLE ASSY-EUROPEAN BATTERY [20]
37 56509179 1 CABLE ASSY-ALTERNATOR

38 56509182 1 CABLE ASSY-STARTER BATTERY

39 56509184 1 HARNESS-VACUUM

40 56385099 1 USER INTERFACE KIT [21]
41 1 CIRCUIT BREAKER PANEL ASSY [22]
42 56511215 1 BRACKET-CONNECTOR MOUNT

43 56384489 1 CONTROL BOARD W/GROUND KIT [23]
43 56511565 1 CONTROL BOARD KIT [24]
44 56511715 1 PANEL-CONTROLLER HEAT SINK

44 56509720 1 PANEL -CONTROL MOUNT

45 56511177 1 BATTERY BOX WELDT [7]
46 56509738 1 COVER-BATTERY [7]
47 1 ASSEMBLY-CONTACTOR PANEL

48 56511545 1 HARNESS- LEV ENGINE INTERFACE

48 56510152 1 HARNESS-ENGINE INTERFACE

49 56510210 1 CABLE-U 1 AWG X 13.75

50 56510211 1 CABLE-V 1 AWG X 16.00

51 56510212 1 CABLE-W 1 AWG X 19.00

52 56510213 1 CABLE-1 AWG X 52.25

53 56510214 1 CABLE-4 AWG X 7.00

54 56510215 1 CABLE-1 AWG X 46.50

55 56510216 1 CABLE-1 AWG X 31.25

56 56510218 1 CABLE-1 AWG X 46.75 IN

33




ELECTRICAL SYSTEM 2017.11.02

CS7000 1200 Battery 2019.06.12
Pos. Artikel-Nr. Menge |Variante Notes
57 56510220 1 CABLE-4 AWG X 7.75
58 56510222 1 CABLE-6 AWG X 9.00
59 56510223 1 CABLE-1 AWG X 29.25 [11]
60 56510224 1 CABLE-1 AWG X 26.50
61 56510260 1 BUS BAR-FUSE
62 56510351 1 COVER
63 56511178 1 STRAP
64 2 SCR-PAN PHIL THD FORM 10-24 X .38 NOTE 1 [25]
65 56110423 1 RELAY SPST 12V 75A [26]
66 56509624 1 Sicherungsautomat 40 Amp. [26]
67 56510835 1 BAR-ELECT DISCONNECT [26]
68 2 SCR-PAN PHIL LOC 1/4-20 X 1.50 NOTE 2 [4]
69 56486112 1 Kabelklammer [1]
70 56510217 1 HARNESS-GLOW PLUG [26]
71 56510932 1 CABLE-4 AWG 23.75
72 56383906 1 WIRE ASSY-GROUND
73 56383907 1 WIRE ASSY-GROUND SHAKER
74 56383908 1 WIRE ASSY-GROUND LIGHTS
75 56383950 1 RESISTOR ASSY-CS7000
76 56384394 1 JUMPER-MAIN/SIDE_BROOM
77 56384600 1 PLUG-FUEL SELECTOR
78 56003547 5 Unterlegscheibe [27]
79 56003403 4 Mutter M6 x 1.00 [15]

Service Kits
K1 56510784 1 HARDWARE KIT-ELECT SYS BATT [28]
K2 56510780 1 HARDWARE KIT-ELECT SYS LPG [29]
K3 56510782 1 HARDWARE KIT-ELECT SYS DIESEL [30]
K4 56511635 1 TRACTION CONTROLLER KIT [31]
Part Notes:
1] - K1,K2,K3
[2] - K2,K3

These items are only used on Gasoline-Petrol, LPG and diesel models.
[3] - K1,K2,K3

Quantity of 3 on battery models.

Speed Controller-Motor hardware used on machines after serial number 1000049108. Refer to TSB-FC_2012-106 for machines before
serial number 1000049109.

[4] - K2K3

These items are only used on Gasoline-Petrol, LPG and diesel models.
[5] - K1,K2K3

Speed Controller-Motor hardware used on machines after serial number 1000049108. Refer to TSB-FC_2012-106 for machines before
serial number 1000049109.

[6] - S14

[7] - These items are only used on Gasoline-Petrol, LPG and diesel models.
[8] - F1

[9] - NOTFOR SALE IN EU

These items are only used on Gasoline-Petrol, LPG and diesel models.

[10] - 815
[11] - TSB-FC-2019-008 CS7010 Alternator-Generator Cable Routing
DE TSB-FC-2019-008 CS7010 Neue Kabelverlegung vom Generator
[12] - F2
[13] - H2
[14] - These items are only used on LPG and diesel models.
[15] - K4
[16] - Used on machines before serial number 1000048160
[17] - Used on machines after serial number 1000048159.

34



ELECTRICAL SYSTEM 2017.11.02

CS7000 1200 Battery 2019.06.12
[18] NO LONGER AVAILABLE
[19] Only used on Gasoline/Petrol, LPG, and Diesel models.
[20] Only used on Battery models.
[21] A3
See TSB-FC-2014-019 Flicker User Interface LED on CS7000
[22] CIRCUIT BREAKER PANEL ASSY
[23] This kit is for all CS7000 machines built before serial number 1000053098. Machines built after serial number 1000053097 should refer
to the Controller Kit 56511565.
[24] Refer to instruction sheets 56090153, 56090154 and TSBFC2012-105 when installing the Control Board Kit for the Main PCB Box
Assy.
See TSBUS-2012-105 CS 7000_Controlpcb_VMO
TSB-FC-2015-028 CS7000 Squeegee will not lower_ Error code 39
DE TSB-FC-2015-028 CS7000 Saugfuss fahrt nicht mehr nach unten Fehler 39...
[25] K3
These items are only used on diesel models.
[26] These items are only used on diesel models.
[27] STOCK COVERS GUARANTEE
K4
[28] K1 incl. pos. 1,2,5,6,7,9,11,12,13,14,15,16,17,18
[29] K2 incl. pos. 1,2,3,4,5,6,7,8,9,10,11,12,13,14,15,16,17,18,19,68
[30] K3 incl. pos. 1,2,3,4,5,6,7,8,9,10,11,12,13,14,15,16,17,18,19,64,68
[31] K4 incl. pos. 33, 78, 79

TSB-FC-2017-028 CS7000 Drive controller change
DE TSB-FC-2017-028 CS7000 Neu modifizierte Fahrsteuerung

35



ELECTRICAL SYSTEM-CIRCUIT BREAKER PANEL ASSY 2017.11.02

CS7000 1200 Battery 2015.09.16

36



ELECTRICAL SYSTEM-CIRCUIT BREAKER PANEL ASSY 2017.11.02

CS7000 1200 Battery 2015.09.16
Pos. Artikel-Nr. Menge |Variante Notes
1 56003902 4 SCR-TRUSS PHIL SS BLK10-24X.50
2 56315255 1 CIRCUIT BREAKER 5 AMP [1]
3 56413407 1 Sicherung 15A [2]
4 56413822 1 CIRCUIT BREAKER 20 AMP [3]
5 56507644 1 CIRCUIT BREAKER 10 AMP [4]
6 56509548 1 PANEL-CIRCUIT BREAKER
7 56509623 1 CIRCUIT BREAKER-25 AMP [5]
8 56510311 1 GASKET-PANEL
9 56509623 1 CIRCUIT BREAKER-25 AMP [6]
10 56413407 1 Sicherung 15A [7]
11 56509623 1 CIRCUIT BREAKER-25 AMP [8]
12 56413407 1 Sicherung 15A [9]
13 56509623 1 CIRCUIT BREAKER-25 AMP [10]
Part Notes:

1] - CB4/IGNITION
[2] - CB6/VACC6
[3] - CB1/VACC1
[4] - CB5/DUST CONTROL
[5] - CB2/VACC2
[6] - CB3/VACC3
71 - CB9/ENGINE SYSTEM
[8] - CB10/STEERING SYSTEM
[9] - Circuit Breaker-25 Amp 56509623 changed to Circuit Breaker-15 Amp 56413407 after serial number 1000054401.

[10] - CB8/HYDRAULIC PUMP

37



ELECTRICAL SYSTEM-CONTACTOR PANEL ASSY 2017.11.02

CS7000 1200 Battery 2017.06.08

38



ELECTRICAL SYSTEM-CONTACTOR PANEL ASSY 2017.11.02
CS7000 1200 Battery 2017.06.08
Pos. Artikel-Nr. Menge |Variante Notes
1 56395450 1 Relais BR 1000 [1]
2 56409463 2 Clamp, 1.25 Hose support

3 40892A 1 Zweipoliges Umschalt- [2]
4 56001836 4 Schraube 1/4-20x0.62

5 56001906 4 WSH FLT CUT 1/4

6 56002539 6 SCR PAN PHIL TD FORM 6-32 X.31

7 56003585 2 WSH FLT .282 X .875 X .036

8 56009019 24 Schraube 1/4-20x.38

9 56009030 4 Schraube 10-2

10 56009033 2 Schraube 1/4-20X1 2HP 5

11 56262531 1 GROMMET E00059

12 56303198 1 Relais 26V [3]
13 56303298 2 STUD TYPE JUNCTION BOX

14 56397250 1 Relais [4]
15 40892A 1 Zweipoliges Umschalt- [5]
16 56510041 1 PANEL-CONTACTOR

17 56510042 1 SENSOR-CURRENT [6]
18 56510225 3 CLIP-DELPHI

19 56510259 1 BUS BAR-GROUND

20 56510285 2 BUS BAR-CONTACTOR

21 56009089 2 NUT HEX JAM 1/2-20 [7]
22 56395450 1 Relais BR 1000 [8]
23 56395450 1 Relais BR 1000 [9]
24 56395450 1 Relais BR 1000 [10]
25 56395450 1 Relais BR 1000 [11]
26 56395450 1 Relais BR 1000 [12]
27 56397250 1 Relais [13]
28 56395450 1 Relais BR 1000 [14]
29 56395450 1 Relais BR 1000 [15]
30 56395450 1 Relais BR 1000 [16]
31 56510042 1 SENSOR-CURRENT [17]
32 56510042 1 SENSOR-CURRENT [18]
33 56510991 1 BRACKET-RELAY

Part Notes:

[1] K1/LEFT BRUSH

[2] K14 / SAFETY

[3] K7 / WHEEL DRIVE

[4] K12 / HYDRAULIC PUMP

[5] K15 / AUX

[6] B1/BRUSH

[7] GUARANTEE DATE EXPIRED

[8] K2 / CENTER BRUSH

[9] K3/ RIGHT BRUSH

[10] K5/ VAC MOTORS

[11] K6 / DUST CONTROL

[12] K4 / MAIN BROOM

[13] K11 /HYDRAULIC PUMP

[14] K9 / AUX

[15] K10 / STEERING

[16] K8 / SIDE BROOMS

[17] B3 /VAC

[18] B2 / BROOM

39




2017.11.02

ENGINE SYSTEM_GASOLINE-PETROL

2018.04.10

CS7000 1200 Battery

A o
Ll

®

€

A S @AW Ve

e e ///o S
R @R

S CE

8 )
& —
=X

FRONT

40



ENGINE SYSTEM_GASOLINE-PETROL 2017.11.02
CS7000 1200 Battery 2018.04.10
Pos. Artikel-Nr. Menge |Variante Notes
1 2 Scr-Hex 5/16-18 X 1.25 [1]
2 2 Scr-Hex 1/4-20 X .62 [1]
3 2 Scr-Hex 1/4-20 X .50 [1]
4 9 Wsh, FIt SAE 5/16 [1]
5 1 Wsh, Fit SAE #10 [1]
6 2 Scr-Hex 5/16-18 X .88 [1]
7 23 Wsh, Flt SAE 3/8 [1]
8 6 Scr-Pan Phil 1/4-20 X .62 [1]
9 3 Scr-Hex 3/8-16 X 2.00 NOTE [2]
10 4 Scr-Hex 1/4-20 X 1.00 [1]
11 14 Wsh, Fit SAE 1/4 [1]
12 13 Scr-Hex 3/8-16 X .75 [1]
13 10 Scr-Hex 5/16-18 X 1.00 [1]
14 12 Scr-Hex 3/8-16 X 1.00 [1]
15 8 Nut, Hex Nyl Loc 5/16-18 [1]
16 4 Nut, Hex Nyl Loc 1/4-20 [1]
17 2 Scr-Flt Phil 1/4-20 X .62 [1]
18 4 Nut-Hex Nyl Loc 3/8-16 [1]
19 1 Scr-Pan Phil 5/16-18 X 1.00 [1]
20 5 Nut, Hex Nyl Loc-Thin 5/16- [1]
21 5 Nut, Hex Nyl Loc-Thin 1/4-20 [1]
22 2 Scr-Pan Phil SS 6-32 X .38 [1]
23 1 Scr, Hex Thd To Hd M10-1.5 [1]
24 4 Wsh FIt Steel .406cv31c [1]
25 1 Scr-Flt Soc SS 3/8-16 X 2.50 [1]
26 2 Scr, Hex Thd Form 10-24 X [1]
27 1 Scr, Hex Thd Form 1/4-20 X [1]
28 2 Scr, Pan Phil Thd Form 10-24 [1]
29 5 Scr, Hex Thd Form 1/4-20 X [1]
30 2 Wsh, Flt .344 X .938 X .125 [1]
31 56050356 1 PIN QUICKRLSE--.312DIA .625L

32 56110514 1 Gleitstlick

33 56314400 1 Bowdenzug

34 56320595 1 BUECHSE

35 56329145 1 BRIEDE

36 56343236 1 CLAMP MUFFLER

37 56396199 1 Klammer

38 56410057 6 BUSHING .26 ID X .50 OD

40 56419300 4 MOUNT ISOLATOR

41 56440213 2 Schlauchbride

42 56511254 1 HOSE FUEL

43 56478461 1 ANZEIGEGERAET

44 56482478 1 Luftfilter

[ 56482028 1 Primarluftfilter, P822858 Donaldson [3]
[ 56482029 1 Luftfilter, P821575 Donaldson [3]
45 56482621 1 BAND ASSY

46 56486112 2 Kabelklammer

50 56510159 1 AIR CLEANER MNT WELDT

51 56384176 1 BLANKET-CATALYTIC CONVERTER

52 56510284 1 PLATE-GUARD

53 56510295 1 MOUNT WELDT

56 56306096 1 HOSE FUEL

57 56510652 1 SHIELD-HEAT-MUFFLER

58 56510714 1 FOAM INSULATION

59 56511915 1 MOUNT-RADIATOR SEAL

60 56510730 1 TRIM-SEAL

61 56510834 1 CLIP-SPRING 1/2

62 56510953 1 HOSE-BLACK 1/4 ID X 25

63 56419452 1 CONDUIT [4]

41




ENGINE SYSTEM_GASOLINE-PETROL 2017.11.02
CS7000 1200 Battery 2018.04.10
Pos. Artikel-Nr. Menge |Variante Notes
65 1 Petrol Engine Assy
67 56511118 1 FUEL TANK SUPPORT WELDT
68 56511120 1 BRACKET-TANK SUPPORT
69 56511122 1 HOLDDOWN-BATTERY
70 56511128 1 TANK PIVOT WELDT
71 56511141 1 CABLE GUARD WELDT
72 56511142 1 PLATE-TANK GUARD
73 56511143 1 GUARD MNT WELDT
74 56511174 1 BRACKET-TANK PIVOT
75 56511199 1 BELT REMOVAL TOOL
78 1 Tank Assy
81 56511248 1 HOSE-FUEL LINE
82 56511249 1 HOSE-FUEL LINE
83 56511251 1 HOSE-FUEL LINE
84 56756364 1 Schlauchklemme
85 2-00-04603 1 Schlauchschelle (doppelt)
86 2-00-05253 11 KLammer
87 7-07-02002 2 Ausgleichsbehalter
88 7-33-02644 6 HOSE PVC CLEAR
89 56511500 1 STUD-DOUBLE ENDED [5]
90 1 Guard-Wire Harness
91 56511631 3 HANGER-TAILPIPE
92 56511919 1 SHIELD-HEAT [6]
93 56511948 1 EXHAUST PIPE WELDMENT-PETROL
1 Service kits
K2 56510795 1 HARDWARE KIT-ENGINE SYS LPG
K3 56511719 1 EXHAUST SYSTEM KIT-CARBURETED [7]
K4 56511719 1 EXHAUST SYSTEM KIT-CARBURETED [7]
Part Notes:
[1] - K2
[2] - K2
Used on machines before serial number 1000051215
[3] - (for 56482478)
[4] - GUARANTEE DATE EXPIRED
[5] - Used on machines after serial number 1000051214
[6] - TSB-FC-2017-041 CS7000 Exhaust heat shield interference
DE TSB-FC-2017-041 CS7000 neues Hitzeschutzblech fiir Abgasanlage
[7] - TSB-FC-2016-279 CS7000 Exhaust wrap kits Revised

DE TSB-FC-2016-279 CS7000 Neue Generation der Abgasanlage

42




2017.11.02

ENGINE ASSY-GASOLINE-PETROL

CS7000 1200 Battery

2015.09.28

FRONT

SEE ELECTRICAL HARNESS

Resource notes:

DM_WG972_E4_9Y110-03110, OM_WG972_E4 EG821-89162ENG, WM_WG972_E4_9Y111-11080

43



ENGINE ASSY-GASOLINE-PETROL 2017.11.02
CS7000 1200 Battery 2015.09.28

Pos. Artikel-Nr. Menge |Variante Notes

1 56756360 1 HOSE BARB 1/4 BARB X 1/4-18 F

2 56001879 3 U-SCHEIBEN

3 56001939 2 Flachdichtung 5/16

4 56001968 2 Schraube

5 56009112 12 WASHER, INT SHAKEPRO

6 56002098 11 Scheibe SAE 1/4

7 56002922 8 SCR HEX LOC 1/4-20 X .62

8 56003019 12 SCR HEX M10-1.25 X 25 MM

9 56003155 2 Schraube HEX M6 1.0x12mm

10 56003174 2 Schraube

11 56003179 1 Schraube HEX THD/HD M8-1,

12 56003350 2 NUT HEX M6

13 56003352 1 NUT HEX M8

14 56003740 3 SCR HEX THD TO HD 1/2-13X2.00

15 56009250 3 SCR HEX THD FORM 1/4-20X.62

16 56131601 2 CLAMP HOSE SAE 16 E00047

17 56510958 1 HOSE-COOLANT

18 56412332 3 CLAMP HOSE SUPPORT [1]

19 56413839 2 CLAMP HOSE WORM DRIVE

20 56470138 1 "Winkelanschluss 1/4""

21 56478685 2 Silentblock CR 1200

22 56504531 1 HARNESS-IGNITION-DF-WG972

23 56507372 1 ISOLATOR ENGINE

24 56507448 2 WASHER ISOLATOR TAIL

25 1 Bracket, Upper Radiator Iso Mount

26 56509210 1 RADIATOR [2]

27 56509442 1 BELT-3VX X 45.0 [3]

28 56509443 1 SHEAVE-3V X 8.00

29 56509345 1 ALTERNATOR-42V

29 56509501 1 SHEAVE - 3V X 5.00

30 56509570 1 ENG/ALT MNT WELDT [1]

31 56509809 1 BRACKET- RADIATOR

32 1 Petrol Engine Assy

33 1 Tensioner Assy

33a 56509923 1 TENSIONER-AUTOMATIC

33b 56003314 1 Ring

33c 56509716 1 BEARING-5304-2RS

33d 56510854 1 IDLER PULLEY KIT

34 56510078 1 HOSE-AIR CLEANER

35 56510090 1 HOSE-AIR CLEANER

36 56510128 1 HOSE-RADIATOR

37 56510129 1 HOSE-RADIATOR

38 56510369 1 HARNESS-KUBOTA DF972

39 56510484 1 FAN GUARD ASSY-LPG

40 56510718 2 ISOLATOR-RELAY BOX

41 56740136 1 PLUG BRASS E00040

42 56003361 5 SCR HEX HD M8 X 35.0

43 56002561 2 NUT HEX W/SHRPF 1/4/20

44 56511222 1 SOLENOID-CHOKE

45 56511221 1 BRACKET-CHOKE SOLENOID

46 56001836 2 Schraube 1/4-20x0.62

47 56756364 2 Schlauchklemme

48 56383568 1 VOLTAGE REGULATOR KIT-42V

Part Notes:

[1] - OPENED BY MISTAKE

[2] - SEE TSB-FC-2017-046

[3] - TSB-FC-2014-022 CS7000 Wiring Harness Cover

44




LPG TANK ASSY 2017.11.02

CS7000 1200 Battery 2013.04.02

FRONT

Resource notes:

K1 incl. pos. 13,15,19 K2 incl. pos.1 - 13

45



LPG TANK ASSY 2017.11.02

CS7000 1200 Battery 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
1 56002098 7 Scheibe SAE 1/4
3 56009033 7 Schraube 1/4-20X1 2HP 5
4 56470138 1 "Winkelanschluss 1/4""

5 56492305 1 Schutzmanchette
6 56510495 1 BARB-90 ELBOW 5/16 X 1/4NPT
7 56511233 1 P-CLAMP
8 56511235 1 FUEL TANK ASSEMBLY
9 56511247 1 BRACKET-TANK SUPPORT
10 56750363 1 BUSHING 3/8 X 1/4 B2862AE00148 [1]
11 56511234 1 EVAPORATIVE CANISTER
12 56508355 1 Krafstoffpumpe [2]
13 56511244 1 CHECK VALVE-PETROL ASSY
56508354 1 Deckel Benzintank
56510613 1 Sensor Tank
56510614 1 TUBE-FUEL WITHDRAWL [3]
Part Notes:
1] - HASH(0x992f30c)
[2] - Shipped with the engine.
[3] - EXPIRED ON 6/14/2018

46



2017.11.02

ENGINE SYSTEM-LPG

CS7000 1200 Battery

2018.04.10

Resource notes:

NOTE 1: Used on machines before serial number 1000051215
NOTE 2: Used on machines after serial number 1000051214

47



ENGINE SYSTEM-LPG 2017.11.02
CS7000 1200 Battery 2018.04.10

Pos. Artikel-Nr. Menge |Variante Notes

1 2 Scr, Hex 5/16-18 X 1.25

2 2 Scr, Hex 1/4-20 X .62

3 3 Scr, Hex 1/4-20 X .50

4 1 Scr, Hex 3/8-16 X 1.25

5 8 Wsh, Flt Sae 5/16

6 1 Wsh, Flt Sae #10

7 2 Scr, Hex 5/16-18 X .88

8 25 Wsh, Flt Sae 3/8

9 6 Scr-Pan Phil 1/4-20 X .62

10 3 Scr, Hex 3/8-16 X 2.00 NOTE 1 [1]

11 11 Wsh, Flt Sae 1/4

12 13 Scr, Hex 3/8-16 X .75

13 10 Scr, Hex 5/16-18 X 1.00

14 12 Scr, Hex 3/8-16 X 1.00

15 8 Nut, Hex Nyl Loc 5/16-18

16 2 Scr, Flt Phil 1/4-20 X .88

17 4 Nut-Hex Nyl Loc 3/8-16

18 4 Nut, Hex Nyl Loc-Thin 5/16-18

19 5 Nut, Hex Nyl Loc-Thin 1/4-20

20 2 Scr Panphil Thd Form 10-24x.50

21 1 Scr, Hex Thd To Hd M10-1.5 X 20mm

22 4 Wsh Flt Steel .406cv31c

23 1 Scr-Carriage 3/8-16 X 2.50

24 1 Scr, Hex Thd Form 10-24 X .38

25 4 Scr, Hex Thd Form 1/4-20 X .50

26 1 Nut-Hex Jam 3/8-16

27 2 Wsh, Flt .344 X .938 X .125

28 56110514 1 Gleitstiick

29 7-33-02644 1 HOSE PVC CLEAR

30 56323260 1 Kabelbriede zu BR 1000

31 56329145 1 BRIEDE

32 56343236 2 CLAMP MUFFLER

33 56396199 1 Klammer

34 56410057 6 BUSHING .26 ID X .50 OD

36 56419300 4 MOUNT ISOLATOR

37 56440213 2 Schlauchbride

38 1 Clamp,Muffl er 1.50

39 56478461 1 ANZEIGEGERAET

40 56482478 1 Luftfilter
56482028 1 Primarluftfilter, P822858 Donaldson [2]
56482029 1 Luftfilter, P821575 Donaldson [2]

41 56482621 1 BAND ASSY

44 56510953 1 HOSE-BLACK 1/4 ID X 25

45 56511142 1 PLATE-TANK GUARD

46 1 Lpg Engine Assy

47 56509741 1 LPG TANK SUPPORT WELDT

48 1 Lp Fuel Tank Assy

49 56511120 1 BRACKET-TANK SUPPORT

50 56511141 1 CABLE GUARD WELDT

51 56511143 1 GUARD MNT WELDT

52 56511719 1 EXHAUST SYSTEM KIT-CARBURETED [3]

53 56510098 1 TANK MNT WELDT

54 56511117 1 BRACKET-MUFFLER

55 56510159 1 AIR CLEANER MNT WELDT

56 1 Tailpipe-Lpg

57 56384387 1 EXHAUST BLANKET KIT-LPG CAT [3]

58 56511199 1 BELT REMOVAL TOOL

59 56510284 1 PLATE-GUARD

60 56511122 1 HOLDDOWN-BATTERY

48




ENGINE SYSTEM-LPG 2017.11.02

CS7000 1200 Battery 2018.04.10
Pos. Artikel-Nr. Menge |Variante Notes
61 56510544 1 SILENCER-EXHAUST [4]
62 56511719 1 EXHAUST SYSTEM KIT-CARBURETED [5]
63 56510631 1 SHIELD-HEAT
64 56510652 1 SHIELD-HEAT-MUFFLER
65 56510714 1 FOAM INSULATION
66 56511915 1 MOUNT-RADIATOR SEAL
67 56510730 1 TRIM-SEAL
68 1 Blanket-Tailpipe Only Lpg [3]
69 56756364 1 Schlauchklemme
70 2-00-05253 6 KLammer
71 7-07-02002 1 Ausgleichsbehalter
72 56486112 2 Kabelklammer
73 1 Scr Hex Thd Form 1/4-20x .38
74 56510834 1 CLIP-SPRING 1/2
75 56002909 2 SCR PAN PHL SS6-32X38
76 3 Stud-Double Ended [6]
77 1 Guard-Wire Harness

Service Kits
K1 56384389 1 TAILPIPE KIT-LPG [7]
K2 56510795 1 HARDWARE KIT-ENGINE SYS LPG [8]
Part Notes:
[1] - NOTE 1:
Used on machines before serial number 1000051215

[2] - (for 56482478)

[3] - DE TSB-FC-2015-003 CS7000 Auspuffisolierung defekt, TSB-FC-2015-003 CS7000 Exhaust Wrap
TSB-FC-2015-026 CS7000 Damage to catalytic convertor and exhaust wrap

[4] - SEE TSB-FC-2016-279
[5] - TSB-FC-2016-279 CS7000 Exhaust wrap kits Revised

DE TSB-FC-2016-279 CS7000 Neue Generation der Abgasanlage

[6] - Used on machines after serial number 1000051214

[7] - EXPIRED USE 56511718
K1 includes pos.38, 56, 68
[8] - K2includes pos. 1-27, 73

49




2017.11.02

ENGINE ASSY-LPG

CS7000 1200 Battery

2015.09.16

FRONT

SEE ELECTRICAL HARNESS

50



ENGINE ASSY-LPG 2017.11.02
CS7000 1200 Battery 2015.09.16
Pos. Artikel-Nr. Menge |Variante Notes
1 56756360 1 HOSE BARB 1/4 BARB X 1/4-18 F
2 56001879 3 U-SCHEIBEN
3 56001939 2 Flachdichtung 5/16
4 56001968 2 Schraube
5 56002063 12 "U-Scheibe 3/8"™"
6 56002098 11 Scheibe SAE 1/4
7 56002922 8 SCR HEX LOC 1/4-20 X .62
8 56003019 12 SCR HEX M10-1.25 X 25 MM
9 56003155 2 Schraube HEX M6 1.0x12mm
10 56003174 2 Schraube
11 56003179 1 Schraube HEX THD/HD M8-1,
12 56003350 2 NUT HEX M6
13 56003352 1 NUT HEX M8
14 56003740 3 SCR HEX THD TO HD 1/2-13X2.00
15 56009250 3 SCR HEX THD FORM 1/4-20X.62
16 56244969 2 Schlauch-Bride
17 56510958 1 HOSE-COOLANT
18 56412332 3 CLAMP HOSE SUPPORT [1]
19 56413839 2 CLAMP HOSE WORM DRIVE
20 56470138 1 "Winkelanschluss 1/4""
21 56478685 2 Silentblock CR 1200
22 56504531 1 HARNESS-IGNITION-DF-WG972
23 56507372 1 ISOLATOR ENGINE
24 56507448 2 WASHER ISOLATOR TAIL
25 1 Bracket, Upper Radiator Iso Mount
26 56509210 1 RADIATOR [2]
27 56509442 1 BELT-3VX X 45.0 [3]
28 56509443 1 SHEAVE-3V X 8.00
29 56509345 1 ALTERNATOR-42V
56509501 1 SHEAVE - 3V X 5.00
30 56509570 1 ENG/ALT MNT WELDT [1]
31 56509809 1 BRACKET- RADIATOR
32 1 Lpg Engine Assy [4]
33 1 Tensioner Assy
33a 56509923 1 TENSIONER-AUTOMATIC
33b 56003314 1 Ring
33c 56509716 1 BEARING-5304-2RS
33d 56510854 1 IDLER PULLEY KIT
34 56510078 1 HOSE-AIR CLEANER
35 56510090 1 HOSE-AIR CLEANER
36 56510128 1 HOSE-RADIATOR
37 56510129 1 HOSE-RADIATOR
38 56510369 1 HARNESS-KUBOTA DF972
39 56510484 1 FAN GUARD ASSY-LPG
40 56510718 2 ISOLATOR-RELAY BOX
41 56740136 1 PLUG BRASS E00040
42 2-00-06532 5 SCREW-M8 X 1.25 40MM LONG
43 56383568 1 VOLTAGE REGULATOR KIT-42V
Part Notes:
11 - OPENED BY MISTAKE
[2] - SEE TSB-FC-2017-046
[3] - TSB-FC-2014-022 CS7000 Wiring Harness Cover
[4] - ENGINE SUB ASSY-LPG

51




2019.07.02
2019.07.02

ENGINE SUB ASSY-GASOLINE-PETROL

CS7000 1200 Battery

o/ M,\ o

T
|y
3 r«@q\ L

\

J
S

FRONT

it

e
(2

Resource notes:

Not lllustrated K1 incl. pos.15a,15c

Pos. 100 - 140

52



ENGINE SUB ASSY-GASOLINE-PETROL 2019.07.02

CS7000 1200 Battery 2019.07.02

Pos. Artikel-Nr. Menge |Variante Notes

1 56002037 2 SCR HEX 5/16-18 X .88

2 56002701 4 MUTTER 5-16-18 HEX JAM

3 56002708 2 Stopmutter 1/4-20

4 56002721 2 Schraube 5/1618x2.0

5 56003169 4 Schraube, HEX M6-1,0x60mm

6 56009033 4 Schraube 1/4-20X1 2HP 5

7 56111319 1 Drehzahlsensor

8 56219932 2 Briede

10 56486112 4 Kabelklammer

11 56507725 1 Regulator

12 56508445 1 SPARK CONTROLLER

13 56507994 1 Sicherheitsventil

14 56509853 1 BRACKET- MAG PICKUP

15 1 LPG Exhaust Assy

15a 4 Scr-Soc Hd M8-1.25 X 20 Mm

15b 56355488 1 Schelle

15¢c 2 Exhaust Gasket

15d 56510163 1 MUFFLER-CAT

15e 56510166 1 SPACER - EXHAUST

15f 56510177 1 BRACKET SUPPORT

16 56509998 1 COIL MOUNT WELDT

17 56510140 1 FAN-COOLING

18 56510184 1 MANIFOLD-EXHAUST

19 56510185 1 GOVERNOR-CONTROLLER

20 56510186 1 BRACKET-GOVERNOR MNT

21 1 Dipstick Assy

22 56510200 1 REMOTE OIL DRAIN ASSY

23 56510319 2 HOSE-VAPORIZER

24 56510320 1 HOSE-FUEL

25 56510349 1 SHIELD-HEAT

26 56510535 1 ENGINE-KUBOTA DF972 T3

27 56510552 1 PULLEY-FAN

28 56510553 1 SPACER-FAN

29 56510554 1 SPACER-PULLEY

30 56510558 1 CONDUIT-FUEL HOSE

31 56756364 4 Schlauchklemme

32 56003180 1 Schraube

33 56009052 1 WSH, INT SHPRF 5/16

Engine Replacement Parts

56510535 1 ENGINE-KUBOTA DF972 T3
56508454 1 Thermostat
56510185 1 GOVERNOR-CONTROLLER
56383566 1 LINKAGE KIT-GOVERNOR
56383567 1 HARDWARE KIT-GOVERNOR MTG
56510152 1 HARNESS-ENGINE INTERFACE
56510369 1 HARNESS-KUBOTA DF972
56504531 1 HARNESS-IGNITION-DF-WG972
56508455 1 PLUG WIRE/COIL KIT
56380493 1 SPARK PLUG WIRE KIT-CLY 1
56380494 1 SPARK PLUG WIRE KIT CYL 2
56380495 1 SPARK PLUG WIRE KIT CYL 3
56508456 3 SPARK PLUG
56507994 1 Sicherheitsventil
0775-295 1 ALTERNATOR WITH PULLEY
56508440 1 STARTER ASSEMBLY
56419091 1 Temperaturschalter
56508457 1 WATER PUMP ASSY
56511572 1 FILTER-OIL-WG972 EFI ENGINE
56510299 1 DIPSTICK-DF972

53




ENGINE SUB ASSY-GASOLINE-PETROL 2019.07.02
CS7000 1200 Battery 2019.07.02
Pos. Artikel-Nr. Menge |Variante Notes

56508459 1 GASKET EXHAUST

56419090 1 Oldruck-Schalter

56510163 1 MUFFLER-CAT

56510629 1 BELT-FAN

56510128 1 HOSE-RADIATOR

56510129 1 HOSE-RADIATOR

56510078 1 HOSE-AIR CLEANER

56510090 1 HOSE-AIR CLEANER

56504429 1 Hauptrelais Motor

56504518 1 Relais Kraftstoffpoumpe

50360A 1 ADAPTER 1/8 BSMP X 1/8 NPTF

56504450 1 KIT LP TEST

56510976 1 GASKET SET-UPPER WG972

56510977 1 GASKET SET-LOWER WG972

56510978 1 BRACKET-ALTERNATOR ADJ

56510979 1 PULLEY-CRANKSHAFT

56510980 1 HOUSING-THERMOSTAT

56510981 1 CARBURETOR-WG972

56504527 1 GASKET-VALVE COVER-DF972

56510971 1 PULLEY-ALTERNATOR

56482028 1 Primarluftfilter, P822858 Donaldson

56482029 1 Luftfilter, P821575 Donaldson

56383025 1 CAP-OIL FILL

54




2017.11.02

ENGINE SYSTEM-LPG LEV

CS7000 1200 Battery

2018.04.10

SEE ELECTRICAL SYSTEM

55



ENGINE SYSTEM-LPG LEV 2017.11.02
CS7000 1200 Battery 2018.04.10
Pos. Artikel-Nr. Menge |Variante Notes
1 2 Scr-Hex 5/16-18 X 1.25 [1]
2 2 Scr-Hex 1/4-20 X .62 [1]
3 2 Scr-Hex 1/4-20 X .50 [1]
4 1 Scr-Hex 3/8-16 X 1.25 [1]
5 8 Wsh, Flt Sae 5/16 [1]
6 1 Wsh, Flt Sae #10 [1]
7 2 Scr-Hex 5/16-18 X .88 [1]
8 23 Wsh, Flt Sae 3/8 [1]
9 6 Scr-Pan Phil 1/4-20 X .62 [1]
10 10 Wsh, Flt Sae 1/4 [1]
11 13 Scr-Hex 3/8-16 X .75 [1]
12 10 Scr-Hex 5/16-18 X 1.00 [1]
13 10 Scr-Hex 3/8-16 X 1.00 [1]
14 8 Nut, Hex Nyl Loc 5/16-18 [1]
15 2 Scr-Flt Phil 1/4-20 X .88 [1]
16 4 Nut-Hex Nyl Loc 3/8-16 [1]
17 4 Nut, Hex Nyl Loc-Thin 5/16-18 [1]
18 5 Nut, Hex Nyl Loc-Thin 1/4-20 [1]
19 2 Scr-Pan Phil Ss 6-32 X .38 [1]
20 56002909 1 SCR PAN PHL SS6-32X38
21 1 Scr-Flt Soc Ss 3/8-16 X 2.50 [1]
22 1 Scr, Hex Thd Form 10-24 X .38 [1]
23 1 Scr, Hex Thd Form 1/4-20 X .38 [1]
24 2 Scr, Pan Phil Thd Form 10-24 X .50 [1]
25 4 Scr, Hex Thd Form 1/4-20 X .50 [1]
26 1 Nut-Hex Jam 3/8-16 [1]
27 2 Wsh, Flt .344 X .938 X .125 [1]
28 56110514 1 Gleitstiick
29 56323260 1 Kabelbriede zu BR 1000
31 56367117 4 Scheibe Stahl
32 7-33-02644 1 HOSE PVC CLEAR
33 1 Guard-Wire Harness
34 56384176 1 BLANKET-CATALYTIC CONVERTER [2]
36 7-07-02002 1 Ausgleichsbehalter
38 56396199 1 Klammer
39 56410057 6 BUSHING .26 ID X .50 OD
40 56419300 4 MOUNT ISOLATOR
41 56440213 1 Schlauchbride
42 56478461 1 ANZEIGEGERAET
43 56482478 1 Luftfilter
[] 56482028 1 Priméarluftfilter, P822858 Donaldson
[] 56482029 1 Luftfilter, P821575 Donaldson
44 56482621 1 BAND ASSY
45 56486112 2 Kabelklammer
46 56509741 1 LPG TANK SUPPORT WELDT
47 1 Lp Fuel Tank Assy
48 56510098 1 TANK MNT WELDT
49 56510159 1 AIR CLEANER MNT WELDT
51 56510284 1 PLATE-GUARD
54 56510652 1 SHIELD-HEAT-MUFFLER
55 56510714 1 FOAM INSULATION
56 56511915 1 MOUNT-RADIATOR SEAL
57 56510730 1 TRIM-SEAL
58 56510834 1 CLIP-SPRING 1/2
59 56510953 1 HOSE-BLACK 1/4 ID X 25
61 56511120 1 BRACKET-TANK SUPPORT
62 56511122 1 HOLDDOWN-BATTERY
63 56511141 1 CABLE GUARD WELDT
64 56511142 1 PLATE-TANK GUARD

56




ENGINE SYSTEM-LPG LEV

2017.11.02
CS7000 1200 Battery 2018.04.10
Pos. Artikel-Nr. Menge |Variante Notes
65 56511143 1 GUARD MNT WELDT
66 56511199 1 BELT REMOVAL TOOL
67 56511500 3 STUD-DOUBLE ENDED
68 1 Power Unit-LPG LEV
69 56756364 1 Schlauchklemme
70 2-00-05253 6 KLammer
71 56511521 1 GASKET-TAIL PIPE [2]
72 56511947 1 EXHAUST PIPE WELDMENT-LP [2]
73 56511631 1 HANGER-TAILPIPE [2]
74 56511919 1 SHIELD-HEAT [3]
75 56003352 2 NUT HEX M8
76 56003685 2 U.- Scheibe
77 56511522 1 SENSOR-OXYGEN-WG972 ENG
Service Kits
K2 56510795 1 HARDWARE KIT-ENGINE SYS LPG [4]
K3 56511718 1 EXHAUST SYSTEM KIT-EFI [5]
Part Notes:
[1] - K2
[2] - K3
[3] - K3
TSB-FC-2017-041 CS7000 Exhaust heat shield interference
DE TSB-FC-2017-041 CS7000 neues Hitzeschutzblech fiir Abgasanlage
[4] - Includes pos. 1-18, 20-27
[5] - Includes pos. 34, 71-74

TSB-FC-2016-279 CS7000 Exhaust wrap kits Revised
DE TSB-FC-2016-279 CS7000 Neue Generation der Abgasanlage

57




2017.11.02

POWER UNIT-LPG LEV

CS7000 1200 Battery

2016.12.14

58




POWER UNIT-LPG LEV 2017.11.02

CS7000 1200 Battery 2016.12.14
Pos. Artikel-Nr. Menge |Variante Notes
1 56001879 3 U-SCHEIBEN
2 56001939 1 Flachdichtung 5/16
3 56001968 2 Schraube
4 56002063 12 "U-Scheibe 3/8""

5 56002098 11 Scheibe SAE 1/4
6 56002922 8 SCR HEX LOC 1/4-20 X .62
7 56003019 12 SCR HEX M10-1.25 X 25 MM
8 56003352 1 NUT HEX M8
9 56003740 3 SCR HEX THD TO HD 1/2-13X2.00
10 56009250 3 SCR HEX THD FORM 1/4-20X.62
11 56244969 2 Schlauch-Bride
12 56412332 3 CLAMP HOSE SUPPORT [1]
13 56413839 2 CLAMP HOSE WORM DRIVE
14 56470138 1 "Winkelanschluss 1/4""

15 56478685 2 Silentblock CR 1200
16 56507448 2 WASHER ISOLATOR TAIL
17 56509210 1 RADIATOR [2]
18 56509345 1 ALTERNATOR-42V
56509501 1 SHEAVE - 3V X 5.00
19 56509442 1 BELT-3VX X 45.0

20 56509443 1 SHEAVE-3V X 8.00
21 56509501 1 SHEAVE - 3V X 5.00
22 56509570 1 ENG/ALT MNT WELDT [1]
23 1 Tensioner Assy
23a 56509923 1 TENSIONER-AUTOMATIC
23b 56003314 1 Ring
23c 56509716 1 BEARING-5304-2RS
23d 56510854 1 IDLER PULLEY KIT
24 56510090 1 HOSE-AIR CLEANER
25 56510128 1 HOSE-RADIATOR
26 56510129 1 HOSE-RADIATOR
27 56510484 1 FAN GUARD ASSY-LPG
28 56510958 1 HOSE-COOLANT
29 1 Engine Assembly-Lpg Lev
30 56511513 1 BRACKET-RADIATOR SUPPORT
31 56511515 1 SHIM-RADIATOR SUPPORT
32 56511520 1 HOSE ASSEMBLY-INTAKE
33 56740136 1 PLUG BRASS E00040
34 56756360 1 HOSE BARB 1/4 BARB X 1/4-18 F
35 2-00-06532 5 SCREW-M8 X 1.25 40MM LONG
36 56383568 1 VOLTAGE REGULATOR KIT-42V

Part Notes:

[1] - OPENED BY MISTAKE
[2] - SEE TSB-FC-2017-046

59



2017.11.02

ENGINE BASE-REPLACEMENT PARTS-LPG LEV

CS7000 1200 Battery

2016.12.14

60



ENGINE BASE-REPLACEMENT PARTS-LPG LEV 2017.11.02
CS7000 1200 Battery 2016.12.14
Pos. Artikel-Nr. Menge |Variante Notes
1 56107721 1 WATER TEMP SENSOR W/SEAL

2 56107744 1 TMAP SENSOR

3 56383025 1 CAP-OIL FILL

4 56508440 1 STARTER ASSEMBLY

5 56508454 1 Thermostat

6 56511572 1 FILTER-OIL-WG972 EFI ENGINE

7 56511566 1 UPPER ENGINE GASKET KIT-WG972

8 56510978 1 BRACKET-ALTERNATOR ADJ

9 56510979 1 PULLEY-CRANKSHAFT

10 56511546 1 MANIFOLD-EXHAUST-WG972 ENGINE

11 56511547 1 FLYWHEEL-WG972 ENGINE

12 56511549 1 PUMP-WATER-WG972 ENGINE

13 56511550 1 ECU-WG972 ENGINE

14 56511551 1 HARNESS-ENGINE CONTROL

15 56511552 1 SWITCH-OIL PRESSURE-WG972 ENG

16 56511553 1 SENSOR-CAM POSITION

17 56511554 1 MIXER ASSY

18 56511555 1 THROTTLE BODY ASSY

19 56511556 3 COIL-IGNITION

20 56511557 3 SPARK PLUG-LEV WG972 ENGINE

21 0775-295 1 ALTERNATOR WITH PULLEY

22 2-00-06354 1 CRANK/RPM SENSOR

23 56511573 1 BOTTOM ENGINE GASKET KIT-WG972

24 56511548 1 MANIFOLD-INTAKE WG972

25 56511571 2 GASKET-THROTTLE BODY

26 56511574 1 GASKET-WATER PUMP-WG972 ENGINE

27 56511575 1 CABLE-ECOM ADAPTOR [1]
Part Notes:

[1] - TSB-FC-2020-010 Kubota Engine interface KIT

DE TSB-FC-2020-010 CS7000 7010, SC8000, SW8000 Kubota Engine interface KIT

61




2017.11.02

ENGINE ASSEMBLY-LPG LEV

CS7000 1200 Battery

2016.12.06

62



ENGINE ASSEMBLY-LPG LEV 2017.11.02
CS7000 1200 Battery 2016.12.06
Pos. Artikel-Nr. Menge |Variante Notes
1 56001939 1 Flachdichtung 5/16

2 56002098 2 Scheibe SAE 1/4

3 56003155 2 Schraube HEX M6 1.0x12mm

4 56003169 4 Schraube, HEX M6-1,0x60mm

5 56003179 1 Schraube HEX THD/HD M8-1,

6 56003183 1

7 56003350 2 NUT HEX M6

8 56003352 11 NUT HEX M8

9 56003358 4 Schraube HEX M6x25,0

10 56003477 4 Schraube M 8-1.25x25

11 56003685 12 U.- Scheibe

12 56003841 2 SCR-HEX LOC SS M6-1 X 20MM

13 56009033 6 Schraube 1/4-20X1 2HP 5

14 56009052 2 WSH, INT SHPRF 5/16

15 56244969 1 Schlauch-Bride

16 56307249 1 PULLEY FAN 89MM

17 56355488 1 Schelle

18 56412332 2 CLAMP HOSE SUPPORT [1]
19 56456608 1 Elbow 90 DEG

20 56507372 1 ISOLATOR ENGINE

21 56510140 1 FAN-COOLING

22 1 Dipstick Assy

23 56510200 1 REMOTE OIL DRAIN ASSY

24 56510553 1 SPACER-FAN

25 56510554 1 SPACER-PULLEY

26 56511577 1 BELT-FAN-34.75 OD

27 56510718 2 ISOLATOR-RELAY BOX

28 56511504 1 02 SENSOR ADAPTOR WELDMENT
29 56511505 1 TAILPIPE WELDMENT-LPG LEV [2]
30 56511514 1 BRACKET-RADIATOR MOUNT

31 56511516 1 BRACKET-MUFFLER SUPPORT

32 56511517 1 BRACKET-MOUNT-LP REGULATOR
33 56511518 1 MUFFLER-CATALYTIC

34 56511521 1 GASKET-TAIL PIPE

35 56511522 2 SENSOR-OXYGEN-WG972 ENG

36 56511523 1 REGULATOR-LP GAS

37 56511524 2 GASKET-EXHAUST

38 1 Engine-Base Lpg WG972

39 56511526 1 HOSE-COOLANT-3/8X11/16X18

40 56511527 1 HOSE-COOLANT-3/8X11/16X26

41 56511528 1 BRACKET-SUPPORT-DIPSTICK

42 56511529 1 HOSE-REGULATOR TRIM

43 56511530 1 HOSE-LPG VAPOR

44 56511542 1 BRACKET- BRACE-MOUNT

45 56511543 1 SHIM-MUFFLER SUPPORT

46 56511562 1 HARNESS-ENGINE-INTERMEDIATE
47 56511563 1 VALVE-LPG LOCKOFF-12V

48 56756364 4 Schlauchklemme

Part Notes:

[1] - OPENED BY MISTAKE

[2] - EXPIRED USE 56511718

63




2017.11.02
2020.09.07

64

LPG TANK ASSY

CS7000 1200 Battery



LPG TANK ASSY 2017.11.02
CS7000 1200 Battery 2020.09.07
Pos. Artikel-Nr. Menge |Variante Notes
1 1 Bushing [1]
2 1 Scr, Hex 5/16-18 X 1.25 [1]
3 2 Scr, Hex 1/4-20 X .62 [1]
4 3 Wsh, Fit Std 1/4 [1]
5 2 Wsh, Flt Sae 5/16 [1]
6 1 Wsh, Flt Sae 1/4 [1]
7 3 Nut, Hex Nyl Loc 1/4-20 [1]
8 2 Scr, Flt Phil 1/4-20 X .75 [1]
9 1 Nut, Hex Nyl Loc-Thin 5/16-18 [1]
10 1 Scr, Hex Thd To Hd 1/2-13 X 2.00 [1]
11 1 Nut, Hex Jam 1/2-13 [1]
12 1 Scr, Hex Thd Form 1/4-20 X .50 [1]
13 1 Scr, Pan Phil Loc 10-24 X .38 [2]
14 56323260 1 Kabelbriede zu BR 1000
15 1 Latch, Rh [3]
16 56456590 1 Gas Tank [4]
17 56481997 1 CLAMP
18 56496276 3 Klammer
19 1 Pin [3]
20 56509746 1 FUEL TANK MT WELDT-P
21 56510095 1 Tankgeber
21a 56456598 2 Elbow 45 DEG
21b 56002615 1 Sechskantmutter 7/8-14
21c 56111309 1 Winkel 1/8 x 90
21d 56305505 1 ADAPTER SAE 45 DEGREE
21e 56369675 1 Steckverbindung
21f 56418381 1 Druckschalter
21g 56418934 1 Schottverschraubung
21h 56419241 1 Abdeckung f.Druckschalter
21i 56456624 1 Vent, 1/4 NPT f. CR 1300
21j 56510298 1 LPG HOSE ASSY [4]
21k 56384953 1 LPG HOSE ASSY
211 56900921 1 T-Stlick
21m 56002228 1 Unterlagsscheibe
K1 56510798 1 LATCH KIT-LP TANK ASSY [5]
K2 56510799 1 HARDWARE KIT-LP TANK ASSY [6]
Part Notes:
11 - K1
[2] - K1,K2
[3] - K2
[4] - TSB-FC-2020-013 CS7000 LPG Hose Routing

DE TSB-FC-2020-013 CS7000 CS7010 LPG Gasschlauch-Verlegung
[5] - K1includes pos. 1-13
[6] - K2includes pos. 13,15,19

65




ENGINE SYSTEM-DIESEL 2017.11.02

CS7000 1200 Battery

2018.04.10

SEE ELECTRICAL SYSTEM

SHIPPED WITH ENGINE ASSY

SHIPPED WITH ENGINE ASSY

Resource notes:

Pos. K1 incl. 1-27

NOTE 1: Used on machines before serial number 1000051215
NOTE 2: Used on machines after serial number 1000051214

66



ENGINE SYSTEM-DIESEL 2017.11.02
CS7000 1200 Battery 2018.04.10
Pos. Artikel-Nr. Menge |Variante Notes
1 2 Scr, Hex 5/16-18 X 1.25

2 2 Scr, Hex 1/4-20 X .62

3 9 Wsh, Fit Sae 5/16

4 4 Scr, Hex 5/16-18 X .88

5 25 Wsh, Fit Sae 3/8

6 6 Scr-Pan Phil 1/4-20 X .62

7 3 Scr, Hex 3/8-16 X 2.00 [1]
8 4 Scr, Hex 1/4-20 X 1.00

9 12 Wsh, Fit Sae 1/4

10 11 Scr, Hex 3/8-16 X .75

11 10 Scr, Hex 5/16-18 X 1.00

12 16 Scr, Hex 3/8-16 X 1.00

13 8 Nut, Hex Nyl Loc 5/16-18

14 4 Nut, Hex Nyl Loc 1/4-20

15 2 Scr, Flt Phil 1/4-20 X .62

16 4 Nut-Hex Nyl Loc 3/8-16

17 1 Scr-Pan Phil 5/16-18 X 1.00

18 7 Nut, Hex Nyl Loc-Thin 5/16-18

19 5 Nut, Hex Nyl Loc-Thin 1/4-20

20 1 Nut, Hex Nyl Loc-Thin 3/8-16

21 2 Scr Panphil Thd Form 10-24x.50
22 1 Scr, Hex Thd To Hd M10-1.5 X 20mm
23 4 Wsh Flt Steel .406cv31c

24 1 Scr-Carriage 3/8-16 X 2.50

25 1 Scr, Hex Thd Form 10-24 X .38

26 4 Scr, Hex Thd Form 1/4-20 X .50

27 2 Wsh, Flt .344 X .938 X .125

28 56050356 1 PIN QUICKRLSE--.312DIA .625L
29 56110514 1 Gleitstlick

30 56510953 1 HOSE-BLACK 1/4 ID X 25

31 56314400 1 Bowdenzug

32 56320595 1 BUECHSE

33 56343236 1 CLAMP MUFFLER

34 56396199 1 Klammer

35 56410057 6 BUSHING .26 ID X .50 OD

37 56419120 1 CLAMP HOSE SUPPORT 56E00616
38 56419300 4 MOUNT ISOLATOR

39 56440213 3 Schlauchbride

40 56478461 1 ANZEIGEGERAET

41 56478488 1 HOSE FUEL LINE E00556

42 56481686 1 TUBE RUBBER.312X60 E00556
43 56482478 1 Luftfilter

43 56482028 1 Primarluftfilter, P822858 Donaldson
43 56482029 1 Luftfilter, P821575 Donaldson

44 56482621 1 BAND ASSY

45 56486112 3 Kabelklammer

48 56508391 1 CLAMP MUFFLER

49 56511142 1 PLATE-TANK GUARD

50 1 Diesel Engine Assy

51 56511128 1 TANK PIVOT WELDT

52 56511118 1 FUEL TANK SUPPORT WELDT
53 56511174 1 BRACKET-TANK PIVOT

54 56509986 1 BRACKET-CABLE

55 56511120 1 BRACKET-TANK SUPPORT

56 56511143 1 GUARD MNT WELDT

57 56510159 1 AIR CLEANER MNT WELDT

58 56510167 1 TAILPIPE-DIESEL

59 56510169 1 BRACKET-TAILPIPE

60 56383071 1 EXHAUST BLANKET KIT-DIESEL

67




ENGINE SYSTEM-DIESEL 2017.11.02

CS7000 1200 Battery 2018.04.10
Pos. Artikel-Nr. Menge |Variante Notes
61 56383072 1 EXHAUST BLANKET KIT-DIESEL
62 56511199 1 BELT REMOVAL TOOL
63 56510284 1 PLATE-GUARD
64 56510295 1 MOUNT WELDT
65 56511122 1 HOLDDOWN-BATTERY
66 56510493 1 TANK-DIESEL ASSY
67 56510628 1 HOSE-FUEL
68 56510630 1 HOSE-FUEL
69 56511915 1 MOUNT-RADIATOR SEAL
70 56510730 1 TRIM-SEAL
71 56756364 8 Schlauchklemme
72 2-00-04603 2 Schlauchschelle (doppelt)

73 2-00-05253 6 KLammer

74 7-07-02002 1 Ausgleichsbehalter

75 7-33-02644 1 HOSE PVC CLEAR

76 56510956 1 CONDUIT HOSE .50

77 1 Scr Hex Thd Form 1/4-20x .38

78 56510834 1 CLIP-SPRING 1/2

79 56002909 2 SCR PAN PHL SS6-32X38

80 1 Scr Hex Thd Form 1/4-20x .75

81 3 Stud-Double Ended [2]
Service Kits

K1 56510797 1 HARDWARE KIT-ENGINE SYS DIESEL [3]

Part Notes:

[1] - Used on machines before serial number 1000051215

[2] - Used on machines after serial number 1000051214

[3] - Includes pos. 1-27. 77,80,81

68



2017.11.02

ENGINE ASSY-DIESEL

CS7000 1200 Battery

2015.09.23

Resource notes:

NS

Not Shown

69



ENGINE ASSY-DIESEL 2017.11.02
CS7000 1200 Battery 2015.09.23

Pos. Artikel-Nr. Menge |Variante Notes

1 56744580 1 PLUG BRASS E00040

2 56756360 1 HOSE BARB 1/4 BARB X 1/4-18 F

3 56001879 3 U-SCHEIBEN

4 56001939 4 Flachdichtung 5/16

5 56001968 2 Schraube

6 56002063 16 "U-Scheibe 3/8"""

7 56002098 15 Scheibe SAE 1/4

8 56002922 12 SCR HEX LOC 1/4-20 X .62

9 56003021 6 SCR HEX M10-1.25 X 50 MM

10 56003179 2 Schraube HEX THD/HD M8-1,

11 56003352 2 NUT HEX M8

12 56003740 3 SCR HEX THD TO HD 1/2-13X2.00

13 56009033 4 Schraube 1/4-20X1 2HP 5

14 56009250 3 SCR HEX THD FORM 1/4-20X.62

15 56131601 2 CLAMP HOSE SAE 16 E00047

16 56510958 1 HOSE-COOLANT

17 56413839 2 CLAMP HOSE WORM DRIVE

18 56419054 1 Kraftstofffilter

19 56419120 2 CLAMP HOSE SUPPORT 56E00616

20 56470138 1 "Winkelanschluss 1/4""

21 56478685 2 Silentblock CR 1200

22 56486112 1 Kabelklammer

23 56507372 2 ISOLATOR ENGINE

24 56507448 2 WASHER ISOLATOR TAIL

25 56508355 1 Krafstoffpumpe [1]

26 56509210 1 RADIATOR [2]

27 56509345 1 ALTERNATOR-42V

28 56509442 1 BELT-3VX X 45.0

29 56509443 1 SHEAVE-3V X 8.00

30 56509452 1 ENG/ALT MNT WELDT

31 56509510 1 BRACKET-DIESEL RADIATOR

32 56509514 1 BRACKET- RADIATOR

33 56509740 1 PLATE-SPACER

34 1 DIESEL ENGINE ASSY

35 1 DIESEL EXHAUST ASSY

35a 56419107 1 Auspuffdichtung 1]

35b 56456833 1 "Auspuffbriede 1 5/8""Adv. 5000P"

35¢ 56510170 1 EXHAUST PIPE WELDT

35d 56510172 1 MUFFLER SUPPORT WELDT

35e 56510206 1 CLAMP-128 HOSE WORM DRIVE [3]

35f 7-49-00038 1 MUFFLER SC 7740

36 1 TENSIONER ASSY

36a 56509923 1 TENSIONER-AUTOMATIC

36b 56003314 1 Ring

36¢ 56509716 1 BEARING-5304-2RS

36d 56510854 1 IDLER PULLEY KIT

37 56510077 1 HOSE-AIR CLEANER

38 56510090 1 HOSE-AIR CLEANER

39 56510126 1 HOSE-RADIATOR

40 56510127 1 HOSE-RADIATOR

41 56510350 1 GOVERNOR-CONTROLLER

42 56510485 1 FAN GUARD ASSY-DIESEL

43 56510497 2 GUARD PLATE

44 56510600 1 HARNESS-KUBOTA DIESEL

45 56740136 1 PLUG BRASS E00040

46 2-00-05958 16 SCREW HHC M10 X 1.25 X 20MM

47 56383568 1 VOLTAGE REGULATOR KIT-42V

NS 56509441 1 SHEAVE - 3V X 4.50

70




ENGINE ASSY-DIESEL
CS7000 1200 Battery

Part Notes:

[1] - Shipped with the engine.
[2] - SEE TSB-FC-2017-046
[3] - OPENED BY MISTAKE

71

2017.11.02
2015.09.23



2017.11.02

ENGINE SUB ASSY-DIESEL

CS7000 1200 Battery

2019.01.07

MODIFIED DRAIN PLUG

FRONT

Resource notes:
Pos. 100 - 136

Replacement parts - Not lllustrated

72



ENGINE SUB ASSY-DIESEL 2017.11.02
CS7000 1200 Battery 2019.01.07
Pos. Artikel-Nr. Menge |Variante Notes
1 56002037 2 SCR HEX 5/16-18 X .88

2 56002701 2 MUTTER 5-16-18 HEX JAM

3 56009033 3 Schraube 1/4-20X1 2HP 5

4 56111319 1 Drehzahlsensor

5 56307249 1 PULLEY FAN 89MM

6 56486112 3 Kabelklammer

7 56504477 1 KIT LOW FAN KUB 1505

8 56509853 1 BRACKET- MAG PICKUP

9 56509981 1 PLATE-GUARD [1]
10 56510140 1 FAN-COOLING

11 56510149 1 SPACER-FAN

12 56510205 1 REMOTE OIL DRAIN

13 56510207 1 MANIFOLD-EXHAUST

14 56394270 1 DIESEL ENGINE-BASE-D1305-E4B [2]
15 56003361 1 SCR HEX HD M8 X 35.0

16 56009052 1 WSH, INT SHPRF 5/16

101 56510385 1 ALTERNATOR-40 AMP

102 56419086 1 Dieselfilter

103 56482659 1 Motoroelfilter

104 56419084 1 ALTERNATOR BELT

105 56419087 1 Keilriem

106 56508454 1 Thermostat

107 56419089 1 Starter

108 56508444 1 Oldruckschalter

109 56419091 1 Temperaturschalter

110 56508490 1 THROTTLE/SHUT DOWN ACTUATOR

111 56510350 1 GOVERNOR-CONTROLLER

112 56510152 1 HARNESS-ENGINE INTERFACE

113 56111319 1 Drehzahlsensor

114 56510126 1 HOSE-RADIATOR

115 56510127 1 HOSE-RADIATOR

116 56510205 1 REMOTE OIL DRAIN

117 56508355 1 Krafstoffpumpe [3]
118 56419307 1 Dieselfiltersieb CR 1400

119 56510077 1 HOSE-AIR CLEANER

120 56510090 1 HOSE-AIR CLEANER

121 56508354 1 Deckel Benzintank

122 56510613 1 Sensor Tank

123 56510614 1 TUBE-FUEL WITHDRAWL [4]
124 56510615 1 TUBE-FUEL RETURN [4]
125 56510968 1 GASKET SET-UPPER D1305

126 56510969 1 GASKET SET-LOWER D1305

127 56510970 1 WATER PUMP-D1305

128 56510971 1 PULLEY-ALTERNATOR

129 56510972 1 BRACKET-ALTERNATOR ADJ

130 56510973 1 PULLEY-CRANKSHAFT

131 56510974 1 INJECTION PUMP-D1305

132 56510975 1 GLOW PLUG

133 33019750 1 IGNITION UNIT

134 56482028 1 Primarluftfilter, P822858 Donaldson

135 56482029 1 Luftfilter, P821575 Donaldson

136 56383025 1 CAP-OIL FILL

Part Notes:

[1] - OPENED BY MISTAKE

[2] - REPLACEMENT IS NOT READY

[3] - Shipped with the engine.

[4] - EXPIRED ON 6/14/2018

73




DIESEL FUEL TANK ASSY 2017.11.02

CS7000 1200 Battery 2016.11.08

Resource notes:
NS = Not Shown

74



DIESEL FUEL TANK ASSY 2017.11.02
CS7000 1200 Battery 2016.11.08
Pos. Artikel-Nr. Menge |Variante Notes
0 56510493 1 TANK-DIESEL ASSY

1 56002098 4 Scheibe SAE 1/4

2 56003603 1 Schraube 1/4-2 OX.38

3 56009033 4 Schraube 1/4-20X1 2HP 5

4 56492305 1 Schutzmanchette

5 56511235 1 FUEL TANK ASSEMBLY

6 56510495 2 BARB-90 ELBOW 5/16 X 1/4NPT

7 56511247 1 BRACKET-TANK SUPPORT

NS 56510615 1 TUBE-FUEL RETURN [1]
NS 56510613 1 Sensor Tank

NS 56510614 1 TUBE-FUEL WITHDRAWL [1]
NS 56508354 1 Deckel Benzintank

Part Notes:

)

- EXPIRED ON 6/14/2018

75




DIESEL FUEL TANK ASSY [AFTER 12-15-2013] 2017.11.02

CS7000 1200 Battery 2016.12.14

76



NOT SHOWN | 56508354

Deckel Benzintank

NOT SHOWN |56511257

SENDER-FUEL LEVEL

DIESEL FUEL TANK ASSY [AFTER 12-15-2013] 2017.11.02
CS7000 1200 Battery 2016.12.14
Pos. Artikel-Nr. Menge |Variante Notes
1 56002098 4 Scheibe SAE 1/4
2 56003603 1 Schraube 1/4-2 OX.38
3 56009033 4 Schraube 1/4-20X1 2HP 5
4 56492305 1 Schutzmanchette
5 56510495 2 BARB-90 ELBOW 5/16 X 1/4NPT
6 56511235 1 FUEL TANK ASSEMBLY
7 56511247 1 BRACKET-TANK SUPPORT
8 56511256 1 TUBE-FUEL RETURN
1
1
1

NOT SHOWN | 56511255

TUBE-FUEL WITHDRAWL

7




2017.11.02

HOPPER SYSTEM-1

CS7000 1200 Battery

2018.08.15

78



HOPPER SYSTEM-1 2017.11.02
CS7000 1200 Battery 2018.08.15
Pos. Artikel-Nr. Menge |Variante Notes
1 56323135 1 Stopfblichse BR1000

2 56449221 2 DAEMPFER

3 3 K4 1]
4 2 K4 [2]
5 2 K4 3]
6 5 K4 [4]
7 1 K4 [5]
8 15 K3 [6]
9 3 K4 7]
10 1 K4 [8]
11 2 K4 9]
12 13 K2,K6 [10]
13 3 K2,K6 [11]
14 8 K1,K4 [12]
15 56002883 5 Schraube SS1/4-20x75

16 2 K4 [13]
17 4 K4 [14]
18 2 K4 [15]
19 3 K2,K6 [16]
20 1 K4 [17]
21 5 K4 [18]
22 1 K4 [19]
23 2 K4 [20]
24 2 K4 [21]
25 2 K4 [22]
26 1 K4 [23]
27 3 K4 [24]
28 12 K3,K4 [25]
29 4 K4 [26]
30 13 K2,K6 [27]
31 2 K4 [28]
32 2 K4 [29]
34 13 K2,K4,K6 [30]
35 56305053 3 Naherungssensor [31]
36 56469854 2 TIE ANCHOR

37 56507188 2 Riegel [32]
39 56383035 2 LIGHT ASSY [33]
40 56383029 1 ADAPTER DT06 TO MP280 [34]
41 56507941 2 BEARING 1.125X1.281X.750

42 56509079 1 PLUG-PIPE 1/8 NPT PLASTIC

43 56511192 1 DUMP DOOR ASSY

43A 56002491 13 Stopmutter 1/4-20

43B 56002883 7 Schraube SS1/4-20x75

43C 56003715 6 Halter

43D 56009002 2 UNTERLEGSCHEIBE, FLACH

43E 56507177 2 CLAMP HOPPER DOOR SIDE SEAL

43F 56507178 2 Abdichtung

43G 56511155 1 HOPPER DOOR WELDT

43H 56509141 1 DUMP DOOR PIVOT WELDT

43| 56509144 1 Turdichtung

43J 56509145 2 Befestigung fiir Dichtung

43K 56509146 2 SEAL-HOPPER DOOR BOTTOM

44 56509142 1 FLAP-HOPPERFLAP-HOPPER [35]
45 1 K3 [36]
46 1 K5 [37]
47 56509388 1 HOPPER LIFT WELDMENT

48 56509398 1 BEARING-SLV 1.125X1.281X0.750

49 56509399 1 SEAL-HOPPER

50 56509400 1 HOPPER-LOWER

79




HOPPER SYSTEM-1 2017.11.02

CS7000 1200 Battery 2018.08.15
Pos. Artikel-Nr. Menge |Variante Notes
51 56509401 1 HOPPER-UPPER
52 1 K1 [38]
52a 1 K1 [39]
52b 5 K1 [40]
52¢ 5 K1 [41]
52d 2 K1 [42]
52e 1 K1 [43]
52f 1 K1 [44]
529 1 K1 [45]
52h 1 K1 [46]
52i 1 K1 [47]
53 56509413 1 Stellmotor
54 56383694 1 BRACKET-SENSOR MOUNTING [48]
55 56509798 1 PROP ROD ASSY
56 56509989 1 BAR-HOPPER HINGE
57 56510148 1 CAP-VENTED W/ TETHER
58 1 K5 [49]
59 1 K5 [50]
60 1 K2,K6 [51]
63 1 K2 [52]
64 56394131 1 SPRING-GAS-175 POUND
65 56507793 1 CLIP CONDUIT
66 56507885 1 PIN
67 56002807 1 Schraube Zoll
68 56009060 1 SCHEIBE-U
69 56416517 1 STRAP STATIC
70 2-00-03829 1 Sicherungsscheibe, innen-

Service Kits

K1 56510793 1 HOPPER COVER KIT [53]
K2 56510796 1 SKID PLATE KIT-HOPPER [54]
K3 56510800 1 Stauklappenkit [55]
K4 56510802 1 HARDWARE KIT-HOPPER SYS [56]
K5 56510801 1 HOPPER DOOR SEAL KIT [57]
K6 56511579 1 HOPPER GUARD KIT [58]
Part Notes:
[1] - SCR, SOC HD 10-24 X 0.62
[2] - SCR, HEX 5/8-11 X 1.50
[3] - SCR-PAN PHIL 10-24 X .50
[4] - WSH, FLT SAE 8
[5] - SCR, HEX 5/16-18 X 2.50
[6] NUT, HEX NYL LOC SS 1/4-20
[7] NUT, HEX NYL LOC 10-24
[8] NUT, HEX NYL LOC-THIN 5/16-18
[9] NUT, HEX NYL LOC-THIN SS 1/4-20
[10] NUT, HEX NYL LOC SS 5/16-18
[11] WSH-FLT SAE SS 1/4
[12] SCR, PAN PHIL SS 8-32 X .50
[13] WSH, FLT STD SS 3/8
[14] SCR- HEX SS 3/8-16 X 1.50
[15] WSH, FLT STD SS 1/4
[16] SCR-HEX LOC SS 1/4-20 X .62
[17] SCR, HEX 5/16-18 X 1.75
[18] SCR- HEX SS 5/16-18 X .75
[19] PIN,CLEVIS .500 X 3.00
[20] NUT, HEX NYL LOC SS 3/8-16
[21] PIN, COTTER HAIR
[22] RING, RET EXT 1.00 SHAFT
[23] CLEVIS PIN

80




HOPPER SYSTEM-1 2017.11.02

CS7000 1200 Battery 2018.08.15
[24] - WSH-FLT SS .33 X 1.00 X.060
[25] - SCR-CARRIAGE SS 1/4-20 X .75
[26] - WSH-FLT SS .344 X 1.500 X .080
[27] - SCR-CARRIAGE SS 5/16-18 X 1.00
[28] - RING, RET EXT 1.125 SHAFT
[29] - NUT, HEX JAM 1/2-13
[30] - WSH-FLT SS .344 X 1.000 X .109
[31] - TSB-FC-2016-254 CS7000 Hopper Proximity Switch Bracket
DE TSB-FC-2016-254 CS7000 Eingeklemmtes Kabel vom Kehrgutbehalterschalte...
[32] - K1
[33] - (LT2/LT3) TSB-FC-2014-011TSB-FC-2014-011 CS7000 Control Board Issues
[34] - NOTE 2, Not lllustrated
[35] - K3
[36] - CLAMP-HOPPER FLAP
[37] - CLAMP-HOPPER DOOR BOTTOM
[38] - HOPPER COVER ASSY
[39] - STRAIN RELIEF
[40] - WSH, FLT SAE 1/4
[41] - SCR,HEX 1/4-20 X .75
[42] - BEARING,FL1IDX1-1/40D X 1/2L
[43] - COVER-HOPPER
[44] - SEAL - HOPPER COVER
[45] - HINGE-HOPPER COVER LT
[46] - HINGE-HOPPER COVER RT
[47] - SEAL-HOPPER COVER
[48] - TSB-FC-2014-005 CS7000 Hopper Switch Bracket
TSB-FC-2016-254 CS7000 Hopper Proximity Switch Bracket
[49] - CLAMP-HOPPER DOOR SEAL
[50] - SEAL-HOPPER DOOR
[51] - PLATE-HOPPER SKID
[52] - HOPPER SKID WELDT
[53] - Ktincl. pos. 14,37,52,52a,52b,52c,52d,52¢,52f,529g,52h,52i
[54] - K2incl. pos. 12,13,19,30,34,60,63
[55] - K3incl. pos. 8,28,44,45
[56] - K4incl. pos. 3,4,5,6,7,9,10,11,14,16,17,18,20,21,22,23,24,25,26,27,28,29,31,32,34
[67] - K5incl. pos. 46,58,59
[58] - K6 includes Pos. 12,13, 19, 30, 34, 60

81



2017.11.02

HOPPER SYSTEM-2

CS7000 1200 Battery

2016.03.02

82




HOPPER SYSTEM-2 2017.11.02
CS7000 1200 Battery 2016.03.02
Pos. Artikel-Nr. Menge |Variante Notes
1 56323135 1 Stopfblichse BR1000

2 56449221 2 DAEMPFER

3 3 SCR, SOC HD 10-24 X 0.62 1]
4 2 SCR, HEX 5/8-11 X 1.50 [2]
5 2 SCR-PAN PHIL 10-24 X .50 [3]
6 5 WSH, FLT SAE 8 [4]
7 1 SCR, HEX 5/16-18 X 2.50 [5]
8 15 NUT, HEX NYL LOC SS 1/4-20 [6]
9 3 NUT, HEX NYL LOC 10-24 [7]
10 1 NUT, HEX NYL LOC-THIN 5/16-18 [8]
11 2 NUT, HEX NYL LOC-THIN SS 1/4-20 [9]
12 13 NUT, HEX NYL LOC SS 5/16-18 [10]
13 3 WSH-FLT SAE SS 1/4 [11]
14 8 SCR, PAN PHIL SS 8-32 X .50 [12]
15 56002883 5 Schraube SS1/4-20x75

16 2 WSH, FLT STD SS 3/8 [13]
17 4 SCR- HEX SS 3/8-16 X 1.50 [14]
18 2 WSH, FLT STD SS 1/4 [15]
19 3 SCR-HEX LOC SS 1/4-20 X .62 [16]
20 1 SCR, HEX 5/16-18 X 1.75 [17]
21 5 SCR- HEX SS 5/16-18 X .75 [18]
22 1 PIN,CLEVIS .500 X 3.00 [19]
23 2 NUT, HEX NYL LOC SS 3/8-16 [20]
24 2 PIN, COTTER HAIR [21]
25 2 RING, RET EXT 1.00 SHAFT [22]
26 1 CLEVIS PIN [23]
27 3 WSH-FLT SS .33 X 1.00 X.060 [24]
28 12 SCR-CARRIAGE SS 1/4-20 X .75 [25]
29 4 WSH-FLT SS .344 X 1.500 X .080 [26]
30 13 SCR-CARRIAGE SS 5/16-18 X 1.00 [27]
31 2 RING, RET EXT 1.125 SHAFT [28]
32 2 NUT, HEX JAM 1/2-13 [29]
34 13 WSH-FLT SS .344 X 1.000 X .109 [30]
35 56305053 3 Naherungssensor [31]
36 56469854 2 TIE ANCHOR

37 2 LATCH [32]
39 56383035 2 LIGHT ASSY [33]
40 56383029 2 ADAPTER DT06 TO MP280

41 56507941 2 BEARING 1.125X1.281X.750

42 56509079 1 PLUG-PIPE 1/8 NPT PLASTIC

43 56511192 1 DUMP DOOR ASSY

43A 56002491 13 Stopmutter 1/4-20

43B 56002883 7 Schraube SS1/4-20x75

43C 56003715 6 Halter

43D 56009002 2 UNTERLEGSCHEIBE, FLACH

43E 56507177 2 CLAMP HOPPER DOOR SIDE SEAL

43F 56507178 2 Abdichtung

43G 56511155 1 HOPPER DOOR WELDT

43H 56509141 1 DUMP DOOR PIVOT WELDT

43| 56509144 1 Turdichtung

43J 56509145 2 Befestigung fiir Dichtung

43K 56509146 2 SEAL-HOPPER DOOR BOTTOM

44 1 FLAP-HOPPER [34]
45 1 CLAMP-HOPPER FLAP [35]
46 1 CLAMP-HOPPER DOOR BOTTOM [36]
47 56509388 1 HOPPER LIFT WELDMENT

48 56509398 1 BEARING-SLV 1.125X1.281X0.750

49 56509399 1 SEAL-HOPPER

50 56509400 1 HOPPER-LOWER

83




HOPPER SYSTEM-2 2017.11.02
CS7000 1200 Battery 2016.03.02
Pos. Artikel-Nr. Menge |Variante Notes
51 56509401 1 HOPPER-UPPER
52 1 HOPPER COVER ASSY [37]
52A 1 STRAIN RELIEF [38]
52B 5 WSH, FLT SAE 1/4 [39]
52C 5 SCR, HEX 1/4-20 X .75 [40]
52D 2 BEARING, FL 11D X 1-1/4 0D X 1/2 L [41]
52E 1 COVER-HOPPER [42]
52F 1 SEAL - HOPPER COVER [43]
52G 1 HINGE-HOPPER COVER LT [44]
52H 1 HINGE-HOPPER COVER RT [45]
52| 1 SEAL-HOPPER COVER [46]
53 56509413 1 Stellmotor
54 56383694 1 BRACKET-SENSOR MOUNTING [47]
55 56509798 1 PROP ROD ASSY
56 56509989 1 BAR-HOPPER HINGE
57 56510148 1 CAP-VENTED W/ TETHER
58 1 CLAMP-HOPPER DOOR SEAL [48]
59 1 SEAL-HOPPER DOOR [49]
60 1 PLATE-HOPPER SKID [50]
63 1 HOPPER SKID WELDT [51]
64 56394131 1 SPRING-GAS-175 POUND
65 56507793 1 CLIP CONDUIT
66 56507885 1 PIN
K1 56510793 1 HOPPER COVER KIT [52]
K2 56510796 1 SKID PLATE KIT-HOPPER [53]
K3 56510800 1 Stauklappenkit [54]
K4 56510802 1 HARDWARE KIT-HOPPER SYS [55]
K5 56510801 1 HOPPER DOOR SEAL KIT [56]
K6 56511579 1 HOPPER GUARD KIT [57]
Part Notes:
[1] - SCR, SOC HD 10-24 X 0.62
[2] - SCR, HEX 5/8-11 X 1.50
[3] - SCR-PAN PHIL 10-24 X .50
[4] - WSH, FLT SAE 8
[5] - SCR, HEX 5/16-18 X 2.50
[6] - NUT, HEX NYL LOC SS 1/4-20
[7] - NUT, HEX NYL LOC 10-24
[8] - NUT, HEX NYL LOC-THIN 5/16-18
[9] - NUT, HEX NYL LOC-THIN SS 1/4-20
[10] - NUT, HEX NYL LOC SS 5/16-18
[11] - WSH-FLT SAE SS 1/4
[12] - SCR, PAN PHIL SS 8-32 X .50
[13] - WSH, FLT STD SS 3/8
[14] - SCR- HEX SS 3/8-16 X 1.50
[15] - WSH, FLT STD SS 1/4
[16] - SCR-HEX LOC SS 1/4-20 X .62
[17] - SCR, HEX 5/16-18 X 1.75
[18] - SCR- HEX SS 5/16-18 X .75
[19] - PIN,CLEVIS .500 X 3.00
[20] - NUT, HEX NYL LOC SS 3/8-16
[21] - PIN, COTTER HAIR
[22] - RING, RET EXT 1.00 SHAFT
[23] - CLEVISPIN
[24] - WSH-FLT SS .33 X 1.00 X.060
[25] - SCR-CARRIAGE SS 1/4-20 X .75
[26] - WSH-FLT SS .344 X 1.500 X .080
[27] - SCR-CARRIAGE SS 5/16-18 X 1.00
[28] - RING, RET EXT 1.125 SHAFT

84




HOPPER SYSTEM-2 2017.11.02

CS7000 1200 Battery 2016.03.02

[29] - NUT, HEX JAM 1/2-13

[30] - WSH-FLT SS .344 X 1.000 X .109

[31] - TSB-FC-2016-254 CS7000 Hopper Proximity Switch Bracket
DE TSB-FC-2016-254 CS7000 Eingeklemmtes Kabel vom Kehrgutbehalterschalte...

[32] - LATCH

[33] - TSB-FC-2014-011 CS7000 Control Board Issues (LT2 / LT3)

[34] - FLAP-HOPPER

[35] - CLAMP-HOPPER FLAP

[36] - CLAMP-HOPPER DOOR BOTTOM

[37] - HOPPER COVER ASSY

[38] - STRAIN RELIEF

[39] - WSH, FLT SAE 1/4

[40] - SCR,HEX 1/4-20 X .75

[41] - BEARING,FL1IDX1-1/40D X 1/2L

[42] - COVER-HOPPER

[43] - SEAL - HOPPER COVER

[44] - HINGE-HOPPER COVER LT

[45] - HINGE-HOPPER COVER RT

[46] - SEAL-HOPPER COVER

[47] - TSB-FC-2014-005 CS7000 Hopper Switch Bracket
TSB-FC-2016-254 CS7000 Hopper Proximity Switch Bracket

[48] - CLAMP-HOPPER DOOR SEAL

[49] - SEAL-HOPPER DOOR

[50] - PLATE-HOPPER SKID

[51] - HOPPER SKID WELDT

[62] - Ktincl. pos. 14,37,52,52a,52b,52c,52d,52¢,52f,52g,52h,52i

[53] - K2incl. pos. 12,13,19,30,34,60,63

[54] - K3incl. pos. 8,28,44,45

[55] - K4incl. pos. 3,4,5,6,7,9,10,11,14,16,17,18,20,21,22,23,24,25,26,27,28,29,31,32,34

[56] - K5incl. pos. 46,58,59

[67] - K6 includes pos. 12, 13, 19, 30, 34, 60

85



HYDRAULIC SYSTEM 2017.11.02

CS7000 1200 Battery 2017.11.01

Resource notes:
NS = Not Shown

86



HYDRAULIC SYSTEM 2017.11.02
CS7000 1200 Battery 2017.11.01
Pos. Artikel-Nr. Menge |Variante Notes
1 56416308 1 Bolzen, links

2 56003039 1 Schraube 1/4-20

3 56003040 2 Schraube HEX LOC3/8-16*62

4 56009012 1 Schraube 10-24 x 3/8Siehe 56009039

5 56172017 1 P-CLIP E00129

6 56509372 1 Hydr. Pumpe

6a 56511905 1 0.55HP MOTOR-ADAPTER CABLE KIT

6b 56509374 1 HYDRAULIC PUMP/RESERVOIR ASSY

6¢c 56510682 1 FITTING-ORIFICE

6d 56900101 2 Bogen 90 Grad

6e 56409769 1 CLIP WEATHER PACK

7 1 HOPPER LIFT CYLINDER ASSY

7a 56507941 2 BEARING 1.125X1.281X.750

7b 56509377 1 CYLINDER-HYDRAULIC 2.00 X 13.0

7c 56900101 1 Bogen 90 Grad

7d 56900110 1 Winkel 90Grad f. CR 1300

8 56509382 2 HOSE ASSY

NS 56509381 1 SEAL KIT

NS 56509375 1 CAP-HYDRAULIC RESERVOIR

NS 56325157 1 O-RING -132 NBR 70 HC350B [1]
NS 56509383 1 HYDRAULIC RESERVOIR KIT

Part Notes:

[

- OPENED BY MISTAKE

87




MAIN BROOM SYSTEM 2017.11.02

CS7000 1200 Battery 2019.06.04

88



MAIN BROOM SYSTEM 2017.11.02
CS7000 1200 Battery 2019.06.04
Pos. Artikel-Nr. Menge |Variante Notes
1 33018858 1 Kehrwalze Stahimix/PPL 0,5/ 310x900 mm
2 4 Nut, Hex Nyl Loc SS 1/4-20
4 1 Scr- Hex SS 3/8-16 X 2.00
5 8 Scr- Hex SS 1/4-20 X .75
6 2 Nut, Hex Nyl Loc SS 1/2-13
7 5 Nut, Hex Nyl Loc-Thin SS 1/4-20
8 5 Wsh-Flt SAE SS 1/4
9 1 Scr- Hex SS 1/4-20 X 1.00
10 2 Scr- Hex SS 3/8-16 X 1.00
11 2 Scr- Hex SS 1/2-13 X 1.75
12 2 Wsh-FIt SAE SS 1/2
13 6 Scr, Pan Phil SS 1/4-20 X .75
14 1 Pin-Clevis-Grooved-SS .5x2.75
15 3 Nut, Hex Nyl Loc SS 3/8-16
16 1 Key, Sq .25 X 1.19
17 3 Pin-Clevis .375 X 2.25
18 4 Scr-Carriage SS 1/4-20 X .75
19 1 Pin-Clevis .50 X 1.75
20 3 Pin- Bow-Tie Cotter 1/4 - 3/8
21 1 Pin- Bow-Tie Cotter 7/16 - 1/2
22 4 Scr-Hex Loc SS 5/16-18 X 1.00
22 1 Scr-Hex Loc SS 5/16-18 X 1.00
23 1 Wsh, FIt Harden .344x1.000x.120/.135
24 2 Bearing, Flange
25 56416517 1 STRAP STATIC
26 2 Bearing
27 1 Actuator-Broom Lift
28 1 Arm-Spring
29 1 Spring-Extension
30 1 Foam-Right Skirt
31 1 Foam-Left Skirt
32 1 Skirt-Right
33 1 Skirt-Left
34 2 Strap-Skirt
35 56509520 1 STRAP-LEFT SKIRT
36 56509525 1 PANEL WELDMENT
37 1 Broom Support Weldment
38 56394115 1 BROOM ARM KIT
38a 56003314 1 Ring
38b 56003338 1 Schraube HEX LOC SS3/8
38¢c 56009195 1 WSH FLT .406X 1.250X .164
38d 56479430 2 Kugellager 6205-2RS
38e 1 Broom Arm use Kit 56394115
38f 56509726 1 HUB-BROOM IDLER
39 56511187 1 BROOM DOOR ASSEMBLY
39a 56002850 2 NUT HEX NYL LOC-THIN SS
39b 56002859 3 Mutter SS 1/4
39c 56002937 3 SCR HEX HD LOC SS 5/16-18X .62
39d 56003221 2 SCR HEX LOC SS 1/4 20 X .75
39%e 56003717 1 Schraube
39f 56003844 1 SCR-HEX SS 1/4-20 X .88
39g 56413802 1 Verschluss
39h 56511116 1 BROOM DOOR WELDMENT
39i 56509612 1 SEAL-BROOM DOOR
39j 56509754 1 ARM-STOP
40 1 Hub-Broom Drive Assembly
41 1 Broom Motor Assembly
1 Brush Kit-Motor
42 56004012 1 WSH-FLT 18-8 SS-1.062X2X.13

89




MAIN BROOM SYSTEM 2017.11.02
CS7000 1200 Battery 2019.06.04
Pos. Artikel-Nr. Menge |Variante Notes
43 56384760 1 GUARD-STRING
44 2 Strap-Broom Rear
45 1 Lock Washer, 3/8 Int./Ext. Tooth
46 1 Flat Washer, 1.00 X .39 X .06
47 1 3/8-16 X 1.0", Carriage Bolt
48 1 Nut, Hex, Stop, 3/8-16
50 1 Retaining Ring-E Style-SS .5
51 56409769 1 CLIP WEATHER PACK
52 56009033 1 Schraube 1/4-20X1 2HP 5
53 1 Flap-Broom Recirc
54 1 Skirt-Broom Rear
55 56384394 1 JUMPER-MAIN/SIDE BROOM
56 56384494 1 CLIP-MOUNT-TIE DOWN
57 56477616 2 KABELVERBINDUNGSSTUCK
58 56478246 1 CABLE TIE E00549 RE438BA
Main Brooms

33018858 1 Kehrwalze Stahimix/PPL 0,5/ 310x900 mm

33018856 1 Kehrwalze Nylon 1,2/ 310x900 mm

33018857 1 Kehrwalze PP 0,7/ 310x900 mm, weil}

Service Kits

K1 56510739 1 STRAP KIT-BROOM REAR [1]
K2 56510740 1 \Walzenmotor [2]
K3 56422152 1 KIT WHEEL DRIVE BRUSHES [3]
K4 56510741 1 Gummischirzen-Kit [4]
K5 56510803 1 Walzenstellmotor [5]
K6 56510804 1 SUPPORT KIT-MAIN BROOM [6]
K7 56510805 1 HARDWARE KIT-MAIN BROOM SYS [7]
K8 56384904 1 STRING GUARD KIT [8]
K9 56384531 1 MOTOR ONLY KIT-MAIN BROOM [9]
Part Notes:
[1] - Ktincludes pos.5,44,53,54
[2] - K2 includes pos. 22,41,42,43,57,58
[3] - K3 (for Broom Motor Assembly 56510740)
[4] - K4 includes pos. 30-34
[5] - K5includes pos. 4,15,17,19,20,21,24,27,28,29
[6] - K6 includes pos. 2,6,8,10,11,12,15,16,18,22,23,26,37,40,50
[7] - K7 includes pos. 7,8,9,15,16,22,23,45-48
[8] - K8 includes pos. 42,43
[9] - K9includes pos. 41,55-58

TSB-FC-2017-057 CS7000 Main broom motor change

90




2017.11.02

RECOVERY SYSTEM

CS7000 1200 Battery

2016.11.08

91



RECOVERY SYSTEM 2017.11.02
CS7000 1200 Battery 2016.11.08
Pos. Artikel-Nr. Menge |Variante Notes
1 1 Scr, Hex 1/4-20 X .88
2 6 Wsh, Fit Std 1/4
3 3 Scr-Pan Phil 10-24 X .50
4 6 Scr-Pan Phil 1/4-20 X .62
5 1 Scr-Pan Phil S.S. 1/4-20 X 2.0
6 12 Wsh, Flt Std 5/16
7 12 Scr, Hex 5/16-18 X .75
8 1 Nut, Hex Nyl Loc 1/4-20
9 6 Scr, Pan Phil Ss 10-24 X .62
10 4 Scr Pan Phil Ss 1/4-20 X 1.75
11 8 Scr, Pan Phil Ss 8-32 X .38
12 2 Scr Panphils Type Ab 10-16x.75
13 2 Wsh, Flt .266 X .906 X .060
14 3 Clamp, Plastic
15 56314760 2 Dichtung
16 56368989 1 BUSHING .25x.37x.30
17 56382992 1 CABLE ASSY-QUICK LINK-19.5 IN
18 56440213 2 Schlauchbride
19 1 Clamp- Hose Sae #36
20 56486112 1 Kabelklammer
21 56507188 1 Riegel
23 2 Tank Pivot Weldt
24 56509194 1 TANK-RECOVERY
25 56509285 1 EXHAUST COVER
26 56509304 1 LATCH PIN WELDMENT
27 56509350 1 COVER-RECOVERY TANK
28 56509355 1 TETHER HOOK
29 56509364 1 PLATE-COVER
30 1 Vac Fan Cover Assy
30a 56002989 2 Schraube
30b 56009191 2 Schraube PAN PHIL 10-14x.
30c 56009210 4 Schraube 1/4 x 14 x 62
30d 56314400 1 Bowdenzug
30e 4 Cage, Float
30f 2 Ball, Float
309 56413194 1 Filtersieb zu BR 1300
30h 56413195 1 Filter BR 1300/S
30i 56453849 2 BUSHING .26X.37X.28
30 56509201 1 COVER-VAC FAN
30k 56509352 1 GASKET-VAC FAN TOP
30! 56509353 1 PLATE-VAC COVER
30m 56510695 2 LATCH-PLASTIC
30n 56510701 1 FILTER
56314491 1 GASKET VAC COVER
31 56509985 1 Saugschlauch
32 56510143 2 TAB-HINGE
33 56510189 1 PLATE-INLET
34 56510209 2 Saugmotor [1]
34 1 Vacuum Motor Brush Kit
35 56510231 4 MOUNT-ISOLATOR
36 56510232 1 GASKET-RECOVERY COVER
37 56510611 1 Korb
38 56510674 2 GASKET-COVER
39 56510676 1 TRIM-SEAL
40 56510677 2 FOAM TUBE ASSY
41 56510678 1 GASKET-TANK
42 56510679 1 GASKET-INLET PLATE
43 56510686 5 ISOLATOR-FOAM
44 56510689 1 SEAL ASSY-VAC FAN

92




RECOVERY SYSTEM

2017.11.02

CS7000 1200 Battery 2016.11.08
Pos. Artikel-Nr. Menge |Variante Notes
45 1 Drain Hose Ribbed
46 56511189 1 GASKET-PANEL
47 56511190 1 GASKET-COVER
48 5 Wsh-Flt Ss .266 X .906 X .060

Service Kits
K1 56510580 1 LID KIT-REC [2]
K2 56510583 1 FLOAT BALL CAGE KIT [3]
K3 56383261 1 DRAIN HOSE KIT [4]
K4 56510586 1 CLIP KIT-DRAIN HOSE [5]
K5 56510820 1 HARDWARE KIT-RECOVERY SYS [6]
K6 56510584 1 PIVOT KIT-REC TANK [7]
K7 56384665 1 VACUUM MOTOR BRUSH KIT [8]
Part Notes:
[1] - TSB-FC-2014-018 CS7000 Vac Motors
21 - Pos. 27,36
3] - Pos. 30e, 30f
[4] - Pos. 19,45
[5] - Pos. 9,14
[6] - Pos. 1-8,10-13,48
71 - Pos.6,7,23
[8] - K7 includes pos. 34

TSB-FC-2016-256 CS7000 Vacuum Motor Replacement Carbon Brushes

93




2017.11.02

SCRUB SYSTEM

CS7000 1200 Battery

2016.03.02

94



SCRUB SYSTEM 2017.11.02
CS7000 1200 Battery 2016.03.02
Pos. Artikel-Nr. Menge |Variante Notes
1 6 NUT, HEX NYL LOC SS 1/4-20 [1]
2 1 NUT, HEX NYL LOC SS 10-24 [2]
3 2 NUT, HEX NYL LOC-THIN SS 1/2-13 [3]
4 4 WSH-FLT SAE SS 1/4 [4]
5 2 SCR- HEX SS 1/4-20 X 1.00 [5]
6 1 SCR, PAN PHIL SS 10-24 X .62 [6]
7 7 WSH-FLT SAE SS 1/2 [7]
8 2 SCR- HEX SS 1/2-13 X 1.50 [8]
9 2 CLEVIS PIN [9]
10 2 PIN- BOW-TIE COTTER 7/16 - 1/2 [10]
11 2 SCR-HEX LOC SS M12-1.75 X 35MM [11]
12 4 SCR- HEX SS 1/4-20 X .88 [12]
13 56244969 2 Schlauch-Bride

14 56305053 1 N&herungssensor [13]
15 56367206 4 BUCHSE

16 56510948 1 HOSE-.75 X 21.50 IN. SPIRAL

17 56420160 4 Hilse BR 800

19 1 ASSEMBLY-DECK [14]
20 1 ARM-DECK LIFT ASSEMBLY [15]
202 56002777 1 SCR HEX 3/8-16x7.00

20b 56002852 1 Mutter 3/8 16

20c 56002910 2 "Scheibe 3/8™"

20d 56003813 1 PIN-BOW-TIE COT 1/4-3/8X.072

20e 56009195 1 WSH FLT .406X 1.250X .164

20f 56324505 2 BEARING FLANGE .376E00201

209 56511162 1 DECK LIFT WELDMENT

20h 56509186 1 SPACER-.385 X .75 X 1.75

20i 56509189 1 SPACER-.385 X .75 X 2.5

20j 56511146 1 ARM-LIFT SPRING

20k 56601470 2 COMPRESSION SPRING

20! 2-00-06075 1 PIN CLEVIS 3/8 X 2.625

21 56509439 1 Hebe-/Senkmotor

22 56509567 1 BRACKET-SENSOR TARGET [13]
23 56509622 1 BRACKET-POSITIVE STOP

24 56510625 1 STOP-SCRUB DECK

25 56510946 1 CHEM. INJECTION TEE ASSY

26 56303651 1 CLAMP P CL-16

27 56009019 1 Schraube 1/4-20x.38

28 2-00-04345 2 Kabelbinder, [16]
K1 56510806 1 HARDWARE KIT-SCRUB SYS [17]
Part Notes:

1 - NUT, HEX NYL LOC SS 1/4-20

[2] - NUT, HEX NYL LOC SS 10-24

[3] - NUT, HEX NYL LOC-THIN SS 1/2-13

[4] - WSH-FLT SAE SS 1/4

[5] - SCR-HEX SS 1/4-20 X 1.00

[6] - SCR, PAN PHIL SS 10-24 X .62

7 - WSH-FLT SAE SS 1/2

[8] - SCR-HEX SS 1/2-13 X 1.50

[9] - CLEVISPIN

[10] - PIN-BOW-TIE COTTER 7/16 - 1/2

[11] - SCR-HEX LOC SS M12-1.75 X 35MM

[12] - SCR-HEX SS 1/4-20 X .88

[13] - TSB-FC-2014-037 Noisy Scrub Deck Actuator on CS7000

[14] - ASSEMBLY-DECK

[15] - ARM-DECK LIFT ASSEMBLY

[16] - TSB-FC-2016-252 CS7000 Steering boot

[17] - K1includes pos. 1-12

95




SCRUB SYSTEM-DECK ASSY 2017.11.02

CS7000 1200 Battery 2018.08.15

96



SCRUB SYSTEM-DECK ASSY 2017.11.02

CS7000 1200 Battery 2018.08.15
Pos. Artikel-Nr. Menge |Variante Notes
1 2 Nut, Hex Nyl Loc-Thin Ss 5/16-18
2 1 Nut, Hex Nyl Loc-Thin Ss 3/8-16
3 4 Nut, Hex Nyl Loc Ss 5/16-18
4 2 Scr- Hex Ss 10-24 X .38
5 5 Scr- Hex Ss 5/16-18 X 1.00
6 1 Wsh-FIt Sae Ss 1/2
7 3 Wsh-FIt Sae Ss 5/16
8 3 Scr-Soc Hd Ss 5/16-18 X 1.25
9 3 Key, Sq .25 X 1.44
10 4 Scr-Hex Loc Ss 5/16-18 X 1.00
11 12 Scr-Hex Loc Ss M6-1 X 50mm
12 1 Scr-Soc Shd .50 X .75 X 3/8-16
13 1 Nut-Hex Jam Ss 5/16-18
14 56112771 4 CLAMP HOSE SAE 10 [1]
15 56303275 1 Magnetventil BA755/855 [2]
16 56315625 3 Verbindungsstiick
17 56413426 1 Verteiler [3]
18 56507767 2 Lager
19 56511129 1 ARM-WELDMENT
20 56511158 1 DECK-WELDMENT
21 56511159 1 PLATE-PIVOT
22 1 Assembly-Side Squeegee
23 1 Assembly-Side Squeegee
24 56511210 1 BRACKET-LEVER ARM
25 56510005 3 SPACER-MOTOR
26 56511126 1 BRACKET-SCRUB ADJUSTMENT
27 56510144 1 Gasfeder
28 56510287 1 HOSE-PUSH LOCK-13.50
29 56510288 1 HOSE-PUSH LOCK 17.5
30 56510289 1 HOSE-PUSH LOCK-15.50
31 56511973 2 LEFT GEARMOTOR/CABLE KIT
31 56510763 1 BRUSH KIT-MOTOR
32 56511975 1 RIGHT GEARMOTOR/CABLE KIT
32 56510763 1 BRUSH KIT-MOTOR
33 56601276 2 BRUSH PLATE ASSEMBLY
33a 56366455 1 Platte zu BR 1000
33b 56366463 1 SPRING RETAINER CV24C
33c 56009002 1 UNTERLEGSCHEIBE, FLACH
33d 56009247 3 SCR PN PHIL PLASTITE 10-14X.38
33e 56601056 1 Sicherungsring
33f 56601118 1 Birstenplatte
33g 56112521 1 Schraubenstiitzlager
34 56601384 1 Birstenaufnahme kpl. [4]
35 56510990 1 SPACER .531X1.00X.370
36 56009205 2 U-Scheibe
37 2-00-04345 3 Kabelbinder, [5]
38 56384703 1 MANIFOLD BRACKET KIT [1]
K1 56510807 1 KIT VITERIA DECK ASSY [6]

Part Notes:

[1] - NOTE 2: If your machine was built before serial number 1000061345, please order the service kit 56384703 Manifold Bracket Kit that

secures the manifold from moving during brush operation, eliminating the likelihood of the manifold wearing out.
mOLE 3: All machines built starting with serial number 1000061346 and after will have the bracket already installed and will not need
e kit.
TSB-FC-2015-034 CS7000 Solution manifold leakingand DE TSB-FC-2015-034 CS7000 Reinigungsmittelverteiler bricht
[2] - DE TSB-FC-2015-023 Div. Maschinen - Undichtes Magnetventil,

TSB-FC-2015-023-Various Machines -Clean water leaking from machine when

97



(31

4]
5]
(61

SCRUB SYSTEM-DECK ASSY

CS7000 1200 Battery

- TSB-FC-2015-034 CS7000 Solution manifold leakingand

DE TSB-FC-2015-034 CS7000 Reinigungsmittelverteiler bricht
- Uses same components as 56601276
- TSB-FC-2016-252 CS7000 Steering boot
- Pos. 1-13

98

2017.11.02
2018.08.15



SCRUB SYSTEM-LEFT SKIRT ASSY 2017.11.02

CS7000 1200 Battery 2014.10.17

®
e = =+t FRONT

Resource notes:
K1 incl. pos. 1,2,3,5,7,8,9,12,13,14,15 K2 incl. pos. 4,6,10,16 K3 incl. pos. 4,10,18

99



SCRUB SYSTEM-LEFT SKIRT ASSY 2017.11.02
CS7000 1200 Battery 2014.10.17

Pos. Artikel-Nr. Menge |Variante Notes
00 1 ASSEMBLY-SIDE SQUEEGEE [1]
1 2 BUSHING [2]
2 8 NUT, HEX NYL LOC SS 5/16-18 [3]
3 8 SCR- HEX SS 5/16-18 X 1.25 [4]
4 4 SCR, PAN PHIL SS 6-32 X .38 [5]
5 8 WSH-FLT SAE SS 5/16 [6]
6 4 NUT, HEX NYL LOC-THIN SS 6-32 [7]
7 56305253 1 Spring, Extension [8]
8 8 BEARING, FLANGE .625 X .500 X .250 [9]
9 6 BUSHING .32X.50X.35 [10]
10 2 LATCH ASSEMBLY [11]
11 56511161 1 BLADE SPRT WLDT
12 56510139 1 Halter Seitenabweiser [8]
13 56510254 1 SPRING-EXTENSION [8]
14 1 ARM-SIDE SQUEEGEE WELDT [12]
15 1 ARM-SIDE SQUEEGEE WELDT [12]
16 1 STRAP-BLADE [13]
17 56510374 1 Sauglippenset, seitl., rot [14]
18 1 STRAP-BLADE [15]
K1 56511286 1 ARM KIT-LEFT SQGEE-HCII [16]
K2 56510883 1 VerschluRkit Seitenteil [17]
K3 56510882 1 STRAP KIT-SIDE SQGEE LT RR [18]
OP 56510376 1 Seitenleistenset [14]
OP 56510374 1 Sauglippenset, seitl., rot [14]
OP 56510375 1 Seitenleistenset Gummi [14]
Part Notes:
[1] - ASSEMBLY-SIDE SQUEEGEE
[2] - BUSHING,

Part of pos. K1
[3] - NUT, HEX NYL LOC SS 5/16-18

Part of pos. K1
[4] - SCR-HEX SS 5/16-18 X 1.25

Part of pos. K1
[5] - SCR, PAN PHIL SS 6-32 X .38

Part of pos. K2,K3
[6] - WSH-FLT SAE SS 5/16

Part of pos. K1
[7] - NUT, HEX NYL LOC-THIN SS 6-32

Part of pos. K2, K3
[8] - Partof pos. K1
[9] - BEARING, FLANGE .625 X .500 X .250

Part of pos. K1
[10] - BUSHING .32X.50X.35

Part of pos. K1

100




SCRUB SYSTEM-LEFT SKIRT ASSY

CS7000 1200 Battery

111

2]

(3]

[14]
[15]

[16]
171
(8]

LATCH ASSEMBLY

Part of pos. K2, K3
ARM-SIDE SQUEEGEE WELDT

Part of pos. K1
STRAP-BLADE

Part of pos. K2
All Deck Blade Kits include all blades for both skirt assemblies
STRAP-BLADE

Part of pos. K3

K1 incl. pos. 1,2,3,5,7,8,9,12,13,14,15
K2 incl. pos. 4,6,10,14,16

K3 incl. pos. 4,10,18

101

2017.11.02
2014.10.17



SCRUB SYSTEM-RIGHT SKIRT ASSY 2017.11.02

CS7000 1200 Battery 2015.03.02

Resource notes:
K1 incl. pos. 1,3,4,6,12,13,22,23,24,25 K2 incl. pos. 5,7,14,17 K3 incl. pos. 3,9,10 K4 incl. pos. 2,8,21

102



SCRUB SYSTEM-RIGHT SKIRT ASSY 2017.11.02
CS7000 1200 Battery 2015.03.02
Pos. Artikel-Nr. Menge |Variante Notes
00 1 ASSEMBLY-SIDE SQUEEGEE [1]
1 2 BUSHING [2]
2 6 NUT, HEX NYL LOC-THIN SS 1/4-20 [3]
3 9 NUT, HEX NYL LOC SS 5/16-18 [4]
4 8 SCR- HEX SS 5/16-18 X 1.25 [5]
5 2 SCR, PAN PHIL SS 6-32 X .38 [6]
6 8 WSH-FLT SAE SS 5/16 [7]
7 2 NUT, HEX NYL LOC-THIN SS 6-32 [8]
8 6 SCR-FLT PHIL SS 1/4-20 X .75 [9]
9 1 SCR- HEX SS 5/16-18 X 4.50 [10]
10 2 KNOB, WING [11]
11 56407303 1 Randelmutter
12 8 BEARING, FLANGE .625 X .500 X .250 [12]
13 6 BUSHING .32X.50X.35 [13]
14 1 LATCH ASSEMBLY [14]
15 56511160 1 BLADE SPRT WLDT
16 56510374 1 Sauglippenset, seitl., rot [15]
17 1 STRAP-BLADE [16]
19 56511275 1 STRAP WELDMENT-SQUEEGEE
20 56511276 1 GUARD-EDGE SCRUB
21 1 GUARD-UHMW [17]
22 56510139 1 Halter Seitenabweiser [18]
23 56510254 2 SPRING-EXTENSION [18]
24 1 ARM-SIDE SQUEEGEE WELDT [19]
25 1 ARM-SIDE SQUEEGEE WELDT [19]
K1 56511284 1 ARM KIT-RIGHT SQGEE-HCII [20]
K2 56510811 1 VerschluRkit Seitenteil [21]
K3 56510812 1 HARDWARE KIT-SIDE SQGEE RT [22]
K4 56510813 1 GUARD KIT-UHMW [23]
OP 56510374 1 Sauglippenset, seitl., rot [24]
OP 56510375 1 Seitenleistenset Gummi [24]
OP 56510376 1 Seitenleistenset [24]
Part Notes:
[1] - ASSEMBLY-SIDE SQUEEGEE
[2] - BUSHING

Part of pos. K1
[3] - NUT, HEX NYL LOC-THIN SS 1/4-20

Part of pos. K4
[4] - NUT, HEX NYL LOC SS 5/16-18

Part of pos. K1, K3
[5] - SCR-HEXSS5/16-18 X 1.25

Part of pos. K1
[6] - SCR, PAN PHIL SS 6-32 X .38

Part of pos. K5
[7] - WSH-FLT SAE SS 5/16

Part of pos. K1

103




SCRUB SYSTEM-RIGHT SKIRT ASSY

CS7000 1200 Battery

[8] - NUT, HEX NYL LOC-THIN SS 6-32

Part of pos. K2
[9] - SCR-FLT PHIL SS 1/4-20 X .75

Part of pos. K4
[10] - SCR-HEX SS 5/16-18 X 4.50

Part of pos. K3
[11] - KNOB, WING

Part of pos. K3
[12] - BEARING, FLANGE .625 X .500 X .250

Part of pos. K1
[13] - BUSHING .32X.50X.35

Part of pos. K1
[14] - LATCH ASSEMBLY

Part of pos. K2
[15] - All Deck Blade Kits include all blades for both skirt assemblies
[16] - STRAP-BLADE

Part of pos. K2
[17] - GUARD-UHMW

Part of pos. K4
[18] - Part of pos. K1
[19] - ARM-SIDE SQUEEGEE WELDT

Part of pos. K1

[20] - Ktincl. pos. 1,3,4,6,12,13,22,23,24,25

[21] - K2incl. pos. 5,7,10,14,17

[22] - K3incl. pos. 3,9,10

[23] - K4incl. pos. 2,8,21

[24] - NOTE 1: All Deck Blade Kits include all blades for both skirt assemblies

104

2017.11.02
2015.03.02



2017.11.02

SIDE BROOM SYSTEM

CS7000 1200 Battery

2021.03.05

105



SIDE BROOM SYSTEM 2017.11.02
CS7000 1200 Battery 2021.03.05
Pos. Artikel-Nr. Menge |Variante Notes
1 1 NUT, HEX NYL LOC-THIN 3/8-16 [1]
2 2 NUT, HEX NYL LOC-THIN SS 1/4-20 [1]
3 4 NUT, HEX NYL LOC SS 5/16-18 [2]
4 4 SCR- HEX SS 5/16-18 X 1.00 [2]
5 2 WSH-FLT SAE SS 1/2 [1]
6 4 WSH-FLT SAE SS 5/16 [2]
7 2 Scr,Hex Hd Loc [1]
8 2 SCR, PAN PHIL SS 1/4-20 X .88 [1]
9 1 PIN, COTTER HAIR .0915 X .375 [1]
10 4 SCR- HEX SS 1/2-13 X 1.50 [1]
11 2 SCR-HEX LOC SS 1/2-13 X .75 [1]
12 2 BEARING, PILLOW BLOCK [2]
13 56413111 1 ACTUATOR 36V
14 56511113 1 SIDE BROOM LIFT WELDT
15 56511193 1 RT SIDE BROOM ASSY
15a 1 SCR, HEX 3/8-16 X .75 [3]
15b 2 NUT, HEX NYL LOC SS 1/2-13 [3]
15¢ 1 SCR- HEX SS 1/4-20 X 1.00 [3]
15d 2 WSH-FLT SAE SS 1/2 [3]
15e 1 SCR, PAN PHIL SS 1/4-20 X .75 [4]
15f 2 NUT-HEX JAM SS 1/4-20 [4]
159 1 PIN, SPR .31 X 1.38 [5]
15h 2 SCR- HEX SS 1/2-13 X 1.50 [3]
15i 4 SCR-HEX LOC SS M6-1 X 20MM [5]
15j 1 WSH, FLT SS .378 X 1.000 X .120 [3]
15k 56051136 1 Federzug zu Kent 27
15| 56305731 1 Befestigungsmutter f.
15m 2 BUSHING [3]
15n 1 BUSHING [3]
150 56509046 1 SIDE BROOM HUB ASSY
15p 56509048 1 GUARD-SIDE BROOM
159 56511652 1 BROOM MOTOR MOUNT WELDMENT-RS [3]
15r 56511195 1 RT SB ARM ASSY [3]
15s 56384449 1 SIDE BROOM MOTOR KIT [6]
56384521 1 SIDEBROOM MOTOR BRUSH KIT [7]
15t 1 BRACKET-SB LIFT [3]
15u 56510639 1 CABLE ASSY-.31 X 4.75 [3]
15v 56510707 1 Seitenbesen PP
16 56511194 1 LT SIDE BROOM ASSY [8]
16a 1 SCR, HEX 3/8-16 X .75 [9]
16b 2 NUT, HEX NYL LOC SS 1/2-13 [9]
16¢ 1 SCR- HEX SS 1/4-20 X 1.00 [9]
16d 2 WSH-FLT SAE SS 1/2 [9]
16e 1 SCR, PAN PHIL SS 1/4-20 X .75 [10]
16f 2 NUT-HEX JAM SS 1/4-20 [10]
169 1 PIN, SPR .31 X 1.38 [5]
16h 2 SCR- HEX SS 1/2-13 X 1.50 [9]
16i 4 SCR-HEX LOC SS M6-1 X 20MM [5]
16j 1 WSH, FLT SS .378 X 1.000 X .120 [9]
16k 56051136 1 Federzug zu Kent 27 [9]
161 56305725 1 Mutter
16m 2 BUSHING [9]
16n 1 BUSHING [9]
160 56509048 1 GUARD-SIDE BROOM
16p 56511653 1 BROOM MOTOR MOUNT WELDMENT-LSLT MOTOR BKT WELDT [9]
169 56511196 1 LT SB ARM ASSYLT SB ARM ASSY [9]
16r 56384449 1 SIDE BROOM MOTOR KIT [11]
56384521 1 SIDEBROOM MOTOR BRUSH KIT [12]
16s 1 BRACKET-SB LIFT [9]

106




SIDE BROOM SYSTEM

2017.11.02

CS7000 1200 Battery 2021.03.05
Pos. Artikel-Nr. Menge |Variante Notes
16t 56510639 1 CABLE ASSY-.31 X 4.75 [9]
16u 56510680 1 LT SB HUB ASSY
16v 56510707 1 Seitenbesen PP
17 56510954 1 ACTUATOR BRACKET WELDT
18 4 NUT-HEX NYL LOC-THIN SS 1/2-13 [1]
19 2 Wsh-Flt Sae 5/16 [1]
K1 56510736 1 BEARING KIT-SIDE BROOM [13]
K2 56510767 1 Seilzugkit re [13]
K3 56510769 1 Seilzugkit li [13]
K4 56510821 1 HARDWARE KIT-SIDE BROOM SYS [13]
K5 56510822 2 Befestigungskit f. Seitenbesen [13]
Part Notes:
[1] - K4
[2] - K1
[3] - K2
[4] - K2,K5
[5] - Kb
[6] - TSB-FC-2016-275 CS7000 Side broom motor replacement
[7] - Contains 4 replacement carbon brushes for one motor.
[8] - TSB-FC-2014-021 CS7000 Side Broom Motors
[9] - K3
[10] - K3K5
[11] - TSB-FC-2016-275 CS7000 Side broom motor replacement

DE TSB-FC-2016-275 CS7000 Neue Seitenbesenmotoren
[12] Contains 4 replacement carbon brushes for one motor.

TSB-FC-2016-275 CS7000 Side broom motor replacement

DE TSB-FC-2016-275 CS7000 Neue Seitenbesenmotoren
[13] K1 incl. pos. 3,4,6,12 K2 incl. pos. 15a,15b,15¢,15d,15h,15j,15m,15n,15q,15r,15t,15u K3 incl. pos.

16a,16b,16¢,16d,16e,16f,16h,16j,16k,16m,16n,13p,16q,16s,16t K4 incl. pos. 1,2,5,7,8,9,10,11,18 K5 incl. pos.

15e,15f,15915j,16e, 161,169, 16i

107




2017.11.02

RIGHT SIDE BROOM ARM ASSY

CS7000 1200 Battery

2015.09.23

108



RIGHT SIDE BROOM ARM ASSY 2017.11.02
CS7000 1200 Battery 2015.09.23
Pos. Artikel-Nr. Menge |Variante Notes
00 56511195 1 RT SB ARM ASSY [1]
1 56171123 1 Feder 0.75 x 1.68 BR1000

2 1 NUT, HEX NYL LOC-THIN SS 1/4-20 [2]
3 1 Nut, Hex Nyl Loc-Thin Ss 3/8-16 [3]
4 1 SCR- HEX SS 1/4-20 X 1.25 [2]
5 2 WSH-FLT SAE SS 1/2 [4]
6 1 Scr Hex 3/8-16 X 1.00 [5]
8 1 NUT-HEX JAM SS 1/4-20 [2]
9 2 RING, RET EXT TYPE E 0.62 DIA [2]
10 1 SCR- HEX SS 3/8-16 X 3.00 [6]
11 2 Scr Hex S.S. 1/2-13 X 1.5 [7]
12 3 WSH-FLT .406X.750X.090 [8]
13 2 BEARING, .719 X .625 X .375 [9]
14 1 BUSHING [10]
15 1 BUSHING [10]
16 1 UPR RT ARM ASSY [2]
17 1 LWR RT ARM ASSY [2]
18 1 RIGHT HINGE WELDT [11]
19 1 RIGHT HINGE WELDT [11]
20 2 Nut Hex Nyl Loc Ss 1/2-13 [12]
K1 56382854 ARM ASSY KIT-RT [13]
Part Notes:

1 - RT SBARMASSY

121 - K1

[3] - NUT, HEX NYL LOC-THIN SS 3/8-16

[4] - WSH-FLT SAE SS 1/2

[5] - SCR,HEX HD LOC 3/8-16X1.00

[6] - SCR- HEX SS 3/8-16 X 3.00

[7] - ScrHexS.S.1/2-13X 1.5

[8] - WSH-FLT .406X.750X.090

[9] - BEARING, .719 X .625 X .375

[10] - BUSHING

[11] - RIGHT HINGE WELDT

[12] - Nut Hex Nyl Loc Ss 1/2-13

[13] - K1includes pos. 2,4,8,9,16,17

109




2017.11.02

LEFT SIDE BROOM ARM ASSY

CS7000 1200 Battery

2016.11.08

110



LEFT SIDE BROOM ARM ASSY 2017.11.02
CS7000 1200 Battery 2016.11.08
Pos. Artikel-Nr. Menge |Variante Notes
00 56511196 1 LT SB ARM ASSY [1]
1 56171123 1 Feder 0.75 x 1.68 BR1000
2 1 K1 [2]
3 1 Nut Hex Nyl Loc Ss 1/2-13
4 1 K1 [3]
5 2 WSH-FLT SAE SS 1/2
6 1 Scr Hex 3/8-16 X 1.00
8 1 K1 [3]
9 2 K1 [3]
10 1 SCR- HEX SS 3/8-16 X 3.00
11 2 Scr Hex S.S. 1/2-13 X 1.5
12 3 WSH-FLT .406X.750X.090
13 2 BEARING, .719 X .625 X .375
14 1 BUSHING
15 1 BUSHING
16 1 K1 [3]
17 1 K1 [3]
18 1 LEFT HINGE WELDT
19 1 LEFT HINGE WELDT
20 2 Nut, Hex Nyl Loc-Thin Ss 3/8-16
Service Kits
K1 56382855 1 ARM ASSY KIT-LT [4]
Part Notes:
1 - LT SB ARMASSY
[2] - NUT, HEX NYL LOC-THIN SS 1/4-20
[3] - K1
[4] - Pos. K1 includes pos. 2,4,8,9,16,17

111




LADDER DIAGRAM-TRACKCLEAN CONNECTIONS 2017.11.02

CS7000 1200 Battery

SCHEMATIC
DIAGRAM

ENGINE:

WHT X003 GRN X013

GRAY
ENGINE RUN SIGNAL

TRACKCLEAN
HARNESS

BATTERY

WHT X003\ X010 WHT

TRACKCLEAN HARNESS

112

2016.12.14

KEY SWITCH DETAIL

CUT ORN X-143
DRN ORN VIO/GRN
]

X143 X-143

N
b
LVEL/ERN

CK CLEAN
HARNESS—-READER)
KITS ONLY

KIS RELAY DETAIL

RACKCLEAN HARNESS



LADDER DIAGRAM-TRACKCLEAN CONNECTIONS 2017.11.02

CS7000 1200 Battery 2016.12.14

113



2017.11.02

SOLUTION SYSTEM-1

CS7000 1200 Battery

2022.03.14

SEE ELECTRICAL SYSTEM

FRONT

——BEFORE SN 1000047872

114



SOLUTION SYSTEM-1 2017.11.02
CS7000 1200 Battery 2022.03.14
Pos. Artikel-Nr. Menge |Variante Notes
1 56407162 1 FilterFilter

1 56384157 1 GASKET-FILTER [1]
2 1 Barb NOTE 1

3 4 Wsh, Flt Sae #10

4 4 Scr Pan Phil Ss 10-24 X .50

5 2 Scr, Hex 1/4-20 X 1.00

6 8 Wsh, Flt Sae 1/4

7 2 Scr, Hex 1/4-20 X .75

8 56002292 1 Schraube 1/4 20x 1.00

9 4 Nut, Hex Nyl Loc 10-24

10 2 Scr- Hex Ss 1/4-20 X .50

11 5 Scr,Hex Hd Loc 1/4-20x.62

12 6 Scr-Truss Phil Ss Blk10-24x.50

13 56046309 1 U-Scheibe

14 56110318 2 U-BOLT 10-24 X R.69

15 4 Clamp- Hose Sae #10 (QTY OF 2 AFTER SN 1000047871)

16 1 Cap, Pipe Ght Nylon NOTE 1

17 56305545 1 Bogen 90 Grad

18 2 Hose - .75 X 3.00 E00521 NOTE 1

19 1 Washer, Rubber NOTE 1

20 56509187 1 VALVE-SOLUTION

21 56383051 1 TANK KIT

21 56509188 1 TANK-SOLUTION

22 1 Seat Assembly

22a 56001939 4 Flachdichtung 5/16

22b 56002922 3 SCR HEX LOC 1/4-20 X .62

22¢ 56002098 3 Scheibe SAE 1/4

22d 56002701 4 MUTTER 5-16-18 HEX JAM

22e 56509461 1 SEAT MOUNT WELDT

22f 56383291 1 SEAT-8 IN. MOUNT [2]
229 7-72-05005 1 SLIDE ADJUSTER KIT

22h 7-82-00050 1 Sitzschalter BR 1300 S

22| 56315382 1 CLIP CONDUIT

23 56509475 1 TUBE ASSY-PRESSURE SENSING

24 56510442 1 Schraubverschluf [3]
25 1 Shield-Valve

26 56510540 1 PLATE-SEAL

27 56510542 1 PLATE-SPACER

28 56511168 1 PLATE

29 56510587 1 NUT PLATE

30 56510590 1 BULB SEAL

31 56511169 1 COVER WELDT

32 56511124 1 COVER HANGER WELDT

33 56510659 1 TUBE-TYGON

34 56601215 1 PROP ROD SEAT

35 56900292 2 Adapter

36 56383049 1 HOSE ASSY

37 56002916 4 WSH FLT SAE SS #10

38 2 Washer Flat .266x.906x.060

39 56384956 2 CLAMP-HOSE [4]
K1 56510581 1 FILTER KIT-SOLUTION [5]
K1 56383052 1 FILTER KIT-SOLUTION [5]
K2 56510593 1 Frischwasserablass kpl. [6]
K4 56510824 1 HARDWARE KIT-SOLUTION SYS [7]
Part Notes:

11 - (for 56407162)

[2] - Seat 7-69-00008 has been replaced in production with Seat 56383291.

If you need to replace Seat 7-69-00008 please order Seat Kit 56383467.

115




(31
4]

5]
(61
(7]

SOLUTION SYSTEM-1

CS7000 1200 Battery

- TSB-FC-2015-031 Various machines Solution Fill Cap
- TSB-FC-2017-037 CS7000 solution pressure tube clamp

DE TSB-FC-2017-037 CS7000 neue Befestigungsklemmen fiir Schlauch am Displ...

- Ktincl. pos. 1,3,9,10,15,17,18,20,25,35
- K2incl. pos. 2,15,16,18,19
- Kdincl. pos. 3,4,5,6,7,11,12

116

2017.11.02
2022.03.14



SOLUTION SYSTEM-2 2017.11.02

CS7000 1200 Battery 2013.04.02

Resource notes:
K3 incl. pos. 1,2,4,8,9,10,11,13,14 K4 incl. pos. 3,4,5,6,7,8,22,23,24,25

117



SOLUTION SYSTEM-2 2017.11.02
CS7000 1200 Battery 2013.04.02

Pos. Artikel-Nr. Menge |Variante Notes

1 1 Scr, Hex 1/4-20 X 1.50

2 1 Scr, Hex 1/4-20 X .62

3 2 Scr, Hex 1/4-20 X .50

4 5 Wsh, Flt Sae 5/16

8 5 Scr, Hex 5/16-18 X .75

9 2 Nut, Hex Nyl Loc 1/4-20

10 3 Wsh, Flt .344 X .938 X .125

11 56304827 1 LATCH RH

12 56305547 2 PLUG PIPE E00040

13 1 Bracket-Latch Mount

14 1 Handle-Recovery Latch

15 56509363 1 HOOK-TETHER

16 56510045 1 COVER-CONTACTOR PANEL

17 56510062 1 PANEL-COVER

18 56510065 1 PANEL-FUSE COVER

19 56510661 1 GASKET-PLATE

20 56510951 1 TRIM-EDGE

21 56510952 1 TRIM-EDGE

22 3 Threaded Stud-Stainless

23 3 Nut-Hex Nyl Loc SS 5/16-18

24 12 Scr Hex 10-24 X .50

26 14 Washer Flat .266x.906x.060

K3 56510594 1 LATCH KIT-REC TANK [1]

K4 56510824 1 HARDWARE KIT-SOLUTION SYS [2]

Part Notes:

11 - K3incl. pos. 1,2,4,8,9,10,11,13,14

[2] - K4incl. pos. 3,4,5,6,7,8,22,23,24,25

118




2017.11.02

SQUEEGEE SYSTEM

CS7000 1200 Battery

2017.10.27

Resource notes:

K1 incl. pos. 1,2,7,14 K2 incl. pos. 3,4,5,6,13 K3 incl. pos. 9a,9¢,9h K4 incl. pos. 9¢,9f,9i K5 incl. pos. 9b,9g

119



SQUEEGEE SYSTEM 2017.11.02
CS7000 1200 Battery 2017.10.27
Pos. Artikel-Nr. Menge |Variante Notes
1 2 Nut, Hex Nyl Loc-Thin Ss 5/16-18
2 4 Wsh-Flt Sae Ss 3/8
3 2 Wsh-Flt Sae Ss 1/2
4 1 Pin-Clevis .50 X 2.75
5 1 Pin-Clevis-Grooved-Ss .5x2.00
6 1 Pin- Bow-Tie Cotter 7/16 - 1/2
7 2 Bearing, Flange
8 56511099 1 ASSEMBLY-SQUEEGEE TOOL
9 1 Assembly-Squeegee Support
9a 2 Washer, Int. Shake Pr
9b 1 Wsh, Flt Sae 3/4
9d 1 Scr, Hex 3/4-16 X 1.25 Grade8
9e 2 Nut, Hex Nyl Loc-Thin Ss 1/4-20
of 2 Scr-Flt Phil Ss 1/4-20 X .88
99 1 Rod End
9h 2 Caster-Squeegee
9i 1 Pad-Squeegee Lift
9j 56511280 1 SUPPORT WELDT
9k 56510168 1 HANDLE-ADJUSTMENT
10 56509241 1 ARM-SQUEEGEE LIFT [1]
11 56509246 2 Feder
12 56509247 1 Stellmotor [2]
13 1 Spacer-.510 X 1 X .88
14 2 3/8 Shoulder Screw 1/2lg 5/16-18thrd
15 1 Retaining Ring-E Style-Ss .5
Service Kits
K1 56510766 1 Besfestigungskit [3]
K2 56510768 1 Befestigungskit [4]
K3 56510817 1 Lenkrollen Kit [5]
K4 56510828 1 PAD KIT-SQUEEGEE LIFT [6]
K5 56510829 1 ROD END KIT-SQUEEGEE [7]
Part Notes:
[1] - TSB-FC-2014-033 CS7000 Squeegee Hitting Drive Wheel
[2] - TSB-FC-2015-028 CS7000 Squeegee will not lower_ Error code 39
DE TSB-FC-2015-028 CS7000 Saugfuss fahrt nicht mehr nach unten Fehler 39...
[3] - K1 incl. pos. 1,2,7,14
[4] - K2incl. pos. 3,4,5,6,13
[5] - K3 incl. pos. 9a,9¢,9h
[6] - K4 incl. pos. 9e,9f,9i
[7] - Kb&incl. pos. 9b,9g

120




WHEEL SYSTEM 2017.11.02
CS7000 1200 Battery 2016.11.08

Resource notes:
NS = Not Shown K1 incl. pos. 3,4,5,6,10,14 K2 incl. pos. 2,7,8,15,16,17 K3 incl. pos.

121



WHEEL SYSTEM 2017.11.02

CS7000 1200 Battery 2016.11.08
Pos. Artikel-Nr. Menge |Variante Notes
1 56509157 1 Antriebsrad
2 8 K2 1]
3 8 K1 2]
4 2 K1 [3]
5 2 K1 [4]
6 6 K1 [5]
7 6 K2 6]
8 8 K2 7]
9 56509157 1 Antriebsrad
9 56383293 1 Antriebsrad 310x140 mm [8]
10 1 K1 9]
11 56394447 1 TRACTION DRIVE GEARBOX KIT
12 56383402 2 WHEEL-MOLD-ON 16.2X4 [10]
12A 56509532 1 BEARING-WHEEL
12B 56509533 1 RING-SNAP

56383550 2 WHEEL-MOLDON-PU 16.2-4

13 56509664 2 BRAKE SPINDLE ASSEMBLY
14 1 K1 [11]
15 2 K2 [12]
16 2 K2 [13]
17 2 K2 [14]
18 8-11-00030 2 Kappe
K1 56510737 1 MOTOR KIT-DRIVE [15]
K2 56510826 1 HARDWARE KIT-WHEEL SYS [16]
K3 56510825 1 RING/PINION GEAR KIT-STEERING [17]
NS 56509532 1 BEARING-WHEEL
NS 56510853 1 SENSOR-THERMAL
NS 56510852 1 SENSOR-SPEED
NS 56509533 1 RING-SNAP
NS 56510762 1 BRAKE SHOE KIT
Part Notes:
[1] WSH-FLT SAE 1/2
[2] WSH, FLT SAE 5/16
[3] NUT, HEX NYL LOC-THIN 5/16-18
[4] SCR, HEX 5/16-18 X 3.50
[5] SCR, HEX SS M8-1.25 X 40MM
[6] SCR, HEX LOC M12-1.75 X 30MM
[7] SCR, HEX LOC 1/2-20 X 1.50 GRADE 8
[8] (Optional)
[9] MOTOR-TRACTION M24
[10] TSB-FC-2013-124 CS7000 and ER1300-1600 Tire Flat Spotting
[11] SHIELD-SPLASH
[12] PIN, COTTER
[13] 1" X 14 SLOTTED NUT
[14] WASHER, SPACER
[15] K1 incl. pos. 3,4,5,6,10,14
[16] K2 incl. pos. 2,7,8,15,16,17
[17] (for 56509195)

122




SQUEEGEE ASSY 2017.11.02
CS7000 1200 Battery 2016.11.08

Resource notes:

OP= Optional, Not Included NOTE 1: All squeegee blade kits include both front and rear squeegee blades. NOTE 2:
The squeegee weldment is not available for sale separately. If you need to replace it please order the entire
squeegee assembly 56511216. K1 incl. pos. 10 K2 incl. pos. 1,4,9 K3 incl. pos. 2,5,8 K4 incl. pos. 3,6

123



SQUEEGEE ASSY 2017.11.02
CS7000 1200 Battery 2016.11.08

Pos. Artikel-Nr. Menge |Variante Notes
00 56511216 1 Absaugleiste kpl.
1 2 SCR-PAN PHIL SS 6-32 X .38 [1]
2 2 WSH-FLT SAE SS 1/2 [2]
3 1 SCR-HEX LOC SS 1/4-20 X .62 [3]
4 2 NUT-HEX NYL LOC-THIN SS 6-32 [1]
5 2 PIN-BOW-TIE COTTER 7/16 - 1/2 [2]
6 2 SCR-PAN PHIL SS TYPE F 10-24 X .50 [3]
7 56109704 2 Drehknopf, Sauglippe
8 56111639 2 Rad 4.00 DIA. [2]
9 1 LATCH ASSEMBLY [1]
10 4 CLIP-SQUEEGEE [4]
11 56509203 1 CLAMP-PUSH PULL
12 1 SQUEEGEE WELDMENT [5]
13 56510371 1 Absaugleisten-Set hinten, rot [6]
14 56509219 1 Spannband
15 56509220 1 Befestigungsschiene
16 56510151 2 STUD - 3/8-16X1.75
17 56510153 1 PLATE-ADJUSTMENT
18 56509213 1 Sauglippe hinten, Gummi rot [7]
18 56510378 1 BLADE-SQ-REAR-GUM [8]
18 56510380 1 BLADE-SQ-REAR-PU [9]
K1 56510830 1 Halterung Kit [10]
K2 56510831 1 Verschlusskit [11]
K3 56510832 1 Rollenkit [12]
K4 56510833 1 HARDWARE KIT-SQUEEGEE TOOL [13]
NS 56510371 1 Absaugleisten-Set hinten, rot [6]
OP 56510373 1 Saugleistenset [6]
OP 56510372 1 Saugleistenset Gummi [6]
Part Notes:
[1] - Partof pos. K2
[2] - Partof pos. K3
[3] - Part of pos. K4
[4] - Part of pos. K1
[5] - ;’2§1s1q2u1eﬁegee weldment is not available for sale separately. If you need to replace it please order the entire squeegee assembly
[6] - All squeegee blade kits include both front and rear squeegee blades.
[7] - EXPIRED USE 56394403

If you need to replace the rear squeegee blades, they are available for sale separately.
[8] - EXPIRED USE 56394404

If you need to replace the rear squeegee blades, they are available for sale separately.
[9] - If you need to replace the rear squeegee blades, they are available for sale separately.
[10] - K1incl. pos. 10
[11] - K2incl. pos. 1,4,9
[12] - K3incl. pos. 2,5,8
[13] - K4incl. pos. 3,6

124




LADDER DIAGRAM-1 2017.11.02
CS7000 1200 Battery 2017.11.01

BATT
e
3svoC
\( F1 X102 x107 X107 x102
77
£ %
42V ALTERNATOR
—= /
7/ K15\
RELAY AUX
(e
\_H K10
~_~
e
GNTON Sh. CONTALTOR, STEERNE LAWP, TROUBLE
cBd
z x
X
12v |
POVER <1 =~
B A e BAT2
17-19 START INPUT COPTIONS 15
K9 FOMER OUTLETOPTONA H[e
I mim Je-14 DUTPUT it
CONTACTOR, AUX
SWITCH, IGNITION J7R Saegess x x ENGINE SYSTEM
DI0DE
g £ 51
X004 kiso ol S o = SEE ENGINE SHEETS
RELAY AUX B9 P
INPUT X013
J7-13 INPUT, A4
3 KEY SWITCH
£ K14 s15 sBE 79
s J7-L INPUT, NS
SHTCH, SEN RELAY, SAFTY SWITCH, EMERGENCY STOP SWITCH BATTERY INTERLOCK INTERLOCK § % —
J7-4 RN > Suir
- SIGNAL NPUT o o
TO STEERING SYSTEM 7O SPEED CONTROLLER GRN/BLU 3 g e
2 X COOLANT TEMPERATURE
oo 7-5 CODLANT TEPERATURE vaL > outeur
cgo Kisa WPUT
s o J2-34 INPUT,
o . VACC € . RN EL ISy ou pressure For Lev
J2-35 INPUT IR ENGINE ONLY
u/mr— 235 INPUT. )
vicea § E
K9 cgs U331 MIL INPUT TAN/RED- > ML (GND)
CONTACTOR, AUX el el T
7 ]
B J3-35 INPUT - THROTTLE 1
& ] J3-12 THROTTLE Bk
MO g VACC 30 OUTPUT W N OUTPUT
viac E
® 5 F
J3-11 THROTTLE 2 o2
ouTPUT @
Je-13 VACC 1 -
J3-26 INPUT, J3-10 START swar L
Vace 2 Fiteit =5 GROUND
M25 R
() J3-1 PWM OUTRUT % = IGNITION
PUMP, EXTENDED SCRUB 379 ToNITION QuTPLT
M23 uTPUT SEE NOTE 2
)= J3-32 GLOW PLU > i
M J3-24 DUTPUT I
PUMP, LOW PRESSURE ouTPUT
(QPTIGNAL) GASOLINE FUEL
A1 > Fowr
X011 MAIN MACHINE w2
< ® CONTROLLER T2 &
s 4 ; o8 PUMP, FUEL CASOLINE
% 8 % 8§ ° s
—> J3-13 DUTPUT ey FUEL LEVEL
PUMP, DUST GUARD
PG . FUEL LEVEL SENDER
s
W19 PUNP, SOLUTON CoNTROL 5oR sn
N - (OPTIGNAL) 8 %
()= RED/¥EL ——| J3-2 PWM 27700V FUELL g N
&) 4 aoTRUT NPUT oo g
WHT/YEL J2-15 PWM DUTPUT A ) SWITCH LOVLP PRESSURE
M7 PUMP, CHEMICAL METERING X5 il
- OPTonAL) J3-8 DUTRUT
o/ Ja-7 PUM UTRUT B CLUTCH, HIGH PRESSURE PLMP
Je-32 PVN DUTPUT A
M18  pUMP, CHEMICAL METERING
‘ 0 ~(OPTIONALY 4315 ax
O Je-et P UTRUT B g ax
Ja-18 ak
e B INPUT 1315 ax
= J3-20 K
1k . J3-aL Bk
By J3-14 DUTPUT s
H1
1) J3-27 OUTPUT J7-10 412V 21t
BACKUP ALAR A3
FETEE S -2 g8
CAN BUS 73 can o geog
™ 2828
J7-2 CAN L CHASSIS GROUND
~ A
N A ~N R ~N
vin
BLU/GRNB+ ey B
FROM F1

125



LADDER DIAGRAM-1 2017.11.02
CS7000 1200 Battery 2017.11.01
Pos. Artikel-Nr. Menge |Variante Notes
12CB 56413407 1 Sicherung 15A
A1 56385099 1 USER INTERFACE KIT
A3 56385099 1 USER INTERFACE KIT [1]
A4 1 Engine System
BAT2 56380449 1 BATTERY-12V 45AH WET [2]
BATT 1 Battery 36V [3]
BATT 80564310 3 Gelbatterie Monoblock, 12V-76 Ah [4]
CB1 56413822 1 CIRCUIT BREAKER 20 AMP
CB2 56509623 1 CIRCUIT BREAKER-25 AMP
CB3 56509623 1 CIRCUIT BREAKER-25 AMP
CB4 56315255 1 CIRCUIT BREAKER 5 AMP
CB6 56413407 1 Sicherung 15A
CB9 56413407 1 Sicherung 15A
F1 56303297 1 Sicherung 400 A
G1 56509345 1 ALTERNATOR-42V
H1 56409232 1 BACK-UP ALARM
H2 56482365 1 HORN 36V
K10 56395450 1 Relais BR 1000
K14 40892A 1 Zweipoliges Umschalt-
K15 40892A 1 Zweipoliges Umschalt-
K9 56395450 1 Relais BR 1000
L2 56397215 1 MagnetventilBA 755/855
LT1 56305627 1 TROUBLE LAMP [5]
M17 56110742 1 Chemie Pumpe 2
M18 56110742 1 Chemie Pumpe 2
M19 56413810 1 Pumpe 36 V BR 1300 S
M22 56511906 1 PUMP-ADAPTER CABLE KIT
M23 56511907 1 PUMP-ADAPTER CABLE KIT
M25 56413810 1 Pumpe 36 V BR 1300 S
S11 56418381 1 Druckschalter
S12 56510613 1 Sensor Tank
S13 56305053 1 N&herungssensor
S14 56111109 1 Schliisselschalter
S15 56407130 1 Schalter(Notunterbrecher)
S9 7-82-00050 1 Sitzschalter BR 1300 S
Y1 1 Clutch-High Pressure Pump (part of High Pressure Pump Assy 56509812
/ Optional)
Part Notes:
[1] - TSB-FC-2014-019 Flicker User Interface LED on CS7000
[2] - NOTFOR SALE IN EU
These items are only used on LPG and diesel models.
[3] - Only used on battery models.
[4] - These items are only used on LPG and diesel models.
[5] - NO LONGER AVAILABLE

126




LADDER DIAGRAM-2

CS7000 1200 Battery

127

RED
FROM
ayev F1 v
AN N N N N
s3 &
A1 J7-14 NPT SWITCH, HOPPER INTERLOCK
MAIN MACHINE CLOSES WHEN HOPPER IS DOWN
CONTROLLER >
17-15 INPUT
© SATCH, BXENDED SCRUB,LEVEL (OPTONAL) T
o & TCLOSES WHEN TANK 5 EMPTY) a ?
Toog 3
N S6 8, %
NN
716 INPUT—> —
SWTGH, DUST CONTROL FLTER {OPTIONA)
NOGNALLY 0PN, CLOSES WHEN FLTER 1S DRTY"
H J7-17 INPUT 1l e
SWITCH BRAKE w
3 w CLOSES WHEN BRAKE PEDEL IS ATREST '
K : ORN— Ja-20 PwM DUTPUT P g i
Have soruron £ 8 $10 g =
J7-18 INPUT VELMO—- gk <t
K’_“I SWITCH, HOPPER FIRE (OPTIONAL)
s NORMALLY OPEN, CLOSES AT 140 DEG.F
L BLU— J2-25 OUTPUT '
CONTACTOR, LEFT BRUsH HaToR [ ™ )
=l IMO—  Je-26 QUTPUT MOTOR, MAIN BROOM ACTUTOR
N}# | || % 10 Rep 1o BIEND
CONTACTOR CENTER BRUSH MOTOR 13-4 PV OUTPUT eow
K3
g RE—|  Jp-27 QUTPUT J7-33 POT HIGH|———aL0/BLk- |
CONTACTOR, RIGHT BRUSH HOTOR | |
K J7-34 WIPER————GRA/GR) R4 |
e Ja-16 OUTPUT | |
CONTALTOR, BROOM MOTOR [P e B
[P R . —
ONTACTOR. VAC HOTOR J2-10 PWM DUTPUTL—gep R (M )
K ‘ g [PE——
s e—| e oureur + 10 ReD To BXTEND
Je-11 PVN DUTPUT |y
CONTACTOR, DUST CONTROL HOTOR /0
K’_‘S | s1g |
s TR Gra
Ja-15 uTPUT J7-21 INPUT T TSWITCH, RETRACT LIMIT
ACTOR, SIOE BROOM L |croseswHENDEKISUP
o U/ORN—  Je-28 OUTPUT
CONTACTOR, HY0 PUKP NOTOR o ¢ [" o708 307 o Ao |
4w
8 | |
HF — se-24 putRUT saes s [ oyl ) |
.7 CONTACTOR, HYD PP HOTOR - i | M26 |
708 M14 § = g 0B
N . el S — 37 oUTPUT——< EEren/om |
WOTOR, SHAKER ouTPUT - 2 | -
w7
g 8 | S7¢° |8 %
J7-22 INPUT X 1N g >
< BT
-7 TLOSES WHEN DODR ISTLOSED | T =
a1
CURRENT SENSOR g 3 s8 gt 15 s
J7-23 WeuT—— & AR =5 >—
BRUSH aupm SWITCH, DUMP DOOR RETRACT LMIT
J7-as wav | ctosts wien ooow s e
SVHA M12
NPUT 17-27 BRUSH "
% K CURRENT SENSE e pareut e e MOTOR, SQUEEGEE ACTUATOR
sv-p + 70 RED T0 EXTEND
——— J7-es B- Je-5 OUTPUT —BLU/BRN:
CURRENT SENSOR vy 13
BROOM “ o8
BLU/YEL— J3-5 ouTPUT [ EoRMO—m{ U )
R NOTOR, SIDE_ BRODM ACTUATOR
] ; + 70 RED TO EXTEND
NPUT v J7-31 BRODM 82
CURRENT SENSE J3-17 OUTPUT g
sy < <& savom
i,
CURRENT SENSOR Jerta B INPUT
VAC B3 T3
auy/re— g8 LT4
i Je-3 -f2v OUTPUT— &3 ReD— Bz L
J7-29 VAC @ o LANP,RIGHT FRONT TURN
RED/WHT CURRENT  SENSE s B LT7 (OPTOND)
sV Je-t —t2v ouTPUT|—( ¢X ; 4 e — 4
VIO/WHT- LAMP, LEFT FRONT TUR!
, (OPTIONAL) om3C
3 Lo
= 4 8 71
= .8 L2 g x X“T
@) 8RN +———< &—— Jo-23 PwN Je-22 +12v OuTPUT]| (/VEL
HEAD LIGHT, RIGHT HEAD LIGHTS X186-C
CURE LITE e o
LT3 8 g LT11
Wz = g Yy X239-C|
HEAD LIGHT, LEFT J2-4 -2V DUTPUT | = Xy oRw- 304 BLK/YEL———
®
LT8 T e LAMP, RIGHT REAR S/T
S7 g g LT5  (OPTIONAL)
~ LAV, CURB Ja-5 -tav ouTPUT —< &= 504 YeL——4
(oPTIONAL) LT LAMP, RIGHT REAR TAIL
1o, (OPTIONAL)
o 204 LK/ YL ——1
8 g LAMP, LEFT REAR TAIL
g B LT9 ™™ (Grmionar)
Je-2 -1av ouTRUT |2 ¢ ®
LAMP, LEFT REAR 5/T
LT10 (OPTIONAL)
B
LAMP, FLASHIG
N
v
N

2017.11.02
2016.11.08



LADDER DIAGRAM-2 2017.11.02

CS7000 1200 Battery 2016.11.08
Pos. Artikel-Nr. Menge |Variante Notes
A1 56511565 1 CONTROL BOARD KIT [1]
B1 56510042 1 SENSOR-CURRENT
B2 56510042 1 SENSOR-CURRENT
B3 56510042 1 SENSOR-CURRENT
K1 56395450 1 Relais BR 1000
K11 56397250 1 Relais
K12 56397250 1 Relais
K2 56395450 1 Relais BR 1000
K3 56395450 1 Relais BR 1000
K4 56395450 1 Relais BR 1000
K5 56395450 1 Relais BR 1000
K6 56395450 1 Relais BR 1000
K8 56395450 1 Relais BR 1000
L1 56303275 1 Magnetventil BA755/855
LT10 56510893 1 BEACON-WARNING LED
LT11 56509918 1 LIGHT RED 12V 4 LED
LT2 56507223 1 Frontscheinwerfer [2]
LT2 56383035 1 LIGHT ASSY [3]
LT3 56383035 1 LIGHT ASSY [3]
LT3 56507223 1 Frontscheinwerfer [2]
LT4 56509559 1 LIGHT-TURN SIGNAL
LT5 56510280 1 LIGHT RED 12V 8 LED
LT6 56510280 1 LIGHT RED 12V 8 LED
LT7 56509559 1 LIGHT-TURN SIGNAL
LT8 56507830 1 LAMP 12V
LT9 56509918 1 LIGHT RED 12V 4 LED
M11 56509439 1 Hebe-/Senkmotor
M12 56509247 1 Stellmotor [1]
M13 56413111 1 ACTUATOR 36V
M14 56511367 1 Rittler Motor Set
M21 56509438 1 ACTUATOR-BROOM LIFT
M26 56509414 1 ACTUATOR-LINEAR 36V
R4 1 Part of Main Broom Actuator 56509438 [4]
S1 56305053 1 Naherungssensor [5]
S3 56305053 1 Naherungssensor [6]
S4 56509932 1 FLOAT SWITCH ASSY [7]
S5 56305053 1 Naherungssensor [8]
S6 56509729 1 Warnung "Filter voll" [9]
S7 56305053 1 Naherungssensor [10]
S8 56305053 1 Naherungssensor [11]
S10 56418405 1 Thermoschalter CR 1400 [12]
Part Notes:
[1] - TSB-FC-2015-028 CS7000 Squeegee will not lower_ Error code 39

DE TSB-FC-2015-028 CS7000 Saugfuss fahrt nicht mehr nach unten Fehler 39...

[2] - Can only be used on machines before serial number 1000046551.
[3] - Can only be used on machines after serial number 1000046550.
[4] - Part of Main Broom Actuator 56509438
[5] (Scrub Deck Retract Limit) TSB-FC-2014-037 Noisy Scrub Deck Actuator on CS7000
[6] (Hopper Interlock)
[7] (Optional)
[8] (Brake)
[9] (Plugged Filter Kit / Optional)
[10] (Hopper Dump Door Extent)
[11] (Hopper Dump Door Retract)
[12] (Hopper Temp Sensor Kit)

128



LADDER DIAGRAM-3

CS7000 1200 Battery

RED
B+ Frov i B-
S A N
DRIVE MOTOR
M24
K7
——RED -+ —RED 1-2— p. 3|
WHEEL DRIVE [ RED—
v — RED —
A2 v — RED —
DRIVE CONTROLLER
(CURTIS 1234 SPEED CONTROLLER)
4
+5V J4-26 —PINK/RED ‘1 Ef
PHASE B J4-32 o <
PHASE A J4-31 T &
VIO /GRN F j\
K7 TEMP SENSOR GROUND J4-7 . "N 3
DRIVER 1 J4-6 2 s
* Q * TEMP SENSOR J4-8 s w‘ kB
WHEEL DRIVE BLK/PINK—
5 PINK/WHT
3
a
z2 KSI COIL POWER RETURN J4-13
&g 4 8Lk /WHT-
THROTTLE POT WIPER J4-16
—sk/mr——
+5V THROTTLE POT HIGH J4-15
B- POT LOW J4-18
INTERLOCK J4-9
KSI Ja-1
CAN H J4-23 [ YEL EEN
CAN L J4-35 [~ GFN BUS
12V J4-25 | ———VIO/MHT- 4
TX J4-28 | ——WHI/OR) 3
RX J4-29 [———BLU/GR 1
BLK/WHT- 2
J10
CURTIS PROGRAMER CONNECTOR
© S
DUST CONTROL UOTOR ] g T
& g
s K6 x o M5 g x
> + f e
T )=
CONTACTOR, DUST CONTROL MOTOR _ \aTom, Busr CONTROL .
i I o
SIDE BROON NOTORS T3 2 1
ce7 K8 g8 m8 g8
TSt ol - ——> >——
CONTACTOR. SIDE BROOM MATOR, RIGHT SIDE BRDOM
M9
VREB—,O,—GLK
MOTOR, LEFT SIDE BROOM
HYDRAULIC PUUP NOTOR K11 2
cB8 CONTACTOR, HYD M10 CONTACTOR, HYD
o I W
T Hibs U/ + - a3
! MOTOR ASM, HYD PUMP !
—sLk—t
K
BROOM CURRENT SENSOR
@ w N
CONTACTOR, BROOM OTOR BROOM U
K1 M2 BRUSH CURRENT SENSOR
N o b = K-
RED
FROM F1 CONTACTOR, LEFT BRUSH MOTOR LEFT BRUSH
F2 K2
I il /L - K-
CONTACTOR CENTER BRUSH MOTOR \OToR, TENTER BRUSH
K3 M4
uy) ==

CONTACTOR, RIGHT BRUSH MOTOR

K5

MOTOR, RIGHT BRUSH
VAC CURRENT SENSOR
K-

Resource notes:
NS== Not Shown

CONTACTOR, VAC MOTOR

lo;

MOTOR VACUUM

LU/

129

‘M7§

MOTOR VAGUUM

2017.11.02
2018.08.15



LADDER DIAGRAM-3 2017.11.02

CS7000 1200 Battery 2018.08.15
Pos. Artikel-Nr. Menge |Variante Notes
A2 56511635 1 TRACTION CONTROLLER KIT [1]
CB5 56507644 1 CIRCUIT BREAKER 10 AMP
CB7 56413407 1 Sicherung 15A
CB8 56509623 1 CIRCUIT BREAKER-25 AMP
F2 56412089 1 FUSE 150 AMP
K1 56395450 1 Relais BR 1000
K11 56397250 1 Relais
K12 56397250 1 Relais
K2 56395450 1 Relais BR 1000
K3 56395450 1 Relais BR 1000
K4 56395450 1 Relais BR 1000
K5 56395450 1 Relais BR 1000
K6 56395450 1 Relais BR 1000
K7 56303198 1 Relais 26V
K8 56395450 1 Relais BR 1000
M1 56384183 1 MOTOR-36 VDC-3000 RPM-1.1 HP [2]
M2 56511973 1 LEFT GEARMOTOR/CABLE KIT
M3 56511973 1 LEFT GEARMOTOR/CABLE KIT
M4 56511975 1 RIGHT GEARMOTOR/CABLE KIT
M5 56509561 1 IMPELLER ASSY
M6 56510209 1 Saugmotor [3]
M7 56510209 1 Saugmotor [3]
M8 56384449 1 SIDE BROOM MOTOR KIT
M9 56384449 1 SIDE BROOM MOTOR KIT
M10 56511905 1 0.55HP MOTOR-ADAPTER CABLE KIT
M24 56509168 1 MOTOR-TRACTION
NS 56510763 1 BRUSH KIT-MOTOR [4]
NS 56510763 1 BRUSH KIT-MOTOR [5]
NS 56510844 1 BRUSH KIT-MOTOR [6]
NS 56510763 1 BRUSH KIT-MOTOR [7]
NS 56510765 1 BRUSH KIT-MOTOR [8]
NS 56510844 1 BRUSH KIT-MOTOR [9]
R1 1 Pot-5K Ohm (part of Foot Pedal Assy 56601052)
Part Notes:
[1] - TSB-FC-2017-028 CS7000 Drive controller change

DE TSB-FC-2017-028 CS7000 Neu modifizierte Fahrsteuerung
[2] - TSB-FC-2017-057 CS7000 Main broom motor change
DE TSB-FC-2017-057 CS7000 Neuer Hauptkehrwalzenmotor mit neuen Kohlebiirs...

[3] - TSB-FC-2014-018 CS7000 Vac Motors
[4] - M3 (for 56510291)
[5] - M4 (for 56510292)
[6] - M9 (for 56510318 & 56510482)
7 - M2 (for 56510291)
[8] - M1 (for 56510758)
[9] - M8 (for 56510318 & 56510482)

130




LADDER DIAGRAM-4 2017.11.02

CS7000 1200 Battery 2014.07.16
F‘i‘\" k
A[ STEER BY WRE
caio K10
D gy — WA —dl— G ———— 1
CONTACTCR, STEERMG
Mg
STEERING ACTUACTOR
WRES OH ACTUACTOR
N AN 1
1 sl
! | W\
v -3
ot 0 L ok e
P a4n
STEERING
CONTROLER
AS
excares, a1 w55
ocaEnmz A
T SN %
T ] o Ea
v SENSIR_SUPPLY JS5-3 /i
%95 A
Al CHCEBER_INL3 31 § 2 e |
B EWCOBER N4 J5-10 — El | Az
A2 TIEITAL N4 o179 T > T T
BE BIGITAL_ NG 329 JI | am- GND 1
s lmame | VOLT 1 (+5V)
1 >:_.m_ 81
Ay demme { B2
ﬂl }:.W GND 2
H_»le YOLT 2 (+5V)
o e e - Ayy | e TFD TORQUE CONTROL
1771
Bt st Myl wr TFD B+ POWER
SLICATION CEnEIE BeuT ke STEERING WHEEL ROTATION SENSOR
516
mCHT LINEE (T 813 oy o
SWITCH, RIGHT TRAVEL LM
817
LEFT LMIT IWPUT Seth CRNARED ot ORN
SWICH, LEFT TRAVEL LIWIT FROM SEAT SWITCH
Ki4
BAFTY BELAY DUTRUT -18 CEJ
RELAY, SAFTY
o s ) ) sy CANH
I
s >< >< Loy EANL
|
con e A8 Ly E-
S S
R3 i}
ST Ol
RESISATOR, 10 OHM

131



LADDER DIAGRAM-4 2017.11.02
CS7000 1200 Battery 2014.07.16
Pos. Artikel-Nr. Menge |Variante Notes
A5 56510729 1 Lenksteuerung
CB10 56509623 1 CIRCUIT BREAKER-25 AMP
E4 56510408 1 Servolenkung
K10 56395450 1 Relais BR 1000
K14 40892A 1 Zweipoliges Umschalt-
M16 56380406 1 Motor f. Lenkgetriebe 36V
R3 1 Resistor-10 Ohm
S16 56305053 1 N&herungssensor
S17 56305053 1 Naherungssensor

132




LADDER DIAGRAM 5 2017.11.02

CS7000 1200 Battery 2016.12.06
~ A
? ee
S Y=
faY N
3
AN STEERR BY WRE
’L CB10 K10
RED ———1 oo BRN/GRA — by -. ax
CONTACTOR, STEERING [Pp—— e s
N VAN U 4
STEERING e [ /M #1
CONTROLLER ] v\
A5 v " AV =
o
Lo
45V —)—D‘H
L 23 6
- J5-3
ORI 2 .
ENCODER_IN_2 SN v -3
TEMP SENSOR =—) 56
k=3
Ex] a E4
A ENGODER N3 Ly <y - x98 Al
o L ¢ 68! ]
s2 RN o [0 | = b B Bl |
=3 ]
52 ENCODER_IN6_MLALILIL 3 X ERNL GND 1
= 77
Ayl VOLT 1 ¢+5V>
e
P> - —
oy | " B2
77 -
RN GND 2
| |
ERN VOLT 2 (+5V)
T
T covTRL . - - w‘ } TORQUE CONTROL
72
e o | B+ POWER
e
APPLICATION CONFIG DeUT
==1] STEERING WHEEL ROTATION SENSOR
516
R Lpar BT — — 20,
SWITCH, RIGHT TRAVEL LIMIT
et e vevt —— ony/eeo LA > TO 1E7
SWITCH, LEFT TRAVEL LMIT KSI
K14
e
) W o
P A N —>D T0 14
I
o s> 10 164
I
R (o 15> B—
3 D1
R S Kt

RESISTOR, 10 OHM

133



LADDER DIAGRAM 5 2017.11.02

CS7000 1200 Battery 2016.12.06
Pos. Artikel-Nr. Menge |Variante Notes
A5 56510729 1 Lenksteuerung
CB10 56509623 1 CIRCUIT BREAKER-25 AMP [1]
E4 56510408 1 Servolenkung
K10 56395450 1 Relais BR 1000 [1]
K14 40892A 1 Zweipoliges Umschalt- [2]
M16 56380406 1 Motor f. Lenkgetriebe 36V
R3 1 Resistor-10 Ohm
S16 56305053 1 N&herungssensor [3]
S17 56305053 1 Naherungssensor [4]
Part Notes:

[1] - Steering

[2] - Safety

[3] - Right Travel Limit
[4] - Left Travel Limit

134



LADDER DIAGRAM-KUBOTA DIESEL ENGINE SYSTEM

CS7000 1200 Battery

KUBLUTA DIESEL ENGINE

2017.11.02
2014.07.16

SYSTEM

—ﬂrﬂ/\mr—r(?)-rx,
¥265 X113
TO (Y E—— Dve
< t 30_]s0
START STARTER
QuTrPUT f—tmm——3 BAT 2
G2
]
%285 X113 au £
’ e I u
TO
18 ALTERNATOR APECS 3000 GOVERNDR Lk
IGNITION ON wogs  XN3 33 T
RED WHT
OUTPUT RED e ACTUATORG) [+ &
WHT/BLK
ACTUATORG-) LALLE
azeh K140 vio LU B4
W/ nte SPEED SELECT 2 MAGNETIC PICKLP(+>
GRN
MAGNETIC PLCKLPG-2
s19 GRa YEL
e e o2 SPEED SELECT | SERWICE TOOLCTay [T
—’—E. - o RN i WAGNETIC
SERVICE TOOLGRwy [ 2 PICK=UF
1
4 s
3 o
THROTTLE 2
QuTPUT X288 x40
THROTILE 1 P W Ma0
TP
K266 X140 X113 B - X265 X113
7N siowaL - 2 51 G_i/ PUMP, FUEL S
e %265 %113 E1818 '
CooLANT TENP ) GRNAEL £{4E Ry L A
INPUT SWITH, COOLANT TEMP.
E1 E2| E2
GLOW PLUGS
K13
ih SO
i v
RELAY GLOW FLUG
K13
GLOW PLUG g
OUTPUT e

FRELAY, GOLW PLUG.

135



LADDER DIAGRAM-KUBOTA DIESEL ENGINE SYSTEM  2017.11.02
CS7000 1200 Battery 2014.07.16

Pos. Artikel-Nr. Menge |Variante Notes

13 56110423 1 RELAY SPST 12V 75A

13 56510350 1 GOVERNOR-CONTROLLER

B4 6 Magnetic Pick-Up (part of Apecs 3000 Governor 56510350)

CB11 56509624 1 Sicherungsautomat 40 Amp.

DV6 56419089 1 Starter

E1 6 Glow Plug

E2 6 Glow Plug

E3 6 Glow Plug

G2 56510385 1 ALTERNATOR-40 AMP

M15 * 1 INFO

M20 56508355 1 Krafstoffpumpe [1]

S18 56419091 1 Temperaturschalter

S19 56508444 1 Oldruckschalter

Part Notes:

[1] - Shipped with the engine.

136




LADDER DIAGRAM-KUBOTA LPG ENGINE SYSTEM

CS7000 1200 Battery

IGNITER
AsSY

12v

%
g
x|

RUNENABLE SGHAL

(0]

O sumomson.
€]

@

coL3 coL2 coL1 ==
IGNITION CONNECTOR
FOR PLUGGING INTO
FUEL PUMP X265 — A #1 -4 FUEL PUMP (3)- PNKIYEL 16 KUBOTA IGINTION HARNESS
GNITION REQUEST woss = oSS #1 - ¢ PNK 16 L PNKBLK 16
k \ RY 16
PNKIBLU 16 PNK/BLU 16 PNK/BLU 16 LaJ
I PNKGERT T ———
R T, =
= == [wrerror
o 3 WocDumDLERES
4 2| | AR,
glg| | useo & B Srmgen
e o 5|
& ®
CRANK REQUEST X265 = By #1 = F BLUPK S 5
@
o e e
Reae SHUTCOMN RELAY
suwr s
THROTILE 1(12V OUTPUT) x266 — K, ¢ #2 = K SPEED2(12y QUIPUT)-RED1S XTI
smoren
SHELDED e L
RUN SIGNAL(12V INPUT) 265 — #2 - C enomeri (v GaY 16 ? =
X285 — #1= G HGHCOOLANT TEMP (GROUND INPUT) - GRNYEL 16
COOLENT TEMP(GROUND INPUT) CRVRED 76

GRY
RED 16

TEWP. SWITCH
(OPENFOR
NORMAL TEWP)

[

1

oLswiTcH
PRESSURE)

(OPENFOR

37

WOODWARD
AUTO CHOKE
SOLENOID
Sh7e1

2017.11.02
2015.09.28

INILSAS ANIONT OdT-SYO VLOENN




LADDER DIAGRAM-KUBOTA LPG ENGINE SYSTEM 2017.11.02

CS7000 1200 Battery 2015.09.28
Pos. Artikel-Nr. Menge |Variante Notes
0775-295 1 ALTERNATOR WITH PULLEY
56507994 1 Sicherheitsventil
56419090 1 Oldruck-Schalter
56419091 1 Temperaturschalter
56508440 1 STARTER ASSEMBLY

138



LADDER DIAGRAM-KUBOTA LPG LEV ENGINE SYSTEM 2017.11.02
CS7000 1200 Battery 2016.12.14

T B

sy 39 £
[ s :
) s | g
]
I ] e 5l
42| FUEL LOCK—OFF
"~ . L i ot
P il
o £ (20 wros . 3 %E
o 1 () 0 agt §§Z§§E
connn e, @0 omy 58 B l
ol pegss, (oD cuoan 223 et 3 \
El BB E e 17 I —
AL
ENSINE REDAVHIL Y L [[ m
NER 1 PreY T LY <
BRERLL nLo /
= H A (0( m
o RS e wize i BT >
‘oo 2] o1z AT —
H e w——"—"m 1l rars F[ (] III o9 =
2 llesoune rey e oy B G)
e | e o) 2 'L } B/ T m_‘ ® =
| @iy = B 10 BKSt W,)/;;ggx a9 =
= o Sola) Ecu
= g 11 [[Eppeessd ., &
E EEER e Bz -y
E FEEE
b 1844 wowrar 1 [ I ““ o
o nxos 4 ko I 1 =
PRIV 0 8844 ¢ ¢ § ) AT ane ] 1] >
v i s ] 1 o
22 s/ amane 12y STARTER t S )
sy
517 P LN FuL Pue M —— I 4 ]
324 GRAENGINE RUN_(GND) [ z
15 ey TN (120)
3! el
358 TumeD WL o) ¥ Gposihadn
=t ™ Hiids |
)
P11 e ) )
o cveouemess o) {7, o) ege | B 05
362 o/ coouun e (o T
25 o peoru 1 (0 b=
520 00 o 2 10 s | | |
oll® — HULUL
als |
iz TV BT
srasizea

139



LADDER DIAGRAM-KUBOTA LPG LEV ENGINE SYSTEM 2017.11.02

CS7000 1200 Battery 2016.12.14

140



56510414 - BEACON KIT 2017.11.02

CS7000 1200 Battery 2017.08.14

141



56510414 - BEACON KIT 2017.11.02
CS7000 1200 Battery 2017.08.14

Pos. Artikel-Nr. Menge |Variante Notes

00 56510414 1 Rundumleuchte

1 56001939 1 Flachdichtung 5/16

2 56001993 2 SCR PAN HD PHIL 10-24X.50

3 56002768 2 1/4-20 NYLOC NUT

4 56002897 2 Schraube

5 56002914 2 WSH FLT STD SS 1/4

6 56002929 1 SCR HEX HD LOC 5/16-18X

8 56510893 1 BEACON-WARNING LED

9 56509175 1 HARNESS-BEACON

10 56510427 1 TUBE WELDMENT

11 56510573 2 WELL-NUT

142




56305519 - BACK-UP ALARM KIT 2017.11.02

CS7000 1200 Battery 2017.08.14

143



56305519 - BACK-UP ALARM KIT

2017.11.02
CS7000 1200 Battery 2017.08.14
Pos. Artikel-Nr. Menge |Variante Notes
00 56305519 1 Ruckfahralarm
1 56409232 1 BACK-UP ALARM
2 56409495 1 Anschlu3kabel
3 56409538 2 Isolator
4 56009018 2 SCHRAUBE 1/4-20X3/4 HP5
5 56002708 2 Stopmutter 1/4-20
6 56002098 2 Scheibe SAE 1/4

144




OPTIONAL KITS & ACCESSORIES

2017.11.02
CS7000 1200 Battery

2016.12.12

Resource notes:

NOTE 1: All squeegee blade kits include both front and rear squeegee blades.
NOTE 2: All Deck Blade Kits include all blades for both skirt assemblies

NOTE 3: Replacement parts for the kits listed above can be found on each kit's associated instruction sheet.
NOTE 4: This drive wheel can be used in place of the standard drive whell 56509157 for increased traction.

145



OPTIONAL KITS & ACCESSORIES 2017.11.02

CS7000 1200 Battery 2016.12.12
Pos. Artikel-Nr. Menge |Variante Notes
NOTE 3 56509926 1 Schrubbwasser Recycling-Set [1]
NOTE 3 56509988 1 Fahrerkomfortsitz
NOTE 3 56509975 1 Fahreschutzdach 79" (2 m Hohe)

NOTE 3 56510399 1 Fahrerschutzdach 82"(2,10 m Hoéhe)
NOTE 3 56383455 1 Sicherheitsgurt-Set
NOTE 3 56511558 1 BRAKE LIGHT W/TURN SIGNAL-KIT [2]
NOTE 3 56394124 1 REAR ROLLER KIT-LEFT AND RIGHT
NOTE 3 56509914 1 Schutzrolle, vorne
NOTE 3 56510326 1 Super Duty-Set [3]
NOTE 3 56510605 1 Feuerldscher
NOTE 3 56305519 1 Ruckfahralarm
NOTE 3 56509994 1 FuBmatte
NOTE 3 56510684 1 Ecoflex-Set [2]
NOTE 3 56509811 1 Hochdruckpumpe Diesel
NOTE 3 56509810 1 Hochdruckpumpe LPG
NOTE 3 56509729 1 Warnung "Filter voll"
NOTE 3 56509728 1 Temperaturfihler Set
NOTE 3 56383045 1 Arbeitsscheinwerfer
NOTE 3 56510407 1 Rundumleuchte Fahrerschutzdach [2]
NOTE 3 56510444 1 Flaches Dach
NOTE 3 56510414 1 Rundumleuchte
NOTE 3 56510424 1 Befiillset
NOTE 3 56510443 1 Handsaugset
NOTE 3 56510368 1 Reinigungsschlauch Set [2]
NOTE 3 56510015 1 HeilRwasseroption LPG
NOTE 3 56510464 1 HeiRwasseroption Diesel
NOTE 3 7-03-04250 1 Armlehne rechts
NOTE 3 56511741 1 SQUEEGEE GUARD KIT
NOTE 3 56510450 1 Kollisionsschutz vorne, inkl. 2 Schutzro
NOTE 3 56601410 1 Ablafschlauch 11.5FT 3.5M
NOTE 3 56111280 1 Reinigungset
NOTE 3 56510465 1 Steckdose Zubehor
NOTE 3 56509481 1 Dust-Guard-System [2]
Squeegee Blade Kits (See Squeegee Blade Selector Guide)
NOTE 1 56510371 1 Absaugleisten-Set hinten, rot
NOTE 1 56510372 1 Saugleistenset Gummi
NOTE 1 56510373 1 Saugleistenset
NOTE 2 56510374 1 Sauglippenset, seitl., rot
NOTE 2 56510375 1 Seitenleistenset Gummi
NOTE 2 56510376 1 Seitenleistenset
Options
NOTE 4 56383293 1 Antriebsrad 310x140 mm
Accessories
56044591 1 LITERATURE PACK [4]
Scrub Brushes (See Brush Selector Guide)
56505780 3 Padhalter 430 mm
56505195 3 Padverschluss m. Spange
56505785 3 Birste PPN weich 430 mm
56505784 3 Burste PPN hart 430 mm
56505786 3 Biirste Union Mix 430 mm
56505783 3 BURSTE AGLITE, WEICH 400 MM
56505787 3 Biirste Mid Grit 240, 430 mm
56505788 3 Biirste Mid Grit 180
56505782 3 Biirste Dyna Grit, mittel 400 mm
56505781 3 Birste Magna Grit, hart 400 mm
Main Brooms
33018858 1 Kehrwalze Stahimix/PPL 0,5/ 310x900 mm
33018856 1 Kehrwalze Nylon 1,2/ 310x900 mm
33018857 1 Kehrwalze PP 0,7/ 310x900 mm, weil}

146




OPTIONAL KITS & ACCESSORIES

2017.11.02
CS7000 1200 Battery 2016.12.12
Pos. Artikel-Nr. Menge |Variante Notes
Side Brooms
56510707 1 Seitenbesen PP
Part Notes:
[1] PRUNED ACCESSORY
[2] PRUNED ACCESSORIES
[3] COMPLEXITY REDUCTION
4] PRINT FROM HOMEPAGE

147




RECOMMENDED SPARE PARTS 2017.11.02

CS7000 1200 Battery 2020.11.03

148



RECOMMENDED SPARE PARTS 2017.11.02
CS7000 1200 Battery 2020.11.03
Pos. Artikel-Nr. Menge |Variante Notes
01 56505786 1 Biirste Union Mix 430 mm [1]
01 56505787 1 Biirste Mid Grit 240, 430 mm [1]
01 56505780 1 Padhalter 430 mm [1]
01 56505782 1 Burste Dyna Grit, mittel 400 mm [1]
01 56505785 1 Burste PPN weich 430 mm [1]
01 56505195 1 Padverschluss m. Spange [1]
01 56505781 1 Birste Magna Grit, hart 400 mm [1]
01 56505788 1 Biirste Mid Grit 180 [1]
01 56505783 1 BURSTE AGLITE, WEICH 400 MM [1]
01 56505784 1 Biirste PPN hart 430 mm [1]
02 33018858 1 Kehrwalze Stahimix/PPL 0,5/ 310x900 mm [2]
02 33018857 1 Kehrwalze PP 0,7/ 310x900 mm, weil [2]
02 33018856 1 Kehrwalze Nylon 1,2/ 310x900 mm [2]
03 56510707 1 Seitenbesen PP [3]
04 56510375 1 Seitenleistenset Gummi [4]
04 56510810 1 ARM KIT-LEFT SIDE SQGEE [4]
04 56510882 1 STRAP KIT-SIDE SQGEE LT RR [4]
04 56510374 1 Sauglippenset, seitl., rot [4]
04 56510883 1 VerschluBkit Seitenteil [4]
04 56510376 1 Seitenleistenset [4]
05 56510811 1 VerschluRkit Seitenteil [5]
05 56383050 1 ARM KIT-RIGHT SIDE SQGEE [5]
05 56510813 1 GUARD KIT-UHMW [5]
05 56510375 1 Seitenleistenset Gummi [5]
05 56510374 1 Sauglippenset, seitl., rot [5]
05 56510812 1 HARDWARE KIT-SIDE SQGEE RT [5]
05 56511213 1 GUARD-EDGE SCRUB [5]
05 56510376 1 Seitenleistenset [5]
06 56413195 1 Filter BR 1300/S [6]
06 56482028 1 Primarluftfilter, P822858 Donaldson [6]
06 56419086 1 Dieselfilter [6]
06 56413194 1 Filtersieb zu BR 1300 [6]
06 56482029 1 Luftfilter, P821575 Donaldson [6]
06 56510354 1 Filterelement syntetisch [6]
06 56510581 1 FILTER KIT-SOLUTION [6]
06 56510095 1 Tankgeber [6]
06 56511572 1 FILTER-OIL-WG972 EFI ENGINE [6]
06 56482659 1 Motoroelfilter [6]
07 56509146 1 SEAL-HOPPER DOOR BOTTOM [7]
07 56509399 1 SEAL-HOPPER [7]
07 56511192 1 DUMP DOOR ASSY [7]
08 56510232 1 GASKET-RECOVERY COVER [8]
08 56384881 1 HOSE-DRAIN-PU [8]
08 56510583 1 FLOAT BALL CAGE KIT [8]
08 56509985 1 Saugschlauch [8]
08 56510678 1 GASKET-TANK [8]
09 56509157 1 Antriebsrad [9]
09 56383402 1 WHEEL-MOLD-ON 16.2X4 [9]
10 56380406 1 Motor f. Lenkgetriebe 36V [10]
10 56509439 1 Hebe-/Senkmotor [10]
10 56413111 1 ACTUATOR 36V [10]
10 56509414 1 ACTUATOR-LINEAR 36V [10]
10 56509438 1 ACTUATOR-BROOM LIFT [10]
10 56509247 1 Stellmotor [10]
11 56110423 1 RELAY SPST 12V 75A [11]
11 40892A 1 Zweipoliges Umschalt- [11]
11 40892A 1 Zweipoliges Umschalt- [11]
11 56110423 1 RELAY SPST 12V 75A [11]
12 56412089 1 FUSE 150 AMP [12]

149




RECOMMENDED SPARE PARTS 2017.11.02
CS7000 1200 Battery 2020.11.03
Pos. Artikel-Nr. Menge |Variante Notes
12 56303297 1 Sicherung 400 A [12]
13 56305053 1 N&herungssensor [13]
13 56509729 1 Warnung "Filter voll" [14]
13 56305053 1 Naherungssensor [15]
13 56305053 1 Naherungssensor [16]
13 56510042 1 SENSOR-CURRENT [17]
13 56510042 1 SENSOR-CURRENT [18]
13 56418405 1 Thermoschalter CR 1400 [19]
13 56510042 1 SENSOR-CURRENT [20]
13 56509932 1 FLOAT SWITCH ASSY [21]
14 56509561 1 IMPELLER ASSY [22]
14 56384449 1 SIDE BROOM MOTOR KIT [23]
14 56509168 1 MOTOR-TRACTION [22]
14 56384449 1 SIDE BROOM MOTOR KIT [23]
14 56510737 1 MOTOR KIT-DRIVE [22]
14 56508440 1 STARTER ASSEMBLY [22]
14 56511905 1 0.55HP MOTOR-ADAPTER CABLE KIT [24]
14 56384183 1 MOTOR-36 VDC-3000 RPM-1.1 HP [22]
14 56511367 1 Ruttler Motor Set [22]
14 56419089 1 Starter [22]
14 56510209 1 Saugmotor [22]
14 56384665 1 VACUUM MOTOR BRUSH KIT
14 56511975 1 RIGHT GEARMOTOR/CABLE KIT [22]
14 56422152 1 KIT WHEEL DRIVE BRUSHES [25]
14 56510763 1 BRUSH KIT-MOTOR [26]
14 56510844 1 BRUSH KIT-MOTOR [27]
14 56511973 1 LEFT GEARMOTOR/CABLE KIT [22]
14 56422152 1 KIT WHEEL DRIVE BRUSHES [28]
15 56510888 1 DETERGENT PUMP KIT [29]
15 56413810 1 Pumpe 36 V BR 1300 S [29]
15 56509374 1 HYDRAULIC PUMP/RESERVOIR ASSY [29]
15 56508457 1 WATER PUMP ASSY [29]
15 56508355 1 Krafstoffpumpe [30]
15 56110742 1 Chemie Pumpe 2 [31]
16 56510408 1 Servolenkung [32]
16 56511635 1 TRACTION CONTROLLER KIT [32]
16 56511565 1 CONTROL BOARD KIT [32]
16 56385099 1 USER INTERFACE KIT [32]
16 56510729 1 Lenksteuerung [32]
Part Notes:
1] - BRUSHES
[2] - BROOMS
[3] - SIDE BROOMS
[4] - LEFT SKIRT
[5] - RIGHT SKIRT
[6] - FILTERS
[7] - HOPPER SYSTEM
[8] - RECOVERY SYSTEM
[9] - WHEEL SYSTEM
[10] - ACTUATORS
[11] - RELAYS
[12] - FUSES
[13] - SENSORS - SWITCHES (HOPPER DUMP DOOR EXTENT)
[14] - SENSORS - SWITCHES (PLUGGED FILTER KIT / OPTIONAL)
[15] - SENSORS - SWITCHES (HOPPER INTERLOCK)
[16] - SENSORS - SWITCHES (BRAKE)
[17] - SENSORS - SWITCHES (BRUSH)
[18] - SENSORS - SWITCHES (VAC)

150




RECOMMENDED SPARE PARTS 2017.11.02

CS7000 1200 Battery 2020.11.03
[19] - SENSORS - SWITCHES (HOPPER TEMP SENSOR KIT)

[20] - SENSORS - SWITCHES (BROOM)

[21] - SENSORS - SWITCHES (OPTIONAL)

[22] - MOTORS & CARBON BRUSHES

[23] - MOTORS & CARBON BRUSHES (SIDE BROOMS)

[24] - MOTORS & CARBON BRUSHES (HYDRAULIC PUMP HOPPER CYL)

[25] - Broom Motor

[26] - MOTORS CARBON BRUSHES

(For 56510291 56510292)
[27] - MOTORS CARBON BRUSHES

(For 56510482 56510318)

[28] - MOTORS & CARBON BRUSHES (BROOM MOTOR)
[29] - PUMPS
[30] - PUMPS
Shipped with the engine.
[31] - PUMPS (ECOFLEX / OPTIONAL)
[32] - PRINTED CIRCUIT BOARDS

151



BRUSH SELECTOR GUIDE

CS7000 1200 Battery

2017.11.02
2013.04.02

We provide brushes and pad holders that will give you the best possible performance between machine and Bbor. Following are
descriptions of the materials and their applications.

ProlLite: Bristles are made from light-duty polypropylene for general scrubbing when you do not want to scratch or remove Enish from
the Kbor. Recommended for use in place of red pads.
Prolene: Polypropylene material for medium-duty scrubbing on concrete, terrazzo and vinyl Bbor tile. Recommended for use in place of
green or blue pads.
Union Mix: Medium grade natural Bbers for polishing Ehished Boors with standard-speed equipment. Recommended for use in place of
white pads.
AgLite Grit 500:  For light scrubbing when used wet; bufihg or polishing when used dry on urethane coated, sealed concrete or other resilient
hard surface ¥bors. Recommended for use in place of red or white pads.
MidGrit 240: For general purpose scrubbing when you need a lighter action for sealed or unsealed concrete, stone, terrazzo, quarry tile and
other resilient hard Bbor surfaces. Recommended for use in place of green or blue pads.
MidLite Grit 180:  For general purpose scrubbing of sealed or unsealed concrete, stone, terrazzo, quarry tile and other resilient hard Ebor surfaces.
Recommended for use in place of green or blue pads.
Dyna Grit 80: For aggresive, heavy-duty scrubbing or stripping of Bbors. Recommended for use in place of brown pads.
Magna Grit46:  For extreme heavy-duty scrubbing or stripping of Boors. This brush has extra large diameter silicon carbide grit impregnated
synthetic bristles. Recommended for use in place of black pads.
Short Trim
Pad Holder: Made with a structural foam block and center ring for correct pad centering. It has a “shower feed” design for getting solution
to the Ebor.
BRUSHES
56505780 - Short Trim Pad Holder
56505195 - Pad Retainer for 56505800
56505786 - ProLite
56505784 - Prolene
56505786 - Union Mix
56505783 - AgLite Grit 500
56505787 - MidGrit 240
56505788 - MidLite Grit 180
56505782 - Dyna Grit 80
56505781 - Magna Grit 46

DISC BRUSH APPLICATION GUIDE (SUGGESTION ONLY)

46 180 240 500 Union

IApplication

Grit Grit Grit Grit Prolene Prolite Mix

Stripping:

Concrete

X

errazzo

X

Ceramic/Quarry file

Vinyl tile

General Scrubbing:

Concrete

errazzo

>
>4
Y

Ceramic/Quarry file

Marble

Vinyl tile

Raised-rubber tile

>4 > > >4 ¢

Polishing:

Raised Disc Tile

Marble

>

Vinyl tile

152



BRUSH SELECTOR GUIDE 2017.11.02
CS7000 1200 Battery 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes

56505786 1 Birste Union Mix 430 mm

56505787 1 Burste Mid Grit 240, 430 mm

56505780 1 Padhalter 430 mm

56505782 1 Burste Dyna Grit, mittel 400 mm

56505785 1 Biirste PPN weich 430 mm

56505195 1 Padverschluss m. Spange

56505781 1 Birste Magna Grit, hart 400 mm

56505788 1 Burste Mid Grit 180

56505783 1 BURSTE AGLITE, WEICH 400 MM

56505784 1 Biirste PPN hart 430 mm

153




BROOM SELECTOR GUIDE 2017.11.02

CS7000 1200 Battery 2015.03.19

Main Broom: 33018858 Prolene & Wire (STD.) (6 Double Rows)

This broom has a more aggressive cleaning action, used to 6 Double Row
pick up heavier debris. Length.................35.43" (90 cm)
33018857 Prolene (Optional) (6 Double Rows) Diameter.............. 12.20" (31 cm)

A top quality synthetic Eber. This Blament is made for a wide va-
riety of applications. Retains its stiffness when wet and resists
abrasive chemicals, solvents and oils. A general purpose mate-
rial offering high performance for a wide range of applications.

33018856 Nylon (Optional) (6 Double Rows)

General purpose broom that can be used for all types of light
soil. High wear material so uneven surfaces do not cause
excessive wear. Nylon has a high heat deiection temperature,
is chemical resistant and will absorb water in wet conditions. -
Truly a general purpose broom. a

33018859 Union Mix (Optional) (6 Double Rows) '
Medium grade natural Ebers. — Ll —

Side Broom: 56510707 Polypropylene (STD.)
The side broom function is to sweep the dirt and debris away
from the curb, wall, pallet, etc. into the path of the main broom.

Diameter....................22" (56 cm)

154



BROOM SELECTOR GUIDE

2017.11.02
CS7000 1200 Battery 2015.03.19
Pos. Artikel-Nr. Menge |Variante Notes
00 56510707 1 Seitenbesen PP [1]
00 33018858 1 Kehrwalze Stahimix/PPL 0,5/ 310x900 mm [2]
00 33018856 1 Kehrwalze Nylon 1,2/ 310x900 mm [2]
00 33018857 1 Kehrwalze PP 0,7/ 310x900 mm, wei [2]
Part Notes:
[1] - Side Broom
[2] - Main Broom

155




SQUEEGEE BLADE SELECTOR GUIDE

CS7000 1200 Battery

2017.11.02
2013.04.02

Gum Rubber: Provides superior wiping action on tile, terrazzo, and polished Floors.
Red Gum Rubber: Provides longest life on fnished or unfnished concrete Floors.
Polyurethane: Qil resistance provides superior life in applications with oily Floors.
SQUEEGEE BLADE APPLICATION GUIDE(SUGGESTION QNLY)
Gum Rubber Red Gum Rubber Polyurethane/

_Performance Traits | (Natural Rubber) | (Natural Rubber) |  Pentathane |

Resilience X X

Tear Strength X X

Abrasion Resistance X X X

Wear Resistance X X

Low Temp Flexibility X X

High Temp Flexibility X X
| Ozone Resistance

Chemical Resistance X
_Applications

Qil Resistant Applications X

General Purpose X X X

Hot Water Applications X X
_Chemical Applications X
|_Appearance Tan Red Translucent

156



SQUEEGEE BLADE SELECTOR GUIDE 2017.11.02

CS7000 1200 Battery 2013.04.02

|Pos. _ [Artikel-Nr. |Menge [Variante Notes

157



2019.08.07
2020.12.10

56394124 - REAR ROLLER KIT — Left and Right

CS7000 1200 Battery

158



56394124 - REAR ROLLER KIT — Left and Right 2019.08.07

CS7000 1200 Battery 2020.12.10

Pos. Artikel-Nr. Menge |Variante Notes
56394124 1 REAR ROLLER KIT-LEFT AND RIGHT [1]

1 56002005 8 SCR PAN HD PHIL 6-32X.62

2 56002830 8 NUT HEX NYL LOC 6-32

3 56002983 4 SCR HEX 1/2-13x2.00

4 2 Ring, Ret Ext Type E 0.75 Dia [2]

5 56383301 1 BUMPER WELDT-CORNER ROLLER-RT

6 56385472 1 LEFT ROLLER PLATE ASSEMBLY

7 1 Plate - Spacer

8 56409335 2 BUMPER ROLLER [2]

9 56509908 1 PIN [2]

10 1 Spacer Plate

11 2 Cover - Light

12 56510960 2 PLATE-CLAMP

K1 56510914 1 ROLLER KIT [3]

Part Notes:

1] - 1856090374_REAR ROLLER KIT — Left and Right 56394124

[2] - K1

[3] - k1linclude 4,8,9

159




56111280 - Recovery Tank Clean Out Kit 2017.11.02
CS7000 1200 Battery 2013.04.02

160



56111280 - Recovery Tank Clean Out Kit 2017.11.02
CS7000 1200 Battery 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56111280 1 Reinigungset

01 56003524 2 Schraube FLT SOC 3/8-16x2

02 56111282 1 Dichtung

03 56111283 1 Tankdeckel

04 56111736 1 Imbusschliissel

161




2017.11.02

56305519 - Back-up Alarm Kit

CS7000 1200 Battery

2017.08.10

162



56305519 - Back-up Alarm Kit 2017.11.02

CS7000 1200 Battery 2017.08.10

Pos. Artikel-Nr. Menge |Variante Notes
56305519 1 Ruckfahralarm

0A 56409232 1 BACK-UP ALARM

0B 56409495 1 Anschlu3kabel

0C 56409538 2 Isolator

0D 56009018 2 SCHRAUBE 1/4-20X3/4 HP5

0E 56002708 2 Stopmutter 1/4-20

OF 56002098 2 Scheibe SAE 1/4

163




56383027 - TVS PATCH KIT 2017.11.02

CS7000 1200 Battery 2013.04.02

164



56383027 - TVS PATCH KIT

2017.11.02
CS7000 1200 Battery 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56383027 1 TVS/DIODE KIT 1]
01 56382833 1 DOIDE/TVS PATCH 1]
02 56383053 1 TVS/FUSE PATCH 2]
02 56383053 1 TVS/IFUSE PATCH 2]
03 56478523 6 Kabelbinder 3]
Part Notes:
Q)] - EXPIRED NO REPLACEMENT
2] - PART OF MACH. NOT LAUNCH
[3] - Not Shown

165




56383044 - WORK LIGHT KIT 2017.11.02

CS7000 1200 Battery 2014.07.16

166



56383044 - WORK LIGHT KIT 2017.11.02
CS7000 1200 Battery 2014.07.16
Pos. Artikel-Nr. Menge |Variante Notes
00 56383044 1 Arbeitsscheinwerfer [1]
01 3 Scr,Pan Phil SS Type Ab 10-16x1.00 [2]
02 2 Scr, Hex Thd Form 1/4-20 X .75 [3]
03 56303353 1 Glihlampe 36V [4]
03 1 Trouble Lamp [5]
04 1 Clamp, Hose Support [6]
05 1 Adapter Dt06 To Weatherpack [7]
06 1 Light-Led [8]
07 1 Bracket-Curb Light [9]
08 3 Tie, Cable [10]
09 1 Clamp-P [11]
10 1 Not lllustrated, Jumper-Trouble Light [12]
K1 56510907 1 TROUBLE LIGHT KIT [13]
K2 56383045 1 Arbeitsscheinwerfer [14]
Part Notes:
[1] - EXPIRED USE 56383045
[2] - Scr,Pan Phil SS Type Ab 10-16x1.00
[3] - Scr, Hex Thd Form 1/4-20 X .75
[4] - Not lllustrated (replacement)
[5] - Trouble Lamp
[6] - Clamp, Hose Support
[7] - Adapter Dt06 To Weatherpack
[8] - Light-Led
[9] - Bracket-Curb Light
[10] - Tie, Cable
[11] - Clamp-P
[12] - Not lllustrated, Jumper-Trouble Light
[13] - Incl. pos. 1,3,8,9,10

EXPIRED ON 7/13/2016
[14] - Incl. pos. 2,4,5,6,7,8

167




56383061 - CONTROL BOARD KIT 2017.11.02

CS7000 1200 Battery 2016.02.08

168



56383061 - CONTROL BOARD KIT

2017.11.02
CS7000 1200 Battery 2016.02.08
Pos. Artikel-Nr. Menge |Variante Notes
01 56511565 1 CONTROL BOARD KIT
02 4 WIRE-16AWG RED [1]
03 2 WIRE-16AWG BLACK 2]
04 12 CONNECTOR WIRE 16GAFC43M 3]
05 56478523 6 Kabelbinder
Part Notes:
11 WIRE-16AWG RED
21 WIRE-16AWG BLACK

(3]

CONNECTOR WIRE 16GAFC43M

169




56383065 - WIRE REPAIR KIT 2017.11.02

CS7000 1200 Battery 2014.07.16

Installing this kit involves modifying the machine’s wiring harness near the main controller on any one of Bve connectors (A, B, C, D, E) shown below.
IMPORTANT TOOLS REQUIRED:

Wire Connector Crimper
[E= ] =]
e S —

N ®

pe

170



56383065 - WIRE REPAIR KIT

2017.11.02
CS7000 1200 Battery 2014.07.16
Pos. Artikel-Nr. Menge |Variante Notes
00 56383065 1 Kabel Reparatursatz
01 2 Butt Splice Sealed 16-14 AWG [1]
02 2 Wire W/Ampseal Terminal [2]
Part Notes:
[1] - Butt Splice Sealed 16-14 AWG
[2] - Wire W/Ampseal Terminal

171




56383068 - LED HEADLIGHT KIT 2017.11.02

CS7000 1200 Battery 2013.04.02

172



56383068 - LED HEADLIGHT KIT 2017.11.02

CS7000 1200 Battery 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56383068 1 LED Kit [1]

01 56383035 2 LIGHT ASSY

02 56383029 2 ADAPTER DT06 TO MP280

Part Notes:

[1] - EXPIRED NO REPLACEMENT

173



56383452 - VAC WAND HINGE KIT 2017.11.02

CS7000 1200 Battery 2015.03.02

174



56383452 - VAC WAND HINGE KIT 2017.11.02

CS7000 1200 Battery 2015.03.02
Pos. Artikel-Nr. Menge |Variante Notes
0 56383452 1 VAC WAND HINGE KIT [1]

1 56002098 3 Scheibe SAE 1/4

2 56002155 3 SCR HEX 1/4-20 X .75

3 56002826 1 NUT HEX NYLOC THIN 5/16-1

4 56383450 1 HINGE-HOPPER COVER-RIGHT

5 56383451 1 GAS SPRING 100LB

6 56507767 1 Lager

Part Notes:

[1] - EXPIRED NO REPLACEMENT

175



2017.11.02

56383455 - SEAT BELT KIT

CS7000 1200 Battery

2018.02.08

176



56383455 - SEAT BELT KIT 2017.11.02
CS7000 1200 Battery 2018.02.08
Pos. Artikel-Nr. Menge |Variante Notes
0 56383455 1 Sicherheitsgurt-Set

1 56002063 4 "U-Scheibe 3/8""

2 56003729 2 Schraube

3 56002795 4 SCR PAN PHIL 5/16-18 X 1.25

4 56002841 2 NUT HEX NYL LOC-THIN 3/8

5 56009195 2 WSH FLT .406X 1.250X .164

6 56109301 1 BELT SEAT 60

7 56383296 1 BRACKET-SEAT BELT

177




56383909 - GROUND WIRE KIT 2017.11.02

CS7000 1200 Battery 2014.06.06

178



56383909 - GROUND WIRE KIT 2017.11.02
CS7000 1200 Battery 2014.06.06
Pos. Artikel-Nr. Menge |Variante Notes
0 56383909 1 CS7000 GROUNDING KIT 1]

1 56002807 1 Schraube Zoll

2 56009029 1 SCR PANPHIL THD FORM10-24

3 56009060 1 SCHEIBE-U

4 56383906 1 WIRE ASSY-GROUND

5 56383907 1 WIRE ASSY-GROUND SHAKER

6 56383908 1 WIRE ASSY-GROUND LIGHTS

7 56416517 1 STRAP STATIC

8 56001954 1 WSH FLT SAE 10

9 2-00-03829 1 Sicherungsscheibe, innen-

Part Notes:

1] - GUARANTEE DATE EXPIRED

179




56383955 - Ul GROUND KIT 2017.11.02

CS7000 1200 Battery 2018.02.08

180



56383955 - Ul GROUND KIT 2017.11.02

CS7000 1200 Battery 2018.02.08

Pos. Artikel-Nr. Menge |Variante Notes
56383955 1 Ul GROUND KIT [1]

1 56383950 1 RESISTOR ASSY-CS7000

Part Notes:

)

TSB-FC-2017-052 CS7000 User interface panel

181




56383992 - SQUEEGEE STOP KIT 2017.11.02

CS7000 1200 Battery 2014.08.07

182



56383992 - SQUEEGEE STOP KIT

2017.11.02
CS7000 1200 Battery 2014.08.07
Pos. Artikel-Nr. Menge |Variante Notes

56383992 1 SQUEEGEE STOP KIT

1 56002851 1 Mutter NYL LOC-THIN SS5/
2 56002910 2 "Scheibe 3/8™"
3 56003849 1
4 56383961 1

183




2017.11.02

56384018 - WIRE HARNESS GUARD KIT

CS7000 1200 Battery

2018.04.05

184



56384018 - WIRE HARNESS GUARD KIT

2017.11.02
CS7000 1200 Battery 2018.04.05
Pos. Artikel-Nr. Menge |Variante Notes
0 56384018 1 WIRE HARNESS GUARD KIT 1]
1 2-00-04345 4 Kabelbinder,
2 1 Guard-Wire Harness
Part Notes:

[

TSB-FC-2014-022 CS7000 Wiring Harness Cover

185




2017.11.02

56384067 - PROXIMITY SWITCH BRACKET KIT

CS7000 1200 Battery

2018.02.08

186



56384067 - PROXIMITY SWITCH BRACKET KIT 2017.11.02

CS7000 1200 Battery 2018.02.08

Pos. Artikel-Nr. Menge |Variante Notes
56384067 1 PROXIMITY SWITCH BRKT KIT

1 56002491 2 Stopmutter 1/4-20

2 56002836 1 NUT HEX NY LOC SS 10-24

3 56002859 1 Mutter SS 1/4

4 56002896 1 Schraube SS10-24X0

5 56003844 2 SCR-HEX SS 1/4-20 X .88

6 56384066 1

7 56478246 1 CABLE TIE_E00549 RE438BA

187




2017.11.02

56384449 SIDE BROOM MOTOR KIT

CS7000 1200 Battery

2016.08.29

RIGHT/LEFT ORIENTATION

Left Side

Right Side

©
B c
? 8
==
23
a8
°
c5
%
oD
S8
(2]
mo
55
s

188



56384449 SIDE BROOM MOTOR KIT 2017.11.02

CS7000 1200 Battery 2016.08.29

Pos. Artikel-Nr. Menge |Variante Notes
56384449 1 SIDE BROOM MOTOR KIT [1]

1 56002852 2 Mutter 3/8 16

2 56003841 8 SCR-HEX LOC SS M6-1 X 20MM

3 56009107 2 U-Scheibe FLT SS.378

4 56384394 2 JUMPER-MAIN/SIDE BROOM

5 56384564 1 MOTOR-42VDC-115RPM-0.4HP-LEFT

6 56511653 1 BROOM MOTOR MOUNT WELDMENT-LS

7 56413407 1 Sicherung 15A

8 56384565 1 MOTOR-42VDC-115RPM-0.4HP-RIGHT

9 56511652 1 BROOM MOTOR MOUNT WELDMENT-RS

Part Notes:

[1] - Machines built before serial number 1000062922 need to order service kit 56384449 if either side broom motor needs replacing

and replace both side broom motor assemblies and motor bracket weldments at the same time.

TSB-FC-2016-275 CS7000 Side broom motor replacement

189



56384593 and 56384597_TRACKCLEAN CS7000 KIT 2017.11.02

CS7000 1200 Battery 2017.11.02

190



56384593 and 56384597 TRACKCLEAN CS7000 KIT 2017.11.02
CS7000 1200 Battery 2017.11.02
Pos. Artikel-Nr. Menge |Variante Notes
0 56384593 1 TRKCLN CS7000 1L KIT-EU RDR [1]

0 56384597 1 TRKCLN CS7000 1H KIT-EU RDR [1]

1 1 ME401-9 EU SIM card module (module, bracket)

2 1 TrackClean System with reader

3 1 Harness with reader

4 1 Hardware Kit

4A 4 Red tap 18-22 AWG

4B 2 Alcohol wipe

4C 4 Cable tie, 4” x 0.10”, black

4D 15 Cable tie, 8” x 0.18”, black

5 1 TrackClean reader kit (reader, enclosure, 2 user keys)

Part Notes:

[

- PRUNED - NO REPLACEMENT

191




56384594 and 56384598_TRACKCLEAN CS7000 KIT 2017.11.02

CS7000 1200 Battery 2017.11.02

192



56384594 and 56384598 TRACKCLEAN CS7000 KIT 2017.11.02
CS7000 1200 Battery 2017.11.02
Pos. Artikel-Nr. Menge |Variante Notes
0 56384594 1 TRKCLN CS7000 1L KIT-EU

0 56384598 1 TRKCLN CS7000 1H KIT-EU [1]

1 1 ME401-9 EU SIM card module (module, bracket)

2 1 TrackClean System without reader

3 1 Harness without reader

4 1 Hardware Kit

4A 4 Red tap 18-22 AWG

4B 2 Alcohol wipe

4C 4 Cable tie, 4” x 0.10”, black

4D 4 Cable tie, 8” x 0.18”, black

Part Notes:

1 - EXPIRED ON 3/4/2020

193




56384867 - Exhaust kit 2017.11.02
CS7000 1200 Battery 2016.07.15

€D,

194



56384867 - Exhaust kit

2017.11.02

CS7000 1200 Battery 2016.07.15
Pos. Artikel-Nr. Menge |Variante Notes
0 56384867 1 EXHAUST GASKET/BOLTS KIT [1]
1 4 M8 x 1.25 x .25 SHCS (Socket Head Cap Screw) 12.9 Zinc Plated with

High Temp Loctite Patch
2 4 M8 x 1.25 x .25 Hex Flange Head 8.8 Zinc Plated with High Temp Loctite

Patch
3 2 Exhaust Gasket
Part Notes:

)

- TSB-FC-2016-270 CS7000 Exhaust bolts loosening

DE TSB-FC-2016-270 CS7000 Befestigungsschr. der Abgasanlage l6sen sich

195




56384904 - String Guard Kit 2017.11.02

CS7000 1200 Battery 2016.11.07

) &

196



56384904 - String Guard Kit

2017.11.02
CS7000 1200 Battery 2016.11.07
Pos. Artikel-Nr. Menge |Variante Notes
0 56384904 1 STRING GUARD KIT [1]
1 1 W-Sh-Flt 18-8 SS — 1.062 x 2x x .13
2 1 Guard - String
NS 56511376 1 SHAKER PIGTAIL KIT [2]
Part Notes:
[1] - TSB-FC-2016-273 CS7000 Main Broom String Guard

DE TSB-FC-2016-273 CS7000 Neuer Schutz Hauptkehrwalzengetriebe

[2] - TSB-FC-2016-272 CS7000 Shaker Motor Ground Wire Connection

DE TSB-FC-2016-272 CS7000 neues Massekabelkit fur den Rittelmotor

197




56385099 - USER INTERFACE KIT 2017.11.02

CS7000 1200 Battery 2020.11.03

198



56385099 - USER INTERFACE KIT

2017.11.02
CS7000 1200 Battery 2020.11.03
Pos. Artikel-Nr. Menge |Variante Notes

56385099 1 USER INTERFACE KIT
1 56383950 1 RESISTOR ASSY-CS7000
2 56384956 2 CLAMP-HOSE
3 56510659 1 TUBE-TYGON
4 1 Not available

199




56509481 - DUST GUARD KIT 2018.04.19

CS7000 1200 Battery 2020.08.04

200



56509481 - DUST GUARD KIT 2018.04.19
CS7000 1200 Battery 2020.08.04
Pos. Artikel-Nr. Menge |Variante Notes
0 56509481 1 Dust-Guard-System 1]
1 1 7" hose 2]
2 4 WSH, FLT SAE 10 3]
3 2 SCR-HEX 1/4-20 X 1.00 [4]
4 4 SCR-PAN PHIL 10-24 X 1.00 [3]
5 2 NUT, HEX NYL LOC-THIN 1/4-20 [5]
6 4 NUT, HEX NYL LOC-THIN SS 10-24 [6]
7 56002856 2 "Mutter Nyon LOC 5/16™""

8 4 SCR, PAN PHIL SS 10-24 X .75 [6]
9 4 WSH, FLT STD SS 10 [6]
10 56009120 7 SCR PANPHIL SS TYPEB1/4-14X.62 [2]
11 56009382 2 WSH-FLT SS .344 X 1.000 X .109

12 3 CLAMP-P 2]
14 1 HOSE-BRAIDED .25 X 35.0 [2]
15 56219932 6 Briede [2]
16 1 SOLUTION FEED HOSE [2]
17 2 CLAMP- HOSE SAE 12 [7]
18 1 STRAINER [7]
20 56263571 1 HOSE SPIRAL .500 X 8 LENGTH

21 56409462 1 Schlauch 0.50x12.0

22 56397145 2 Schlauchnippel [7]
24 56412276 1 Schlauch

25 56496276 1 Klammer

26 1 BRACKET, NOZZLE [8]
27 1 BRACKET, NOZZLE [9]
28 2 CAP, NOZZLE [6]
29 2 ADAPTER, NOZZLE [6]
30 2 STRAINER, CHECK VALVE [6]
31 1 TEE,1/4 ID HOSE, BARB [2]
32 2 ADAPTOR NOZZLE [6]
33 2 NOZZLE, SPRAY (.033) 6]
34 56508517 1 CLAMP OEITKER

35 1 Bracket-Solenoid Valve Mtg

36 1 REDUCER-BARB 1/2-1/4 [2]
37 56107703 1 MIST BRACKET WELDT

38 56107704 1 MIST BRACKET WELDT

39 1 Pump-Adapter Cable Kit [3]
40 1 GUARD-PUMP [3]
41 5 CLAMP- HOSE SAE 4 [2]
42 1 ELBOW, 90 STREET [7]
43 2 BARB, 90 ELBOW 1/2 X 3/8NPT [3]
44 909 5286 000 1 Dichtung BA 430S

45 9100000803 1 VALVE ELBOW PKD

46 56009002 1 UNTERLEGSCHEIBE, FLACH

K1 56510742 1 NOZZLE KIT-RIGHT [10]
K2 56510743 1 NOZZLE KIT-LEFT [11]
K3 56510744 1 HOSE KIT-DUST GUARD [12]
K4 56510745 1 STRAINER KIT-DUST GUARD [13]
K6 56510747 1 PUMP KIT-DUST GUARD [14]
Part Notes:

[1] - PRUNED ACCESSORIES

2] - K3

3] - K6

[4] - SCR-HEX 1/4-20 X 1.00

[5] - NUT, HEX NYL LOC-THIN 1/4-20

[6] - K1,K2

[7] - K4

[8] - K1

201




56509481 - DUST GUARD KIT 2018.04.19

CS7000 1200 Battery 2020.08.04
[0l - K2
[10] - Pos. K1 includes pos. 6,8,9,26,28,29,30,32,33
[11] - Pos. K2 includes pos. 6,8,9,28,29,3032,33
[12] - Pos. K3 includes pos. 1,10,12,14,15,16,19,31,36,41
[13] - Pos. K4 includes pos. 17,18,42
[14] - Pos. K6 includes pos. 4,39,40,43

202



56509556 - BRAKE LIGHT, TURN SIGNAL KIT 2017.11.02

CS7000 1200 Battery 2017.06.21

203



56509556 - BRAKE LIGHT, TURN SIGNAL KIT 2017.11.02
CS7000 1200 Battery 2017.06.21
Pos. Artikel-Nr. Menge |Variante Notes
00 56511558 1 BRAKE LIGHT W/TURN SIGNAL-KIT [1]
01 18 Ty-Rap Thomas+Betts-Ty-28m [2]
02 56509185 1 HARNESS-TAIL LIGHT [3]
03 1 Bracket, Turn Signal, Rh (Halogen Headlights) [4]
04 1 Bracket, Turn Signal, Lh (Halogen Headlights) [5]
05 56509559 1 LIGHT-TURN SIGNAL
06 56509675 2 Schutzrolle, hinten [1]
07 56509918 2 LIGHT RED 12V 4 LED
08 56510280 1 LIGHT RED 12V 8 LED
09 2 Right Turn Signal Weldt (LED Headlights) [6]
10 1 Left Turn Signal Weldt (LED Headlights) [7]
K1 56510917 1 HARDWARE KIT [8]
Part Notes:
[1] - PRUNED ACCESSORIES
[2] - Ty-Rap Thomas+Betts-Ty-28m
[3] - Not Shown
[4] - Bracket, Turn Signal, Rh (Halogen Headlights)
[5] - Bracket, Turn Signal, Lh (Halogen Headlights)
[6] - Right Turn Signal Weldt (LED Headlights)
[7] - Left Turn Signal Weldt (LED Headlights)
[8] - Include pos. 1,3,4,9,10

204




2017.11.02

56509675 - REAR CORNER ROLLER KIT

CS7000 1200 Battery

2021.01.29

205



56509675 - REAR CORNER ROLLER KIT 2017.11.02

CS7000 1200 Battery 2021.01.29
Pos. Artikel-Nr. Menge |Variante Notes
00 56509675 1 Schutzrolle, hinten [1]
1 56009003 1 Unterlagsscheibe [2]
2 56002005 8 SCR PAN HD PHIL 6-32X.62 [3]
3 56002830 8 NUT HEX NYL LOC 6-32 [4]
4 2 Scr-Soc Hd 1/2-13 X 1.50 Zinc [5]
5 56002983 2 SCR HEX 1/2-13x2.00 [6]
6 1 Scr,Hex Hd Loc 3/8-16 x .75 [7]
7 56003264 2 "Benzingring 0,5"™" [8]
8 4 Ring, Ret Ext Type E 0.75 Dia [9]
9 1 Wsh,Flt .406 x 1.500 x .125 [10]
10 1 SPRING, COMPRESSION [11]
11 56409335 4 BUMPER ROLLER [12]
12 56383301 1 BUMPER WELDT-CORNER ROLLER-RT
13 56383302 1 BUMPER WELDT-CORNER ROLLER-LT [13]
14 56509692 1 PIN [14]
15 56509908 2 PIN [14]
16 56510960 1 PLATE-CLAMP [15]
17 1 CLAMP PLATE WELDT [16]
18 1 SPACER PLATE [17]
19 1 PLATE SPACER [18]
20 2 COVER-LIGHT [19]
K1 56510914 1 ROLLER KIT [20]
K2 56394124 1 REAR ROLLER KIT-LEFT AND RIGHT [21]
Part Notes:
[1] - PRUNED ACCESSORIES

56394124 - REAR ROLLER KIT — Left and Right

[2] - Wsh-FIt .516 x .938 x .075
[3] - Scr-Pan Phil 6-32 x .62
[4] - Nut, Hex Nyl Loc 6-32
[5] - Scr-Soc Hd 1/2-13 X 1.50 Zinc
[6] - Scr, Hex 1/2-13 x 2.00
[7] - Scr,Hex Hd Loc 3/8-16 x .75
[8] - Ring, Ret Ext Type E 0.50 Dia
[9] - Ring, Ret Ext Type E 0.75 Dia
[10] - Wsh,FIt .406 x 1.500 x .125
[11] - SPRING, COMPRESSION
[12] - BUMPER
[13] - EXPIRED USE 56394124
[14] - PIN
[15] - PLATE-CLAMP
[16] - CLAMP PLATE WELDT
[17] - SPACER PLATE
[18] - PLATE SPACER
[19] - COVER-LIGHT
[20] - Include pos.8,11,15
[21] - Include pos. 1,2,3,4,5,6,7,9,10,14,16,17,18,19,20

206




56509728 - Hopper Temperature Sensor Kit 2017.11.02
CS7000 1200 Battery 2013.04.02

207



56509728 - Hopper Temperature Sensor Kit 2017.11.02

CS7000 1200 Battery 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56509728 1 Temperaturfihler Set
02 56418405 1 Thermoschalter CR 1400
03 56002146 2 SCR PAN PHIL 8-32 X .62
04 56002865 2 NUT HEX NYL LOC-THIN 8-32

208




56509729 - Plugged Filter Switch Kit 2017.11.02

CS7000 1200 Battery 2013.04.02

209



56509729 - Plugged Filter Switch Kit 2017.11.02

CS7000 1200 Battery 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56509729 1 Warnung "Filter voll"
02 56509729 1 Warnung "Filter voll"

210




56509810 — LP HIGH PRESSURE PUMP KIT 2017.11.02

CS7000 1200 Battery 2014.12.18

211



56509810 — LP HIGH PRESSURE PUMP KIT 2017.11.02
CS7000 1200 Battery 2014.12.18

Pos. Artikel-Nr. Menge |Variante Notes
1 4 Nut, Hex Nyloc-Thin SS 1/4-20 [1]
2 56002858 2 SCR PAN PHIL 6-32 X 1.00
3 56002905 4 Schraube 1/4-20x1.50AX 310
4 56003923 12 WSH-FLT SS .266 X .906 X .060
5 56003067 2 Schraube 1/4-20-1.00AX 310
6 56003768 4 INSERT COLLAPSING 1/4-20
7 56508740 2 INSERT TOOL
8 56509832 1 HD Spriihrohr kpl.
9 56509837 1 HD Schlauch
10 56510675 1 HANGER-HIGH PRESSURE WAND
11 56510721 1 HANGER-HIGH PRESSURE HOSE
12 56510834 2 CLIP-SPRING 1/2
13 56510894 1 SPACER
14 56510895 1 PLATE-NUT
15 56001858 1 SCR HEX 3/8 16 X 1.25
16 56002055 1 WSH FLT STD 3/8
17 8 Nut, Hex Nyloc 10-24 [2]
18 2 Scr- Hex SS 1/4-20 X .75 [1]
19 56001833 1 SCR HEX HD 1/4-20X1,5
20 2 Wsh-FIt SAE SS 1/4 [1]
21 3 Scr, Flt Soc M8-1.25 X 20mm
22 2 Scr-Pan Phil M8-1.25 X 10mm [3]
23 4 U-Bolt 10-24 X R.69 [4]
24 6 Clamp- Hose SAE #10 [5]
25 2 Barb, 90 Ebow 3/4 X 1/2NPT [5]
26 2 Barb, 90 Elbow 3/4 X 1/2NPT [6]
27 1 Solution Filter [6]
28 1 Hose-Spiral .750 X 14 [5]
29 1 Hose Spiral .750 X 33 [5]
30 56409463 1 Clamp, 1.25 Hose support
31 1 Hose Spiral .750 X 16 [5]
32 3 Tie, Cable [5]
33 56509812 1 HD-Pumpe kpl.
34 1 Coupler-Quick Male 3/8 NPT-f [6]
35 1 Unloader Valve Assy [1]
36 1 Sheave-High Press Pump LP
37 1 Bracket-Filter [6]
38 1 Bracket-Valve [1]
39 1 Guard-Belt [3]
40 1 Adapter-Bulkhead 9/16x3/8NPT [6]
41 1 Hose Assy [7]
42 1 Hose Assy [7]
43 2-00-05540 1 BELT VAC FAN DRIVEAX 31-33
44 56009044 2 Schraube, PAN PHIL6-32
45 4 Wsh. FIt SAE 3/8 [3]
46 4 Scr Hex 3/8-16 X 1.00 [3]
K1 56510926 1 HARDWARE KIT
K2 56510927 1 HOSE/FITTING KIT
K3 56510928 1 VALVE KIT
K4 56510929 1 HIGH PRESSURE HOSE KIT
K5 56510930 1 FILTER KIT
K6 56510931 1 LP PULLEY KIT
Part Notes:
11 - Partof kit K3
[2] - Partof kit K3

Part of kit K5
[3] - Part of kit K1
[4] - Part of kit K5

Part of kit K3

212




56509810 — LP HIGH PRESSURE PUMP KIT

2017.11.02
CS7000 1200 Battery 2014.12.18
[5] - Part of kit K2
[6] - PartofkitK5
7 - Part of kit K4

213



56509811 — DIESEL HIGH PRESSURE PUMP KIT 2017.11.02

CS7000 1200 Battery 2014.12.11

214



56509811 — DIESEL HIGH PRESSURE PUMP KIT 2017.11.02
CS7000 1200 Battery 2014.12.11
Pos. Artikel-Nr. Menge |Variante Notes
1 4 Nut, Hex Nyloc-Thin SS 1/4-20 [1]
2 56002858 2 SCR PAN PHIL 6-32 X 1.00
3 56002905 4 Schraube 1/4-20x1.50AX 310
4 56003923 12 WSH-FLT SS .266 X .906 X .060
5 56003067 2 Schraube 1/4-20-1.00AX 310
6 56003768 4 INSERT COLLAPSING 1/4-20
7 56508740 1 INSERT TOOL
8 56509832 1 HD Spriihrohr kpl.
9 56509837 1 HD Schlauch
10 56510675 1 HANGER-HIGH PRESSURE WAND
11 56510721 1 HANGER-HIGH PRESSURE HOSE
12 56510834 2 CLIP-SPRING 1/2
13 56510894 1 SPACER
14 56510895 1 PLATE-NUT
17 8 Nut, Hex Nyloc 10-24 [2]
18 2 Scr- Hex SS 1/4-20 X .75 [1]
19 56001833 1 SCR HEX HD 1/4-20X1,5
20 2 Wsh-FIt SAE SS 1/4 [1]
22 2 Scr-Pan Phil M8-1.25 X 10mm [3]
23 4 U-Bolt 10-24 X R.69 [4]
24 6 Clamp- Hose SAE #10 [5]
25 2 Barb, 90 Ebow 3/4 X 1/2npt [5]
26 2 Barb, 90 Elbow 3/4 X 1/2npt [4]
27 1 Solution Filter [4]
28 1 Hose-Spiral .750 X 14 [5]
29 1 Hose Spiral .750 X 28 [5]
31 1 Hose Spiral .750 X 16 [5]
32 3 Tie, Cable [5]
33 56509812 1 HD-Pumpe kpl.
34 1 Coupler-Quick Male 3/8 NPT-f [4]
35 1 Unloader Valve Assy [1]
37 1 Bracket-Filter [4]
38 1 Bracket-Valve [1]
39 1 Guard-Belt [3]
40 1 Adapter-Bulkhead 9/16x3/8NPT [4]
41 1 Hose Assy [6]
42 1 Hose Assy [6]
43 2-00-05047 1 V-BELT AX-35
44 56009044 2 Schraube, PAN PHIL6-32
45 4 Wsh. FIt SAE 3/8 [3]
46 4 Scr Hex 3/8-16 X 1.00 [3]
47 1 Sheave-High Press Pump Diesel [7]
K1 56510926 1 HARDWARE KIT
K3 56510928 1 VALVE KIT
K4 56510929 1 HIGH PRESSURE HOSE KIT
K5 56510930 1 FILTER KIT
K7 56510940 1 HOSE/FITTING KIT
K8 56509840 1 SHEAVE-HIGH PRESS PUMP DIESEL
Part Notes:
[1] - Part of kit K3
[2] - Part of kit K3

Part of kit K5
[3] - Part of kit K1
[4] - Part of kit K5
[5] - Part of kit K7
[6] - Part of kit K4
[7] - Part of kit K8

215




2017.11.02

56509812 — HIGH PRESSURE PUMP ASSEMBLY

CS7000 1200 Battery

2014.12.11

s."l\w ~

&/-O

\ \\\A

2
v

a0

‘
&ny i

////@’@v/\ ‘‘‘‘‘‘‘‘‘‘‘‘‘

216



56509812 — HIGH PRESSURE PUMP ASSEMBLY 2017.11.02
CS7000 1200 Battery 2014.12.11
Pos. Artikel-Nr. Menge |Variante Notes
1 2 Scr, Hex Thd To Hd 3/8-16 X 4.00

2 1 Scr, Hex Thd To Hd M6-1 X 30mm

3 4 Sch-Hex Thd To Hd M8-1.25 X 12mm [1]

4 4 Scr, Soc Ss M6-1 X 14mm [1]

5 2 Nut-Hex Jam 3/8-16 [1]

6 1 Tie, Cable 1]

7 56509813 1 Pumpe HD

8 1 Pump Support Weldt [1]

9 1 Plate-Clutch [1]

10 56509823 1 ELBOW-90 MALE 9/16UNF X 3/8BSP

11 56509825 1 ELBOW-BARB 3/4 X 1/2NPT

12 1 Wsh-FIt SS .242 X 1.375 X .105 [1]

13 L000-036-008 1 CLUTCH-7 OD 24MM SINGLE GROOVE

K1 56510923 1 HIGH PRESSURE PUMP KIT

Part Notes:

1] - Part of kit K1

217




56509914 - FRONT CORNER ROLLER KIT 2017.11.02

CS7000 1200 Battery 2014.07.16

218



56509914 - FRONT CORNER ROLLER KIT

2017.11.02
CS7000 1200 Battery 2014.07.16
Pos. Artikel-Nr. Menge |Variante Notes
00 56509914 1 Schutzrolle, vorne
01 8 SCR, HEX 3/8-16 X 2.50 [1]
02 8 NUT-HEX NYL LOC 3/8-16 [2]
03 4 RING, RET EXT TYPE E 0.75 DIA [3]
04 8 WSH, FLT HARDEN .407X1.000 X.164 [4]
05 8 WSH, FLT .406 X 1.500 X .125 [5]
06 2 BUMPER [6]
07 2 PIN [7]
08 56509676 1 RT SB GUARD WELDT
09 56509698 1 LT SB GUARD WELDT
K1 56510924 1 BUMPER HARDWARE KIT [8]
K2 56510925 1 BUMPER KIT [9]
Part Notes:
[1] - SCR, HEX 3/8-16 X 2.50
[2] - NUT-HEX NYL LOC 3/8-16
[3] - RING, RET EXT TYPE E 0.75 DIA
[4] - WSH, FLT HARDEN .407X1.000 X.164
[5] - WSH, FLT .406 X 1.500 X .125
[6] - BUMPER
[7] - PIN
[8] - Includes pos. 1,2,4,5
[9] - Includes pos. 3,6,7

219




2017.11.02

56509926 - EXTENDED SCRUB KIT

CS7000 1200 Battery

2015.04.21

220



56509926 - EXTENDED SCRUB KIT 2017.11.02
CS7000 1200 Battery 2015.04.21
Pos. Artikel-Nr. Menge |Variante Notes
1 4 Wsh, Flt SAE #10

2 2 Scr, Hex Thd Form 1/4-20 X 1.00

3 4 Nut, Hex Nyl Loc 10-24

4 6 Nut, Hex Nyl Loc-Thin SS 1/4-20

5 4 Scr-Hex 10-24 X 1.25

7 1 Plug Connector, HD10 3-96

8 1 Backshell, HD10 3 Shell

9 1 Compress Nut, Size 1

10 1 Plug, Size 16 - Sealing

11 1 Cordgrip, 3/8 Right Angle

12 1 Coupling- 3/8 SS Full Pipe

13 1 Hose-Spiral .50 X 2.50

14 6 Clamp- Hose SAE #6

15 6 Washer,Sealing

16 2 Clamp- Hose SAE #10

17 2 Elbow

18 1 Coupling, Quick Disconnect, Male

19 1 Coupling, Quick Disconnect Female

20 1 Clamp, Hose Support

21 1 Hose-Spiral .50 X 11.0

22 1 Hose-Spiral .50 X 33.00

23 1 Barb, Adapter 1/2 X 1/2NPT

24 56413810 1 Pumpe 36 V BR 1300 S

25 1 Tee, Barb .75 X .50 Eo0455

26 56456035 1 SIEB

27 6 Tie, Cable

28 1 Bracket-Pump

29 1 Adapter Weldt

30 1 Pipe 1/2 NPT Br

31 1 Pipe 3/8 NPT Br

32 1 Float Switch Assy

33 1 Plate

34 2 Gasket

35 1 Clip-Delphi

36 1 Cord Assy 18/2

37 1 Elbow, 90 Street

38 1 Elbow, 90 Street

K1 56510909 1 HOSE/FITTING KIT [1]
K2 56510910 1 FLOAT SWITCH KIT [2]
K3 56510911 1 MOUNTING PLATE KIT [3]
Part Notes:

[1] - Includes pos. 13,14,16,17,18,19,21,22,23,25,30,37

[2] - Includes pso. 7,8,9,10,11,12,20,27,31,32,35,36,38

[3] - Includes pos. 1,2,3,4,5,15,28,29,33,34

221




56509975 - LOW CLEARANCE OVERHEAD GUARD KIT  2017.11.02

2018.03.22

CS7000 1200 Battery

222



56509975 - LOW CLEARANCE OVERHEAD GUARD KIT 2017.11.02
CS7000 1200 Battery 2018.03.22
Pos. Artikel-Nr. Menge |Variante Notes
00 56509975 1 Fahreschutzdach 79" (2 m Hoéhe)
56510399 1 Fahrerschutzdach 82"(2,10 m Hoéhe)
1 56001939 12 Flachdichtung 5/16
2 56002420 2 SCR HEX 5/16-18 X 2.25
3 56002701 2 MUTTER 5-16-18 HEX JAM
4 56002929 6 SCR HEX HD LOC 5/16-18X
5 56002956 2 Schraube HEX LOC 5/16-18
6 56509970 1 WELDMENT-OHG LOW [1]
6 56510400 1 OHG WELDMENT-HIGH [2]
7 56509974 1 WELDMENT-OHG SUPPORT LOW [1]
7 56510401 1 OHG SUPPORT WELDT-H [2]
8 56002098 7 Scheibe SAE 1/4
9 56002922 4 SCR HEX LOC 1/4-20 X .62
10 56002948 3 Schraube 1/4-20 X .75
11 56419216 1 SEAL BUBBLE
12 56453849 3 BUSHING .26X.37X.28
13 56510591 1 BULB SEAL
14 56510608 1 PLATE-SEAL
15 56510609 1 PLATE-SPACER
16 56510610 1 PLATE-SEAL
17 56009122 4 Unterlegscheibe
Part Notes:
[1] - (used in kit 56509975)
[2] - (used in kit 56510399)

223




56509988 - DELUXE SEAT KIT

224



56509988 - DELUXE SEAT KIT 2017.11.02
CS7000 1200 Battery 2020.09.15
Pos. Artikel-Nr. Menge |Variante Notes
00 56509988 1 Fahrerkomfortsitz [1]

1 56002098 3 Scheibe SAE 1/4

2 56002701 4 MUTTER 5-16-18 HEX JAM

3 56002922 3 SCR HEX LOC 1/4-20 X .62

4 56111539 1 SEAT DELUXE

5 56509991 1 SEAT BRACKET WELDT

6 56507793 1 CLIP_ CONDUIT

Part Notes:

[1] - For CS7000 and CS7010 with solution tank 56511578 or rather before S/N 1000071239, then order 56509988

225




56510015 - HOT WATER KIT - LP ENGINE 2017.11.02

CS7000 1200 Battery 2014.07.16

226



56510015 - HOT WATER KIT - LP ENGINE 2017.11.02
CS7000 1200 Battery 2014.07.16
Pos. Artikel-Nr. Menge |Variante Notes
00 56510015 1 HeilRwasseroption LPG

01 4 SCR, HEX 1/4-20 X .75 [1]
02 6 NUT, HEX NYLOC 1/4-20 [2]
04 4 CLAMP, HOSE SAE 12 [3]
05 2 BARB, 90 EBOW 3/4 X 1/2 NPT [4]
06 1 ELBOW, POLY 1/2 X 3/4 [5]
07 8 TIE, CABLE [6]
08 56509877 1 HEAT EXCHANGER

09 1 BRACKET, HEAT EXCHANGER [7]
10 2 HOSE, COOLANT [8]
11 1 HOSE, SPIRAL .750 X 43 [9]
12 1 BRACKET, HOSE CLAMP [10]
13 1 BRACKET, HOSE CLAMP [10]
14 1 HOSE -.750 X 50 IN. SPIRAL [11]
15 2 BARB, ADAPTER 3/8 X 1/2 NPT [12]
16 2 CLAMP, HOSE SAE 4 [13]
17 4 Nut Hex Nyl Loc SS 1/4-20 [14]
K1 56510898 1 HOSE/FITTING KIT [15]
K2 56510899 1 LPG HOSE/FITTING KIT [16]
K3 56510901 1 BRACKET/HARDWARE KIT [17]
Part Notes:

[1] SCR, HEX 1/4-20 X .75

[2] NUT, HEX NYLOC 1/4-20

[3] CLAMP, HOSE SAE 12

[4] BARB, 90 EBOW 3/4 X 1/2 NPT

[5] ELBOW, POLY 1/2 X 3/4

[6] TIE, CABLE

[71 BRACKET, HEAT EXCHANGER

[8] HOSE, COOLANT

[9] HOSE, SPIRAL .750 X 43

[10] BRACKET, HOSE CLAMP

[11] HOSE -.750 X 50 IN. SPIRAL

[12] BARB, ADAPTER 3/8 X 1/2 NPT

[13] CLAMP, HOSE SAE 4

[14] Nut Hex Nyl Loc SS 1/4-20

[15] Includes pos. 4,5,6,11,14

[16] Includes pos. 10,15,16

[17] Includes pos. 1,2,7,9,12,13,17

227




2017.11.02

56510201 - SQUEEGEE GUARD KIT

CS7000 1200 Battery

2018.01.18

228



56510201 - SQUEEGEE GUARD KIT 2017.11.02
CS7000 1200 Battery 2018.01.18
Pos. Artikel-Nr. Menge |Variante Notes
00 56510201 1 Schutz-Set Saugleiste [1]

01 2 SCR, HEX 3/8-16 X 20.75 [2]

02 2 SCR-PAN PHIL 1/4-20X .88 [3]

03 2 NUT, HEX NYL LOC-THIN1/4/2020 [4]

04 2 NUT, HEX NYL LOC-THIN3/8/2016 [5]

05 4 SCR,HEX HD LOC 1/2-13X1.50 [6]

06 1 PIN, T-LOCK [7]

07 56510190 1 WELDMENT-GUARD [8]

08 56510195 1 WELDMENT-GUARD [8]

09 56511741 1 SQUEEGEE GUARD KIT

10 2 BUMPER-RUBBER [9]

11 56510431 2 PLATE-CLAMP

K1 56510897 1 GUARD HARDWARE KIT [10]
Part Notes:

[1] - EXPIRED USE 56511741

[2] - SCR, HEX 3/8-16 X 20.75

[3] - SCR-PAN PHIL 1/4-20X .88

[4] - NUT, HEX NYL LOC-THIN1/4/2020

[5] - NUT, HEX NYL LOC-THIN3/8/2016

[6] - SCR,HEX HD LOC 1/2-13X1.50

7 - PIN, T-LOCK

[8] - EXPIRED USE 56511742

[9] - BUMPER-RUBBER

[10] - Include pos. 1,2,3,4,5,6,10

229




2018.02.14

56510368 - WASH HOSE KIT

2018.02.14

$S

230

CS7000 1200 Battery
O
©
®
©
@



56510368 - WASH HOSE KIT 2018.02.14
CS7000 1200 Battery 2018.02.14
Pos. Artikel-Nr. Menge |Variante Notes
00 56510368 1 Reinigungsschlauch Set [1]
1 2 WASHER, FLAT, 1/4 [2]
2 4 WASHER, FLAT, 10 [3]
3 2 SCREW, HEX, 1/4-20 X .75 [4]
4 4 NUT, HEX, NYLOC, 10-24 [5]
6 1 GUN, SPRAY [6]
7 4 CLAMP, HOSE, SAE 12 [7]
8 4 CLAMP, HOSE, SAE 6 [8]
9 2 ELBOW 9]
10 1 HOSE, NYLON BRAID, .50 X 29.00 [10]
11 1 HOSE, SPIRAL, .50 X 11.00 [11]
12 1 HOSE- .75 X 2.50 IN. SPIRAL [12]
13 1 TEE, BARB, .75 X .50 EOO455 [13]
14 1 PUMP PLATE [14]
15 1 HOSE SUPPORT BRACKET [15]
16 1 HOSE, COIL [16]
17 1 ADAPTER, .38 NPT X .75 GHT [17]
18 56511907 1 PUMP-ADAPTER CABLE KIT

19 1 COUPLING, BRASS, .375 [18]
20 1 ELBOW, 90, 1/2" BARB X 3/8" NPT [19]
21 2 SCREW, HEX, 5/16-18 X .62 [20]
22 2 WASHER, FLAT, 5/16 [21]
K1 56510903 1 HOSE KIT [22]
K2 56510904 1 HOSE/FITTING KIT [23]
K3 56510905 1 BRACKET/HARDWARE KIT [24]
Part Notes:

[1] - PRUNED ACCESSORIES

[2] - WASHER, FLAT, 1/4

3] - WASHER, FLAT, 10

[4] - SCREW, HEX, 1/4-20 X .75

[5] - NUT, HEX, NYLOC, 10-24

[6] - GUN, SPRAY

[7] - CLAMP, HOSE, SAE 12

18] - CLAMP, HOSE, SAE 6

)] - ELBOW

[10] - HOSE, NYLON BRAID, .50 X 29.00

[11] - HOSE, SPIRAL, .50 X 11.00

[12] - HOSE- .75 X 2.50 IN. SPIRAL

[13] - TEE, BARB, .75 X .50 EO0455

[14] - PUMP PLATE

[15] - HOSE SUPPORT BRACKET

[16] - HOSE, colL

[17] - ADAPTER, .38 NPT X .75 GHT

[18] - COUPLING, BRASS, .375

[19] - ELBOW, 90, 1/2" BARB X 3/8" NPT

[20] - SCREW, HEX, 5/16-18 X .62

[21] - WASHER, FLAT, 5/16

[22] - Includes pos. 6,16,17

[23] - Includes pos. 7,8,9,10,11,12,13,19,20

[24] - Includes pos. 1,2,3,4,14,15,21,22

231




56510405 - WORK LIGHT KIT 2017.11.02

CS7000 1200 Battery 2014.07.16

ON/OFF
SWITCH

232



56510405 - WORK LIGHT KIT 2017.11.02
CS7000 1200 Battery 2014.07.16
Pos. Artikel-Nr. Menge |Variante Notes
00 56510405 1 WORK LIGHT KIT [1]
01 3 Scr,Pan Phil Ss Type Ab 10-16x1.00 [2]
02 2 Scr, Hex Thd Form 1/4-20 X .75 [3]
03 56303353 1 Glihlampe 36V [4]
03 1 Trouble Lamp [5]
04 1 Bracket [6]
05 1 Clip,Weatherpack Mount [7]
06 1 Lamp 12V [8]
06 56507832 1 BULB 12VOL 1500 HR LIFE [9]
07 2 Tie, Cable [10]
08 1 Jumper-Trouble Light [11]
09 1 Clamp Cable .438 [12]
K1 56510907 1 TROUBLE LIGHT KIT [13]
K2 56510908 1 HEADLIGHT KIT [14]
Part Notes:
[1] - FOR EU USE KIT 56383044
[2] - Scr,Pan Phil Ss Type Ab 10-16x1.00
[3] - Scr, Hex Thd Form 1/4-20 X .75
[4] - (replacement)
[5] - Trouble Lamp
[6] - Bracket
[7] - Clip,Weatherpack Mount
[8] - Lamp 12V
[9] - (replacement)

SEE Pl 2017-002
[10] - Tie, Cable
[11] - Jumper-Trouble Light
[12] - Clamp Cable .438
[13] - Include pos. 1,3,7,8

EXPIRED ON 7/13/2016
[14] - Include pos. 2,4,5,6

EXPIRED NO REPLACEMENT

233




56510407 - OVERHEAD GUARD BEACON KIT 2017.11.02

CS7000 1200 Battery 2013.04.02

234



56510407 - OVERHEAD GUARD BEACON KIT 2017.11.02

CS7000 1200 Battery 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56510407 1 Rundumleuchte Fahrerschutzdach [1]

01 56001954 2 WSH FLT SAE 10

02 56002192 2 SCR PAN HD PHIL 10-24X.75

03 56002768 2 1/4-20 NYLOC NUT

04 56510893 1 BEACON-WARNING LED

05 56509176 1 HARNESS-OVERHEAD BEACON

06 56419120 2 CLAMP HOSE SUPPORT 56E00616

07 2-00-04345 1 Kabelbinder,

Part Notes:

[1] - PRUNED ACCESSORIES

235



2017.11.02

56510414 - WARNING BEACON KIT

CS7000 1200 Battery

2013.04.02

Hose Suppo&

Weldment

Seat
Assembly
236



56510414 - WARNING BEACON KIT

2017.11.02
CS7000 1200 Battery 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56510414 1 Rundumleuchte
01 56001939 1 Flachdichtung 5/16
02 56001993 2 SCR PAN HD PHIL 10-24X.50
03 56002768 2 1/4-20 NYLOC NUT
04 56002897 2 Schraube
05 56002914 2 WSH FLT STD SS 1/4
06 56002929 1 SCR HEX HD LOC 5/16-18X
07 56510893 1 BEACON-WARNING LED
08 56509175 1 HARNESS-BEACON
09 56510427 1 TUBE WELDMENT
10 56510573 2 WELL-NUT

237




56510424 - SOLUTION AUTO FILL KIT 2018.03.22

CS7000 1200 Battery 2018.10.23

238



56510424 - SOLUTION AUTO FILL KIT 2018.03.22

CS7000 1200 Battery 2018.10.23
Pos. Artikel-Nr. Menge |Variante Notes
00 56510424 1 Beflllset
1 56009129 3 SCR PAN PHIL TYPE B 6X.38 [1]

2 56244969 2 Schlauch-Bride
3 56244985 1 DRAHT
4 56305599 1 FITTING GH TO BARB [2]

5 56305762 1 Schlauch
6 56305835 1 BARB FEMALE SWIV3/4-14GASX19MM [3]

7 56385353 1 [4]

7 56385353 1 5]

8 56509984 1 CAP-AUTO FILL

Part Notes:

[1] - GUARANTEE DATE EXPIRED
[2] - USA
[3] - EU
[4] - (CS7000 with Diverter Skirt)

[5] - (CS7010 Remove Diverter Skirt)

239



2019.08.07
2019.08.07

56510443 - VAC WAND KIT

CS7000 1200 Battery

240



56510443 - VAC WAND KIT 2019.08.07

CS7000 1200 Battery 2019.08.07

Pos. Artikel-Nr. Menge |Variante Notes
56510443 1 Handsaugset

1 3 Scr-Pan Phil 1/4-20 x 1.25 [1]

2 3 Insert, Collapsing 1/4-20 [1]

3 26 Screw, Pan, Phillips, Thread forming, 10-24 x .50 [1]

4 56111111 1 HOSE ASSY

5 56305605 1 Bodendise m. Lanze

6 8 Clamp, Plastic, Large [1]

7 5 Clamp, Plastic, Small [1]

8 1 Hose Mount, Weldment (Bracket) [1]

9 56510455 1 WAND ADAPTER WELDMENT

10 1 Insert Tool [1]

11 56383451 1 GAS SPRING 100LB

12 1 Nut Hex Nyl Loc-Thin 5/16-18 [1]

13 1 Scr Hex 1/4-20 X 1.75 [1]

K1 56510906 1 WAND BRACKET KIT

Part Notes:

[1] - Included in K1

241




2017.11.02

56510444 - OVERHEAD GUARD CANOPY KIT

CS7000 1200 Battery

2013.04.02

242



56510444 - OVERHEAD GUARD CANOPY KIT 2017.11.02

CS7000 1200 Battery 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56510444 1 Flaches Dach

01 56002124 4 Schraube10-24 X .62 PNH PH.

02 56002768 4 1/4-20 NYLOC NUT

03 56111264 4 BRACKET CANOPY MOUNT

04 56510458 4 GASKET-STRIP

05 56510459 1 PLATE-CANOPY [1]

Part Notes:

[1] - EXPIRED USE 56511237

243



2017.11.02

56510450 - FRONT BUMPER KIT

CS7000 1200 Battery

2016.08.31

244




56510450 - FRONT BUMPER KIT

2017.11.02
CS7000 1200 Battery 2016.08.31
Pos. Artikel-Nr. Menge |Variante Notes
00 56510450 1 Kollisionsschutz vorne, inkl. 2 Schutzro
1 4 Scr, Hex 5/8-11 X 1.50 [1]
2 2 Scr, Hex 1/2-13 X 2.00 [2]
3 4 Wsh, Flt Sae 5/8 [3]
4 4 Nut, Hex Nyl Loc-Thin 5/8-11 [4]
5 2 Wsh, Flt .531x1.5x.075 [5]
6 56383300 1 FRONT BUMPER WELDT
7 1 Bracket Weldt [6]
8 56509914 1 Schutzrolle, vorne
K1 56510896 1 Befestigungskit [7]
Part Notes:
[1] - Scr, Hex 5/8-11 X 1.50
[2] - Scr, Hex 1/2-13 X 2.00
[3] - Wsh, Flt Sae 5/8
[4] - Nut, Hex Nyl Loc-Thin 5/8-11
[5] - Wsh, FIt .531x1.5x.075
[6] - Bracket Weldt
[71 - Included pos. 1,2,3,4,5,7

245




56510464 - HOT WATER KIT - DIESEL ENGINE 2017.11.02

CS7000 1200 Battery 2014.07.16

246



56510464 - HOT WATER KIT - DIESEL ENGINE 2017.11.02
CS7000 1200 Battery 2014.07.16
Pos. Artikel-Nr. Menge |Variante Notes
00 56510464 1 HeilRwasseroption Diesel

01 4 SCR, HEX 1/4-20 X .75 [1]
02 6 NUT, HEX NYLOC 1/4-20 [2]
03 2 BARB, ADAPTER 3/8 X 3/8 NPT [3]
04 4 CLAMP, HOSE SAE 12 [4]
05 2 BARB, 90 EBOW 3/4 X 1/2 NPT [5]
06 1 ELBOW, POLY 1/2 X 3/4 [6]
07 8 TIE, CABLE [7]
08 56509877 1 HEAT EXCHANGER

09 1 BRACKET, HEAT EXCHANGER [8]
10 1 HOSE, COOLANT, 60" [9]
11 1 HOSE, COOLANT, 25" [10]
12 1 HOSE, SPIRAL .750 X 43 [11]
13 1 BRACKET, HOSE CLAMP [12]
14 1 BRACKET, HOSE CLAMP [12]
15 1 HOSE - .75 X 50 IN. SPIRAL [13]
16 2 BARB, ADAPTER 3/8 X 1/2 NPT [14]
17 4 CLAMP, HOSE SAE 4 [15]
18 4 Nut Hex Nyl Loc SS 1/4-20 [16]
K1 56510898 1 HOSE/FITTING KIT [17]
K2 56510901 1 BRACKET/HARDWARE KIT [18]
K3 56510902 1 DIESEL HOSE/FITTING KIT [19]
Part Notes:

[1] SCR, HEX 1/4-20 X .75

[2] NUT, HEX NYLOC 1/4-20

[3] BARB, ADAPTER 3/8 X 3/8 NPT

[4] CLAMP, HOSE SAE 12

[5] BARB, 90 EBOW 3/4 X 1/2 NPT

[6] ELBOW, POLY 1/2 X 3/4

[7] TIE, CABLE

[8] BRACKET, HEAT EXCHANGER

[9] HOSE, COOLANT, 60"

[10] HOSE, COOLANT, 25"

[11] HOSE, SPIRAL .750 X 43

[12] BRACKET, HOSE CLAMP

[13] HOSE - .75 X 50 IN. SPIRAL

[14] BARB, ADAPTER 3/8 X 1/2 NPT

[15] CLAMP, HOSE SAE 4

[16] Nut Hex Nyl Loc SS 1/4-20

[17] Includes pos. 4,5,6,12,15

[18] Includes pos. 1,2,7,9,13,14,18

[19] Includes pos. 3,10,11,16,17

247




56510465 - ACCESSORY SOCKET KIT 2017.11.02

CS7000 1200 Battery 2013.04.02

Connector X260 (BLK)

Connector X279 (VIO/YEL)

Connector X272 (VIO/YEL)

Connector X273 (BRN/ORN)

Detail 2

248



56510465 - ACCESSORY SOCKET KIT

2017.11.02
CS7000 1200 Battery 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56510465 1 Steckdose Zubehér
01 56413407 1 Sicherung 15A
02 56510074 1 SOCKET-ACCESSORY

249




56510605 - FIRE EXTINGUISHER KIT 2017.11.02

CS7000 1200 Battery 2013.04.02

250



56510605 - FIRE EXTINGUISHER KIT

2017.11.02
CS7000 1200 Battery 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56510605 1 Feuerléscher
01 56001993 4 SCR PAN HD PHIL 10-24X.50
02 56002832 4 6-Kt Mutter Nylon
03 8-83-04033 1 Feuerldscher m. Halter

251




56510683 - ECOFLEX ADVANCE - 56510684 - ECOFLEX Kbd17MlhFISK

2017.08.14

CS7000 1200 Battery

252



56510683 - ECOFLEX ADVANCE - 56510684 - ECOFLEX KIT NIk&1SIKo2

CS7000 1200 Battery 2017.08.14
Pos. Artikel-Nr. Menge |Variante Notes
0- 56509950 1 ONBOARD CHEMICAL ASSY [1]

56510683 1 ECOFLEX KIT-ADVANCE

00 56510684 1 Ecoflex-Set [2]
1 4 WSH, FLT SAE 10 [3]
2 2 SCR-PAN PHIL 10-24 X .38 [3]
3 2 WSH, FLT SAE 1/4 [3]
4 2 Scr-Pan Phil 1/4-20 X .62 [3]
5 4 NUT, HEX NYL LOC 10-24 [3]
6 4 SCR-HEX 10-24 X 1.25 [3]
7 1 BUSHING, 1/4 ID SNUB [3]
8 2 SCR, PAN PHIL THD FORM 1/4-20 X .75
9 1 DECAL-CHEMICAL RATIO [3]
10 2 PUMP, DETERGENT, 12V [4]
11 1 HOSE 1/8 ID X 32 LG [4]
12 2 CLAMP- HOSE SAE 12 [5]
13 1 HOSE, SPIRAL .750 X 6" [5]
14 2 ELBOW POLY 1/2 X 3/4 [5]
15 2 CAP, RAW 6]
16 1 CAP, DRY BREAK, 1/8 BARB, 90° [6]
17 1 HOSE-CHEMICAL RESISTANT-7.50 [4]
18 1 CAP, 38BMM BUTTRESS [6]
19 2 FITTING, Y, BARB, .125 [4]
20 4 HOSE-CHEM RESISTANT-5.00 [4]
21 2 INSERT, DRY BREAK [6]
22 56413810 1 Pumpe 36 V BR 1300 S
23 3 TIE, CABLE [5]
24 1 PUMP MNT WELDT [7]
25 1 COVER WELDT [3]
26 1 PUMP SUPPORT WELDT [3]
27 2 CHEMICAL BOTTLE ASSY [6]
G 1 HOSE-.75 X 20.00 IN. SPIRAL [8]
NS 56510502 2 DECAL-CS7000 ECOFLEX [9]
K1 56510888 1 DETERGENT PUMP KIT [10]
K2 56510889 1 BRACKET/HARDWARE KIT [11]
K3 56510891 1 HOSE/FITTING KIT [12]
K4 56510892 1 CHEMICAL BOTTLE KIT [13]

Part Notes:

(1] - (1-29)

[2] - NILFISK

PRUNED ACCESSORIES

3] - K2
[4] - K1
5] - K3
[6] - K4
[7] - PUMP MNT WELDT
[8] - HOSE-.75 X 20.00 IN. SPIRAL
[9] - NILFISK
[10] - Includes pos. 10,11,17,19,20
[11] - Includes pos. 1,2,3,4,5,6,7,8,9,24,25
[12] - Includes pos. 12,13,14,23,28
[13] - Includes pos. 15,16,18,21,27

253




56511565 - Control board kit 2017.11.02
CS7000 1200 Battery 2015.07.01

254



56511565 - Control board kit

2017.11.02
CS7000 1200 Battery 2015.07.01
Pos. Artikel-Nr. Menge |Variante Notes
0 56511565 1 CONTROL BOARD KIT [1]
1 56441732 1 TERMINAL RING 5/16 CV436KC [2]
2 56511534 1
Part Notes:
[1] TSB-FC-2015-028 CS7000 Squeegee will not lower__ Error code 39
[2] Closed SEE MI-SP-007

255




2017.11.02

56511635 - TRACTION CONTROLLER KIT

CS7000 1200 Battery

2018.02.08

256



56511635 - TRACTION CONTROLLER KIT

2017.11.02
CS7000 1200 Battery 2018.02.08
Pos. Artikel-Nr. Menge |Variante Notes
0 56511635 1 TRACTION CONTROLLER KIT [1]
1 5 Scr Soc Thd to Hd M6 6 x 12.00
2 4 Nut, Hex Nyl Loc M6-1
3 5 Wsh, FIt6.4 m x 11 mm x 1.6 mm
4 4 Scr Soc M6-1.0 x 35
5 5 Wsh Int Shprf 6 mm
6 1 Traction Motor Controller
Part Notes:
[1] - TSB-FC-2017-028 CS7000 Drive controller change

DE TSB-FC-2017-028 CS7000 Neu modifizierte Fahrsteuerung

257




56511916,56511917,56511918 - Radiator kit

CS7000 1200 Battery

56511916 RADIATOR LPG KIT

2017.11.02
2017.11.02

ForCS7000Models 56509000, 56509003, 56509006, 56509009 /CS7010 Models 56511710, 56511711

56511917 RADIATOR PETROL (GASOLINE) KIT

ForCS7000Models 56511001, 56511002 / CS7010 Models 56511813, 56511814

56511918 RADIATOR DIESEL KIT

ForCS7000Models 56509001, 56509004, 56509007 / CS7010 Models 56511712, 56511810

Item

oNOUVAWN =T

CONTENTS OF KIT 56511916
Ref.No. Qty Description
56090333 1 Instruction Sheet
56003178 2 Scr-Hex M8-1.25 X 16 mm
56003646 2 Wsh, FItSS8 mm
56511910 1 Bracket-Radiator-LPG
56511915 1 Mount-Radiator Seal
56511908 1 Radiator LPG/Petrol (Gasoline)
56002155 2 Scr-Hex 1/4-20 X .75
56002098 2 Wsh, FIt SAE 1/4
56511913 2 Spacer, Heat Shield

ltem

CONTENTS OF KIT 56511917

Ref.No. Qty

56090333
56003178
56003646
56511911
56511915
56511908
56002155
56002098
56511913

1

NNN = == NN
®

Description

Instruction Sheet

Scr-Hex M8-1.25 X 16 mm

Wsh, FIt SS 8 mm
Bracket-Radiator- Petrol (Gasoline)
Mount-Radiator Seal

Radiator LPG/Petrol (Gasoline)
Scr-Hex 1/4-20 X .75

Wsh, Flt SAE 1/4

Spacer, Heat Shield

Item  Ref.No. Qty
[] 56090333 1
1 56003178 2
2 56003646 2
3 56511912 1
4 56511915 1
5 56511909 1
[1=Not Shown

CONTENTS OF KIT 56511918

Description

Instruction Sheet
Scr-Hex M8-1.25 X 16 mm
Wsh, FIt SS 8 mm
Bracket-Radiator-Diesel
Mount-Radiator Seal
Radiator, Diesel

258




56511916,56511917,56511918 - Radiator kit 2017.11.02
CS7000 1200 Battery 2017.11.02
Pos. Artikel-Nr. Menge |Variante Notes
56511916 1 RADIATOR LPG KIT
56511917 1 RADIATOR GAS KIT
56511918 1 RADIATOR DIESEL KIT
1 56003178 2 Schraube HEX THD TO HD
2 56002938 2 WSH FLT SAE SS 5/16
3 56511910 1 BRACKET-RADIATOR-LPG
3 56511911 1 BRACKET-RADIATOR-GAS
3 56511912 1 BRACKET-RADIATOR-DIESEL
4 56511915 1 MOUNT-RADIATOR SEAL
5 56511908 1 RADIATOR-LPG-GAS
5 56511909 1 RADIATOR-DIESEL
6 56002155 2 SCR HEX 1/4-20 X .75
7 56002098 2 Scheibe SAE 1/4
8 56511913 2 SPACER-HEAT SHEILD

259




56511968 - SensorSweepKit 2017.12.15
CS7000 1200 Battery 2017.12.15

260



56511968 - SensorSweepKit

2017.12.15
CS7000 1200 Battery 2017.12.15
Pos. Artikel-Nr. Menge |Variante Notes

56511968 1 SENSOR SWEEP KIT [1]

1 1 Bracket, Sensor-Mount Left
2 1 Bracket, Sensor-Mount Right
3 2 Sensor Sweep Assembly
Part Notes:

[

1S56090355 - SENSOR SWEEP KIT 56511968

261




REPLACING MAIN BROOM MOTOR CARBON BRUSHES 2017.11.02

CS7000 1200 Battery 2017.12.21

262



REPLACING MAIN BROOM MOTOR CARBON BRUSHES

2017.11.02

CS7000 1200 Battery 2017.12.21
Pos. Artikel-Nr. Menge |Variante Notes

56422152 1 KIT WHEEL DRIVE BRUSHES

56384496 1 MOTOR REPAIR KIT

56384588 1 COVER-MOTOR FAN

56385097 1 FAN-MOTOR [1]
Part Notes:

[

EXPIRED ON 3/18/2020

263




© 2022 - Nilfisk A/S



